o

Agroparts: wwvw.HARDI-INTERNATIONAL .com

Country-Code 00

Date 19.03.2013

9:

41

A
N 4
Section A

Pumps, PTO’s,
Gear Boxes




Agroparts: wvw.HARDI-INTERNATIONAL .com

A
' Date 19.03.2013 141
main group page-n° date description
Pumps, Pto's, Gear Boxes

AO010-HIN 01:11:11 PUMP - 500
AO011-HIN 01:11:11 PUMP - 503
A020-HIN 20:05:11 PUMP - 500/600 W/B& S 3.5 HP
A025-HIN 06:10:10 PUMP - 503/603 W/DIRECT DRIVE
AO030-HIN 23:05:11 PUMP - 500 FITTINGS
A040-HIN 06:10:10 PUMP - 600
A041-HIN 01:11:11 PUMP - 603
AO050-HIN 16:12:08 PUMP - 600 FITTINGS
A060-HIN 01:01:01 PUMP - 320 W/MOUNTING BASE
AOQ070-HIN 07:10:10 PUMP - 321 W/IMOUNTING BASE
AO080-HIN 20:05:11 PUMP - 321 W/ B& S5 HP
AQ090-HIN 06:09:11 PUMP-321F. LB 50 - PRE '99
A100-HIN 07:09:11 PUMP - 321 F.LB 50 - POST '99
A105-HIN 28:11:12 PUMP - 321 F.ZENIT
A110-HIN 23:05:11 PUMP - 320/321 FITTINGS
A120-HIN 01:11:11 PUMP - 1200 W/ MOUNTING BASE
A130-HIN 01:11:11 PUMP - 1202 W/MOUNTING BASE
A131-HIN 08:11:11 PUMP - 1203 W/MOUNTING BASE
A140-HIN 01:01:01 PUMP - 1200/1202 W/ B& S5 HP
A150-HIN 01:01:01 PUMP - 1200/1202 W/ HONDA 5 HP
A155-HIN 28:06:06 PUMP - 1203 W/DIRECT DRIVE
A160-HIN 22:06:10 PUMP - 1203 F. LE/LE-SPV/LP
A170-HIN 08:12:09 PUMP - 1200/1202/1203 FITTINGS
A180-HIN 08:11:11 PUMP - 1301 W/ MOUNTING BASE
A190-HIN 08:11:11 PUMP - 1302 W/ MOUNTING BASE
A191-HIN 08:11:11 PUMP - 1303 W/ MOUNTING BASE
A200-HIN 01:01:01 PUMP - 1301/1302 W/ B&S 8 HP
A210-HIN 01:01:01 PUMP - 1301/1302 W/ HONDA 8 HP
A220-HIN 08:12:09 PUMP - 1301/1302 FITTINGS
A230-HIN 10:12:05 PUMP - 361 W/MOUNTING BASE
A240-HIN 01:12:11 PUMP - 363 W/MOUNTING BASE
A250-HIN 01:12:11 PUMP - 363/1000 RPM W/MOUNTING
A260-HIN 01:01:01 PUMP - 361 W/ HONDA 11HP
A270-HIN 01:12:11 PUMP - 361/363FITTINGS
A280-HIN 08:11:11 PUMP - 460 W/IMOUNTING BASE
A290-HIN 08:11:11 PUMP - 462 W/IMOUNTING BASE
A300-HIN 01:12:11 PUMP - 463 W/ MOUNTING BASE
A310-HIN 01:12:11 PUMP - 463/1000 RPM W/MOUNTING
A320-HIN 18:12:10 PUMP - 463 DOUBLE W/MOUNTING
A330-HIN 18:12:10 PUMP - 463 TRANSFER PUMP
A335-HIN 06:11:12 PUMP - 463 FLEX CAPACITY
A340-HIN 20:05:10 PUMP - 460/462/463 FITTINGS
A350-HIN 01:01:01 PUMP-FLO JET 12VOLT
A360-HIN 23:05:11 PUMP - SYSTEM 12 VOLT F/ES30
A370-HIN 01:01:01 PUMP- 12 VOLT F/FRONT TANK
A380-HIN 23:05:11 PUMP - C6500 HY PRO
A390-HIN 08:12:09 PUMP - SCOT 5 HP
A400-HIN 08:12:09 PUMP - SCOT 8 HP
A410-HIN 01:01:01 PUMP - SYSTEM TMS
A420-HIN 08:12:09 PUMP - CENTRIFUGAL M300
A430-HIN 14:06:12 PUMP-204,206-150,210,310 ACE
A431-HIN 13:11:12 PUMP - ACE 150 BELT DRIVE
A432-HIN 15:12:09 PUMP - 304 ACE CENTRIFUGAL
A433-HIN 01:11:12 PUMP - 650 ACE CENTRIFUGAL
A434-HIN 10:05:12 PUMPHYD.MOTOR ACE 650
A440-HIN 08:12:09 PUMP 9016/9018 HY PRO CENT.
A450-HIN 10:12:05 GEAR DRIVE 1000RPM 361-3/460-3




Agroparts: wvw.HARDI-INTERNATIONAL .com

A
' Date 19.03.2013 9:41
main group page-n° date description
A460-HIN 01:01:01 GEAR BOX KIT 1000 RPM
A470-HIN 16:11:09 GEAR BOX - TWIN FORCE 540/1000
A480-HIN 13:12:11 PTO SHAFTS - BONDIOLI DIAPH.
A485-HIN 13:11:12 PTO SHAFTS - BONDIOLI CENT.
A490-HIN 01:01:01 PTO HARDI-SQUARE SHAFT 540 RPM
A500-HIN 01:01:01 PTO HARDI TRIANGULAR SHAFT 540
A510-HIN 13:12:11 C.V.PTO SHAFTS YELLOW (PRE'05)
A511-HIN 29:11.06 C.V.PTO-BLACK TRIANG.(POST'05)
A512-HIN 13:06:08 C.V.PTO-BLACK SQUARE (POST'05)
A520-HIN 01:01:01 PTO WALTERSCHEID HC650M/950M
A530-HIN 01:01:01 PTO WALTERSCHEID TR/NAV
A540-HIN 01:01:01 PTO SHAFT-EUROCARDAN 1000 RPM
AS550-HIN 01:01:01 PTO SHAFT-CANIMEX
A560-HIN 22:12:11 PTO SHAFTS - AMA DIAPHRAGM




Agroparts: www.HARDI-INTERNATIONAL .com

AQ10-HIN, 01:11:11
Date 19.03.2013 9:

PUMP - 500

41

— 110037

S‘jj-iwoms
JM._ 410281
Y

&= 60261 728146
=
// *330024
/ "280033 420092 ——

334320 POLY (STD)——
(242152 EPDM)
(242215 VITON)

471122 /]
[

@ 450037 281608 —-%
‘ 1772095300
450612

g /
—— FOR DIRECT PTO
COUPLING DRIVE.

*420965

*471122

D
Dy
2

*33511200 POLY (STD)
(240015 NITRIL)

(240461 VITON)

7
U

" P
420781 ~
— 28004

—— 194839 (PTO DRIVE)
160003 (GAS ENGINE DIRECT DRIVE}

* - ITEMS INCLUDED
IN REPAIR KIT

420862
FOR GAS ENGINE (BELT DRIVE)
160031

420744

\//Z//{//

42076?&3{ ‘\%{/j%OMQ AG1 G

®




PUMP - 500

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO010-HIN, 01:11:11
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p

110037 1|VALVE CHAMBER MOD 500 PAINTED

140011 1| CRANK SHAFT MODEL 500

140033 1| CRANK SHAFT,MODEL 500/4

160003 1| PUMP MOUNT PLATE TALL 500/600

160016 1|DUST PLATE

160027 1| DIAPHRAGM UPPER DISC 500-600

160031 1|BASE PLATE MODEL 500-600

190013 1| CHAIN 35XL=800

194839 1|ANGLE IRON FOOT, M 500-600 RED

210011 1| SEAL FELT D39/23 X 4

210022 1|BEARING BALL 6205

210033 1|BEARING BALL 6007

240015 1|DIAPHRAGM MODEL 500-600 NITRIL

240461 1| DIAPHRAGM MODEL 500-600 VITON

242152 1]10-RING D18.2X3 EPDM

242215 1|O-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

280033 1|KEY HEXAGON W9 5/16"

280044 1|KEY HEXAGON W6 3/16'

281606 1] S-HOOK GALVANIZED

330013 1]O-RING D15/D10X2.5 F.3/8"NUT

330024 1|0O-RING D41,1/D34.5 X 3,5

334320 1|O-RING D18X3 POLYURETHANE

410281 1|BOLT HEX 8.8 DEL M6X25

420066 1|BOLT HEX 8.8 DEL 3/8"X50MM

420081 1|BOLT HEX 8.8 DEL 3/8'X40MM

420092 1|BOLT HEX 8.8 RAW 3/8"X45MM

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420744 1|BOLT HEX 8.8 DEL M8X40

420766 1|BOLT HEX 8.8 DEL M8X45

420781 1|BOLT HEX 8.8 DEL M8X50

420862 1|BOLT HEX 8.8 DEL M10X16 FT

420965 1|BOLT HEX 8.8 DEL M10X40

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450037 1|BOLT ROUND 3/8'X1' BLACK

450612 1|SCREW M10X16 POINTED

460261 1|NUT HEX M6X1 LOCK

460342 1|NUT HEX M10

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE FOR 361(726890/707932)
33511200 1|DIAPHRAGM 503/603 PUR 2006
72095300 1| COUPLING 1-3/8' X 25, PAINTED
72180300 1| PUMP HOUSING 503 RED W/BOLTS
72180500 1|DIAPHRAGM COVER 503 W/BOLTS
72180600 1| CONNECTING ROD FOR 503-603 M10O

1

75072900

PUMP KIT F. 500 "06"




Agroparts: www.HARDI-INTERNATIONAL .com

AQ011-HIN, 01:11:11

PUMP - 503

\ — 190013

L%‘ &'—410281

——110037

728146
*330024 (]
421226 — - 334320 POLY (STD) —— 5
(242152 EPDM)
4711 22 (242215 VITON)

E%mr—msooosoo

‘ Ii 720985300

— FOR DIRECT PTO .
COUPLING DRIVE. *420965

450612

*471122

*33511200 POLY (STD

(240015 NITRIL
(240435 TEFLON
MOUNTING (240461 VITON

)
)
)
)

421002

460342

——190024 (PTO DRIVE)
160003 (GAS ENGINE DIRECT DRIVE)

420733

* - ITEMS INCLUDED
IN REPAIR KIT

FOR GAS ENGINE (BELT DRIVE)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE PUMPS ;
821617 - PUMP ONLY
10521303 - WITH PTO & DAMPER

Date 19.03.2013 9:41




PUMP - 503

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO0l11-HIN, 01:11:11
Date

19.03.2013

:41

parts-n° Oiﬁif description

110037 1| VALVE CHAMBER MOD 500 PAINTED

140011 1| CRANK SHAFT MODEL 500

140033 1| CRANK SHAFT,MODEL 500/4

160003 1| PUMP MOUNT PLATE TALL 500/600

160016 1|DUST PLATE

160027 1| DIAPHRAGM UPPER DISC 500-600

160031 1|BASE PLATE MODEL 500-600

190013 1| CHAIN 35XL=800

190024 1|]ANGLE IRON FOOT, MODEL 500-600

210011 1|SEAL FELT D39/23 X 4

210022 1|BEARING BALL 6205

210033 1|BEARING BALL 6007

240015 1| DIAPHRAGM MODEL 500-600 NITRIL

240435 1|DIAP alts 332021PUR,240015NITR

240461 1| DIAPHRAGM MODEL 500-600 VITON

242152 1]O-RING D18.2X3 EPDM

242215 1|O-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

280044 1|KEY HEXAGON W6 3/16'

281606 1|S-HOOK GALVANIZED

330013 1|0-RING D15/D10X2.5 F.3/8"NUT

330024 1|0-RING D41,1/D34.5 X 3,5

334320 1]O-RING D18X3 POLYURETHANE

410281 1|BOLT HEX 8.8 DEL M6X25

420733 1|BOLT HEX 8.8 DEL M8X40

420766 1|BOLT HEX 8.8 DEL M8X45

420781 1|BOLT HEX 8.8 DEL M8X50

420862 1|BOLT HEX 8.8 DEL M10X1l6 FT

420943 1|BOLT HEX 8.8 DEL M10X50

420965 1|BOLT HEX 8.8 DEL M10X40

421002 1|BOLT HEX 8.8 DEL M10X30 FT

421226 1|BOLT HEX 8.8 DEL M10X45

450612 1| SCREW M10X16 POINTED

460261 1|INUT HEX M6X1 LOCK

460342 1|NUT HEX M10

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE FOR 361 (726890/707932)

821617 1|PUMP 503/7 W FOOT TAPERED SHAF
10521303 1|PUMP 500 C/W PTO 540 RPM
28021800 1|KEY HEXAGON 8MM FOR M10
33511200 1|DIAPHRAGM 503/603 PUR 2006
45000800 1|BOLT ROUND M10X25
72095300 1|COUPLING 1-3/8' X 25, PAINTED
72180300 1|PUMP HOUSING 503 RED W/BOLTS
72180500 1|DIAPHRAGM COVER 503 W/BOLTS
72180600 1] CONNECTING ROD FOR 503-603 M10

1

75073000

PUMP KIT 503 "0é"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 500/600 W/B&S 3.5 HP
AQ20-HIN, 20:05:11
Date 19.03.2013 9:41
703032

330735

o SN A
330326 — Q% 7

7

& RETURN TO
«é\; TANK

O @— 92702103 (xFT)
< Je——334534

0 ~

330826— %

821618 - 503/4
821625 - 603/4

B, 92703203 —@
oFT) L
;/

7o Boom or X7
HANDGUN ?
0450133

| B 240225 (500)
/ ) 240236 (600)

7.

—— 612662 (500)
716811 (800)

R

a71126— @& J 4
4] "IN
460364 460423 —
™~
™~
410185 .

8 B e
161814 (500) K&-— 460261 AU
161825 (600)




PUMP - 500/600 W/B&S 3.5 HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO020-HIN, 20:05:11
Date

19.03.2013

9:

41

parts-n° Oiﬁif description
110364 1|VEE BELT PULLEY S-118-1 02 H7
110375 1|VEE BELT PULLEY,S50-1-5/8'H7
161814 1| MOUNT PLATE
161825 1| PUMP BASE
230031 1|ELBOW 3/4' GF92LZ
230042 1|ELBOW 3/4"
230112 1|REDUCING NIPPLE 1"X3/4" GF 246
240225 1|VEE BELT S 34
240236 1|VEE BELT Z 27
284585 1|CLAMP HOSE GEAR 1" MINI 020
320084 1|FITT.DK NUT 1/2" BSP
320095 1|FITT.DK NUT 1" BSP
320305 1|FITT.DK HB 3/4'- 3/4' BSP
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
330212 1|0O-RING D19/D14X2.4 F.1/2"NUT
330326 1|0-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330687 1|FITT.DK HB 1/2" F. 1/2" NUT
330735 1|0-RING D30/D26X2
334531 1|CLAMP HOSE PLASTIC 3/4"
334534 1|CcLAMP HOSE PLASTIC 1/2"
410185 1|BOLT HEX 8.8 DEL M6X1l6
420641 1|BOLT HEX 8.8 DEL M8X35
450052 1| SCREW SET M8X10 BLACK ALLAN
450133 1| SCREW SET M6X10 BLACK ALLAN
460261 1|NUT HEX M6X1 LOCK
460364 1|NUT HEX M8 GALV.
460423 1|INUT HEX M10X1.5 LOCK
471126 1|WASHER D16/D8.4X1.6 SS
612662 1|GUARD FOR 321 PUMP UNIT GAS
703032 1|SUCTION AIR BOTTLE 3/4" COMPL.
716811 1| GUARD
821618 1|PUMP 503/4 800RPM
821625 1|PUMP 603/4 800RPM
841035 1|]OPER.UNIT BRASS F. 600 GAS MTR
845014 1|]AIR BOTTLE COMPLETE HJ73
845095 1|FILTER COMPLETE
10160703 1]ENG.B&S 3.5HP 91202-1017-E1
28026203 1|GAUGE 200PSI/BR,2.5"1/4BSP-BTM
92702103 1|HOSE R X1/2" X300PSI WP X0012"
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

AQ25-HIN, 06:10:10

PUMP - 503/603 W/DIRECT DRIVE

Date 19.03.2013 9:41

410347
330757
28007203 3.5HP B & S
28007303 4.0 HP HONDA
420162
330746 : 471126 ‘

192415

450897
146591

/@@@i 420943
. 471122

§ "‘\\
e\\\\\\\s“ % 450897
N@N ) 146590 420744
\\\\\"\:\\\\‘\\\\ > 92702103 (XFT))
&S\‘t\\\\\.\§§"<5$“
821617 (503) — N 460423

821624 (603)

160003

420781

N A025




PUMP - 503/603 W/DIRECT DRIVE

Agroparts: wvw.HARDI-INTERNATIONAL .com

AQ025-HIN, 06:10:10
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p

146590 1|COUPLING F. ENGINE DIRECT DRIV

146591 1| COUPLING F.PUMP DIRECT DRIVE

160003 1| PUMP MOUNT PLATE TALL 500/600

168846 1|BASE PLATE F.DIRECT DRIVE UNIT

192415 1|KEY 3/16' X 38 BS NO. 91539

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420604 1|BOLT HEX 8.8 DEL M10X25 FT

420744 1|BOLT HEX 8.8 DEL M8X40

420781 1|BOLT HEX 8.8 DEL M8X50

420943 1]|BOLT HEX 8.8 DEL M10X50

450897 1|SCREW SET M8 x 12

460143 1|NUT HEX M8 LOCK

460202 1|NUT HEX M6

460423 1|NUT HEX M10X1.5 LOCK

470046 1|WASHER D18D11X1 LOCK

471122 1|WASHER D20/D10.5X2 SS

471126 1|WASHER D16/D8.4X1.6 SS

821617 1|PUMP 503/7 W FOOT TAPERED SHAF

821624 1|PUMP 603/7 W. FOOT
28007203 1|ENG.B&S 3.5HP 6:1 REDUCT. RED
28007303 1|ENG.HONDA 4.0HP 6:1 REDUCT.
92702103 1|HOSE R X1/2" X300PSI WP X0012"




‘ Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 500 FITTINGS

A030-HIN, 23:05:11
Date 19.03.2013 9:41

Housing for Black Diaphragm-

This groove on the lower housing of the Pres-
sure Damper is for the BLACK diaphragm
(240122). Never upgrade diaphragms to
the YELLOW style unless you also upgrade

Pressure Dampers to the housing style shown A\\\\\\\\m

below. The YELLOW style dia-
phragm will not seal correctly
in this housing.

Housing for Yellow Diaphragm- PRESSURE SIDE
The groove on the lower housing of a the Pres- OF PUMP

sure Damper is recognized by the extra lip on
the bottom inside of the groove. For this style
Pressure Damper, you need the YELLOW dia-
phragm (334265).

703301

240122 - BLACK 845014
334265 - YELLOW

#725970 COMPLETE DAMPER KIT

{SUCTION & PRESSURE) TO PUMP /
N\ wa BseT N 320154
) . 4 //
.
SUCTION SIDE 1BSP 460364
OF PUMP

3/4 BSPN
320316

330735

703032
320342

3/4 BSP

FROM PUMP

610083 +— 92703203 (xFT.)

TO CONTROLS

92702403 (XFT.)—e
330326
FROM TANK

460202

%
#*320117 —e.s , oo
AN <
ﬂ@“ (’@%\3%\) 320095 5
. s -

471122
X

(((((@ “e— 330212 % 420162

—320563 *

*ESTATE ONLY
o
330746
821015 500 W/ICOUPLER 330757
821617 500 W/ MOUNTING BASE &
COMPLETE ASSEMBLIES

821618 503 GAS DRIVEN - BELT DRIVE

WHOLEGOOQODS ITEMS




PUMP - 500 FITTINGS

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO030-HIN, 23:05:11
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p
240122 1| DIAPHRAGM FOR PRES.DAMP. (EPDM)
284585 1|CLAMP HOSE GEAR 1" MINI 020
320095 1|{FITT.DK NUT 1" BSP
320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP
320154 1|AIR BOTTLE, BOTTOM PART
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
320327 1|HOUSING F. SUCTION AIR BOTTLE
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
320342 1|FITT.DK EL 3/4"M X 1"F BSP
320563 1|FITT.DK 3 WAY 1/2" 110 DEG.
330212 1]O-RING D19/D14X2.4 F.1/2"NUT
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330525 1|{AIR BOTTLE, TOP HALF
330665 1|FITT.DK HB 3/4"F.1" NUT
330735 1|]O-RING D30/D26X2
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
334265 1| DIAPHRAGM F. PRESS DAMP.NITRIL
334531 1|CLAMP HOSE PLASTIC 3/4"
334553 1| DIAPHRAGM F.SUCTION AIR BOTTLE
410347 1| SCREW M6X20 8.8
420162 1|BOLT HEX 8.8 DEL 3/8"x15MM
420567 1|BOLT HEX 8.8 DEL M8X30 FT
460202 1|NUT HEX M6
460364 1|NUT HEX M8 GALV.
471122 1|WASHER D20/D10.5X2 SS
610083 1|RET. BAND FOR SUCT. AIR BOTTLE
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
703301 1|VALVE FOR AIR BOTTLE
725970 1|DAMPER KIT 600
821015 1|PUMP 500 W COUPLER
821617 1|PUMP 503/7 W FOOT TAPERED SHAF
821618 1|PUMP 503/4 800RPM
845014 1|AIR BOTTLE COMPLETE HJ73
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

AQ040-HIN, 06:10:10

PUMP - 600

Date 19.03.2013 9:41
420066
110133 gf ~
334320 POLY (STD)—
= (242152 EPDM) s
(242215 VITON) \@)
: &
(OGN @Mname
420081 [ ( )
;l;' ©°_‘—*330024
= - ITEMS INCLUDED . 22180900
IN REPAIR KIT =N
*420065
ariizz—— 5,
4
4330013 — =
“160027 —
*33511200 POLY (STD)
(240015 NITRIL)
(240481 VITON) i
72180600 ¢ T~
*330013
160027 —, y
%
"ﬁ&: ; Tki
N 110118
W XN
*33511200 POLY (STD) - \)\\ §
(240015 NITRIL) SR>
(240461 VITON) e 210033
140066
— 420744 N G 1 260342
T i )‘L—‘ 72180600
////////Z////////{Z% / WITH GAS
\ 210022 ENGINE DRIVE
% S (BELT DRIVE ONLY)
7 X .
A ~ 160016

210011

140055

y /—* 280044

» // i
%
. 3
LAy 420781 N , WITH
- p N — MOUNTING
g - BASE

e 421002

420781 P .
B 460342

110118

7 ///%//4//%4}“ S
7 /’///;7% 7

194839 (PTO DRIVE) &
160003 (GAS ENGINE DIRECT DRIVE) Ce




PUMP - 600

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO040-HIN, 06:10:10
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p

110118 1| PUMP CASTING 600

110133 1|VALVE CHAMBER MOD 600 PAINTED

140055 1] CRANK SHAFT, MODEL 600

140066 1| CRANK SHAFT, MODEL 600/4

160003 1| PUMP MOUNT PLATE TALL 500/600

160016 1|DUST PLATE

160027 1| DIAPHRAGM UPPER DISC 500-600

160031 1|BASE PLATE MODEL 500-600

194839 1|ANGLE IRON FOOT, M 500-600 RED

210011 1| SEAL FELT D39/23 X 4

210022 1|BEARING BALL 6205

210033 1|BEARING BALL 6007

240015 1|DIAPHRAGM MODEL 500-600 NITRIL

240461 1| DIAPHRAGM MODEL 500-600 VITON

242152 1]10-RING D18.2X3 EPDM

242215 1|O-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

280044 1|KEY HEXAGON W6 3/16'

330013 1]O-RING D15/D10X2.5 F.3/8"NUT

330024 1|O-RING D41,1/D34.5 X 3,5

334320 1]0-RING D18X3 POLYURETHANE

420066 1|BOLT HEX 8.8 DEL 3/8"X50MM

420081 1|BOLT HEX 8.8 DEL 3/8'X40MM

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420744 1|BOLT HEX 8.8 DEL M8X40

420766 1|BOLT HEX 8.8 DEL M8X45

420781 1|BOLT HEX 8.8 DEL M8X50

420862 1|BOLT HEX 8.8 DEL M10X16 FT

420965 1|BOLT HEX 8.8 DEL M10X40

421002 1|BOLT HEX 8.8 DEL M10X30 FT

460342 1|NUT HEX M10

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE FOR 361 (726890/707932)
33511200 1|DIAPHRAGM 503/603 PUR 2006
72180600 1| CONNECTING ROD FOR 503-603 M10O
72180900 1|DIAPHRAGM COVER MOD. 600

1

75073100

PUMP KIT F.600




Agroparts: www.HARDI-INTERNATIONAL .com

334320 POLY (STD) ——
(242152 EPDM)
(242215 VITON)

PUMP - 603
' AO41-HIN, 01:11:11
Date 19.03.2013 9:41
(S
g% - 420943
/ ] 110133
=

* - ITEMS INCLUDED
IN REPAIR KIT

*330024

72180900

*420965

421226

281606

— 190013

{ M’-—mozm

460261 ﬁ@/%

*33511200

> A\
T;72095300

[t

” ﬂy///////

%

COMPLETE PUMPS
821624 - PUMP ONLY

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

(240015 NITRIL

(240435 TEFLON
x/ (240461 VITON
—- FOR DIRECT PTO

COUPLING DRIVE.

10395803 - WITH PTO & DAMPER 420781; :

*471122—L—.%

— 2
*330013 =

.

) O
160027 —I y N -

*33511200 POLY (STD)

(240015 NITRIL) —

(240435 TEFLON)
(240461 VITON)

72180600

*330013——m—

160027 —( \
‘ \u o

POLY (STD)

)
)
)
)

190024 (PTO DRIVE)

N 62
160003 (GAS ENGINE DIRECT DRIVE) e

\
) vy
.

4

460364

S

72180800

210033

420862

160031

72180600 WITH GAS

ENGINE DRIVE
(BELT DRIVE ONLY)

WITH
—MOUNTING
BASE

421002

.. | A04T




PUMP - 603

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO41-HIN, 01:11:11
Date

19.03.2013

:41

parts-n° Oiﬁif description
110133 1| VALVE CHAMBER MOD 600 PAINTED
140055 1| CRANK SHAFT, MODEL 600
140066 1| CRANK SHAFT, MODEL 600/4
160003 1| PUMP MOUNT PLATE TALL 500/600
160016 1|DUST PLATE
160027 1| DIAPHRAGM UPPER DISC 500-600
160031 1|BASE PLATE MODEL 500-600
190013 1| CHAIN 35XL=800
190024 1|]ANGLE IRON FOOT, MODEL 500-600
210011 1|SEAL FELT D39/23 X 4
210022 1|BEARING BALL 6205
210033 1|BEARING BALL 6007
240015 1| DIAPHRAGM MODEL 500-600 NITRIL
240435 1|DIAP alts 332021PUR,240015NITR
240461 1| DIAPHRAGM MODEL 500-600 VITON
242152 1]O-RING D18.2X3 EPDM
242215 1|O-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
280044 1|KEY HEXAGON W6 3/16'
281606 1|S-HOOK GALVANIZED
330013 1|0-RING D15/D10X2.5 F.3/8"NUT
330024 1|0-RING D41,1/D34.5 X 3,5
334320 1]O-RING D18X3 POLYURETHANE
410281 1|BOLT HEX 8.8 DEL M6X25
420733 1|BOLT HEX 8.8 DEL M8X40
420766 1|BOLT HEX 8.8 DEL M8X45
420781 1|BOLT HEX 8.8 DEL M8X50
420862 1|BOLT HEX 8.8 DEL M10X1l6 FT
420943 1|BOLT HEX 8.8 DEL M10X50
420965 1|BOLT HEX 8.8 DEL M10X40
421002 1|BOLT HEX 8.8 DEL M10X30 FT
421226 1|BOLT HEX 8.8 DEL M10X45
450612 1| SCREW M10X16 POINTED
460261 1|INUT HEX M6X1 LOCK
460342 1|NUT HEX M10
460364 1|NUT HEX M8 GALV.
471122 1|WASHER D20/D10.5X2 SS
728146 1|VALVE FOR 361 (726890/707932)
821624 1|PUMP 603/7 W. FOOT
10395803 1|PUMP 603 C/W PTO 540 RPM
28021800 1|KEY HEXAGON 8MM FOR M10
33511200 1|DIAPHRAGM 503/603 PUR 2006
45000800 1|BOLT ROUND M10X25
72095300 1|COUPLING 1-3/8' X 25, PAINTED
72180600 1] CONNECTING ROD FOR 503-603 M10
72180800 1|PUMP HOUSING 603 RED W/BOLTS
72180900 1| DIAPHRAGM COVER MOD. 600
1

75073200

PUMP KIT 603mm 06




Agroparts: www.HARDI-INTERNATIONAL .com

AQ50-HIN, 16:12:08
Date 19.03.2013 9:41

PUMP - 600 FITTINGS

Housing for Black Diaphragm-

This groove on the lower housing of the Pres-
sure Damper is for the BLACK diaphragm
{240122). Never upgrade diaphragms to the
YELLOW style unless you also upgrade Pres-
sure Dampers to the housing style shown be-

low. The YELLOW style dia-
phragm will not seal correctly
in this housing.

Housing for Yellow Diaphragm-
The groove on the lower housing of a the Pres-
sure Damper is recognized by the extra lip on

the bottom inside of the groove. For this style PRESSURE SIDE
Pressure Damper, you need the YELLOW dia- OF PUMP
phragm {334265). K }\*—240122 - BLACK
334265 - YELLO
1-1/4” BSP

3/4” BSP
#725970
COMPLETE DAMPER KIT

(SUCTION & PRESSURE)

Q \ TT 28034903
Wo—azzoes
3/4” BSP \
1-1/2" BSP

SUCTION SIDE
OF PUMP

320316

330735

3/4” BSP
330326— *— 320095 FROM PUMP

L 610083

410347

ar1122
420162
M :‘

821623 - 600 WITH COUPLER
821624 - 600 W/ MOUNTING BASE

P0G - DUV VT VILVUIN TN DARSE

A0
821625 - 600 GAS DRIVEN - BELT DRIVE COMPLETE ASSEMBLIES d
WHOLEGOODS ITEMS




PUMP - 600 FITTINGS

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
AO50-HIN, 16:12:08
Date 19.03.2013 9:41
S order s
parts-n qty description

240122 1|DIAPHRAGM FOR PRES.DAMP. (EPDM)

284585 1| CLAMP HOSE GEAR 1" MINI 020

320095 1|FITT.DK NUT 1" BSP

320154 1]AIR BOTTLE, BOTTOM PART

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320327 1|HOUSING F. SUCTION AIR BOTTLE

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

322095 1|FITT.DK TEE 1-1/2 X1 X3/4" BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330525 1]AIR BOTTLE, TOP HALF

330665 1|FITT.DK HB 3/4"F.1" NUT

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

334265 1|DIAPHRAGM F. PRESS DAMP.NITRIL

334531 1|CLAMP HOSE PLASTIC 3/4"

334553 1|DIAPHRAGM F.SUCTION AIR BOTTLE

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420567 1|BOLT HEX 8.8 DEL M8X30 FT

460202 1|NUT HEX M6

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

610083 1|RET. BAND FOR SUCT. AIR BOTTLE

703032 1|SUCTION AIR BOTTLE 3/4" COMPL.

703301 1| VALVE FOR AIR BOTTLE

725970 1| DAMPER KIT 600

821623 1|PUMP 603/7 W COUPLING

821624 1|PUMP 603/7 W. FOOT

821625 1|PUMP 603/4 800RPM

845014 1|AIR BOTTLE COMPLETE HJ73
28034903 1|FITTING, REDUCER, 1-1/4"-3/4"
28038303 1|FITTING, TEE 2X1"BSPM/1"BSPF
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

AQ060-HIN, 01:01:01
Date 19.03.2013 9:41

PUMP - 320 W/MOUNTING BASE

T110575

334320 POLY (STD)
(242152 EPDM)
(242215 VITON)

PTO: 140932 - 320 7mm STROKE
ENGINE DRIVE: 142774 - 320 3mm STROKE
e

o

161394
210092
— 110575

420663




PUMP - 320 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
AO60-HIN, 01:01:01
Date 19.03.2013 141
order . .
arts-n° description
p qty p
110542 1|DIAPHRAGM COVER MODEL 320
110553 1|VALVE COVER MDL 320 PAINTED
110563 1] CONNECTING ROD MODEL 320
110575 1| PUMP CASING 320
140932 1| CRANK SHAFT 320/7
140943 1| CRANK SHAFT MODEL 320-25F
142774 1| CRANK SHAFT 320/3
161372 1| DIAPHRAGM BACKING DISC,320-361
161383 1| DIAPHRAGM UPPER DISC, 320-361
161394 1|DUST PLATE, MODEL 320
161405 1|FOOT 320
210092 1| SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
242152 1]10-RING D18.2X3 EPDM
242215 1|O-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|O-RING D41,1/D34.5 X 3,5
331144 1| DIAPHRAGM MODEL 320
331155 1] SPACER, MODEL 320
334320 1]0-RING D18X3 POLYURETHANE
420663 1|BOLT HEX 8.8 DEL M10X120
420862 1|BOLT HEX 8.8 DEL M10X1le6 FT
420906 1|BOLT HEX 8.8 DEL M10X60
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430297 1|BOLT HEX 8.8 RAW M14X65
460342 1|NUT HEX M10
728146 1|VALVE FOR 361 (726890/707932)




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 321 W/MOUNTING BASE

AQ070-HIN, 07:10:10
Date 19.03.2013 9:41

]» 111571

ﬁ-— 420906 ’, 110575

430286
e
[ o ///ﬂ\\
7

i

&

1)—334320 POLY (STD)

161405

\ 210243 (10) ™.
Nys—210103 . s
7 210302 (10)

7 460342

(242152 EPDM) T E
(242215 VITON) N \
e R
/\ 7T lt\\ \
Y . J}—331155
210114—&&\(@\\‘ \ \\fe’) 390712 (10)
210832 (10) % \j 210114
- \ S 210832 (10)
110563

PTO: 140932 - 321 7mm STROKE
ENGINE DRIVE: 142774 - 321 3mm STROKE

147710 - 321 10mm STROKE E’/‘ﬁi

— 420862 PN @\@ ;
- ey —— 280011

TN

LR > 728146 —
A\ ST o N y
\ij) 1210103 330024 ‘ 430086
o 210302 (10) .-~
L 161394 < 111571
210243 (10) .
L 210002
110575

75 | Watwrda
430297 ———— X/ AU I U

T 420663




PUMP - 321 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A070-HIN, 07:10:10
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p
110553 1|VALVE COVER MDL 320 PAINTED
110563 1] CONNECTING ROD MODEL 320
110575 1| PUMP CASING 320
111571 1|DIAPHRAGM COVER MODEL 321 PAIN
140932 1| CRANK SHAFT 320/7
140943 1| CRANK SHAFT MODEL 320-25F
142774 1| CRANK SHAFT 320/3
147710 1| CRANK SHAFT 321/10 GG 540
161372 1| DIAPHRAGM BACKING DISC,320-361
161383 1| DIAPHRAGM UPPER DISC, 320-361
161394 1|{DUST PLATE, MODEL 320
161405 1|FOOT 320
210092 1| SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
210243 1|SEAL OIL 35 X 47 X 7
210302 1| BALL BEARING 6207
210832 1|BALL BEARING 90/50X23 NU2210
242152 1]0-RING D18.2X3 EPDM
242215 1]0-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|0-RING D41,1/D34.5 X 3,5
331155 1] SPACER, MODEL 320
332135 1|DIAPHRAGM, POLY alt 33511400
334320 1|O-RING D18X3 POLYURETHANE
390712 1| SPACER RING D84.5/66X2 (P321)
420663 1|BOLT HEX 8.8 DEL M10X120
420862 1|BOLT HEX 8.8 DEL M10X16 FT
420906 1|BOLT HEX 8.8 DEL M10X60
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430297 1|BOLT HEX 8.8 RAW M14X65
460342 1|NUT HEX M10
728146 1|VALVE FOR 361 (726890/707932)




Agroparts: www.HARDI-INTERNATIONAL .com

AQ080-HIN, 20:05:11

PUMP - 321 W/ B&S 5 HP

Date 19.03.2013 9:

41

92702403 (xFT.)
FROM TANK

RETURN TO

({) TANK
& ) & eavo2103 (xeT
’0;\

Ve

334531 —o

92703203 (xFT)—e

TO BOOM OR
HANDGUN

10150102

-
&,
) /

/ _3-—111097

(321) 821561 ———|
420641
450177

191192

74— 471126 @/

J 460364

410185

471122

' |
w —— % e« 08O
711233 (NLA)




PUMP - 321 W/ B&S 5 HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO080-HIN, 20:05:11
Date

19.03.2013

9:

41

parts-n° Oiﬁif description
111097 1|VEE BELT PULLEY SPZ 50-2-3/4H7
111101 1|VEE BELT PULLEY SPZ 150-2-30H7
164684 1|MOUNT PLATE UNIT 320 5HP
191192 1]KEY 8 X 7 X 35
192415 1|KEY 3/16' X 38 BS NO. 91539
230031 1|ELBOW 3/4' GF92LZ
230042 1|ELBOW 3/4"
230823 1|BUSHING EXTENSION 3/4' - 60MM
241312 1|VEE BELT SPZ 850
284585 1|CLAMP HOSE GEAR 1" MINI 020
320084 1|FITT.DK NUT 1/2" BSP
320095 1|FITT.DK NUT 1" BSP
320305 1|FITT.DK HB 3/4'- 3/4' BSP
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
330212 1|0O-RING D19/D14X2.4 F.1/2"NUT
330326 1|0-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330687 1|FITT.DK HB 1/2" F. 1/2" NUT
330735 1|0-RING D30/D26X2
334531 1|CLAMP HOSE PLASTIC 3/4"
334534 1|CcLAMP HOSE PLASTIC 1/2"
410185 1|BOLT HEX 8.8 DEL M6X1l6
420641 1|BOLT HEX 8.8 DEL M8X35
420862 1|BOLT HEX 8.8 DEL M10X1l6 FT
450133 1| SCREW SET M6X10 BLACK ALLAN
450177 1| SCREW SET M8X20 BLACK ALLAN
460261 1|INUT HEX M6X1 LOCK
460364 1|NUT HEX M8 GALV.
460423 1|INUT HEX M10X1.5 LOCK
471122 1|WASHER D20/D10.5X2 SS
471126 1|WASHER D16/D8.4X1.6 SS
703032 1|SUCTION AIR BOTTLE 3/4" COMPL.
711233 1|GUARD ASSY. F. 320 B&S
821561 1|PUMP 321/3MM STROKE 25 BAR
841046 1J]OP.UN.600 BRS.HT
845014 1|]AIR BOTTLE COMPLETE HJ73
10159103 1| ENG.B&S 5HP ZE135232
28026203 1|GAUGE 200PSI/BR,2.5"1/4BSP-BTM
92702103 1|HOSE R X1/2" X300PSI WP X0012"
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 321 F. LB 50 - PRE '99
A090-HIN, 06:09:11
Date 19.03.2013 9:41
330326
330341
_ 320095
O o 28030003
421249 <ij/ % 92702403 (xFT))
479014 \\\\\\\ FROM TANK
110126 - 28030003 (SEE PAGE E010)
Ny 334242
330757 "\\\\\\\ 242354
330746
‘\\\\\\ 145995
o .
,//%/
TO CONTROL h
3 (SEE PAGE K030)
////////' A 703032
_ ! 10571403 320342
250041 320095
<i:\\\\ +~———-460121 320117
: 2
~ 320283 330326
NG 332927 ©
g 242594
TS 320316
~ + 330735
\ 5
194309
459021 ———{

320331

821560

— 460423

t> 471072

P—

421236

240034 845014

A090




Agroparts: wvw.HARDI-INTERNATIONAL .com

AQ090-HIN, 06:09:11
Date 19.03.2013

PUMP - 321 F. LB 50 - PRE '99

9:

41

order . .
arts-n° description
p qty p

129089 1| PULLEY F.PUMP LB50

145995 1|FITT.DK S-53 FORK

194309 1|KEY 8 X 7 X 40

240034 1|FITT.DK HR 1'X 3/4'BSP ARAG

242354 1]0-RING D32.2X3.0 VITON F.S-53

242594 1|{O-RING D14 X 1.78 SCH.70-EPDM

250041 1|FITT.DK HN 1'BSP ARAG

320095 1|{FITT.DK NUT 1" BSP

320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP

320283 1|FITT.DK NUT 3/4"BSP

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

332927 1|FITT.DK PL.F. NOZZLE TUBE

334242 1|FITT.DK S-53 ELB.1"

410126 1|SCREW 1/4"X3/4" GALV.

421236 1|BOLT HEX M10X25 GALV.

421249 1|BOLT HEX M6X15

459021 1|DOWEL ALLEN M8X20

460121 1|NUT 1/4" GALV.

460423 1|NUT HEX M10X1.5 LOCK

471072 1|WASHER M10 EL2

479014 1|WASHER D.5 STAINLESS

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

821560 1|PUMP 321/7MM 25 BAR THROUGH SH

845014 1|AIR BOTTLE COMPLETE HJ73
10571403 1|FITT.PO.TEE 1"xX1"x1"NPT ARAG
28030003 1|CLAMP HOSE GEAR P1" 6716

1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 321 F.LB 50 - POST '99
' A100-HIN, 07:09:11
Date 19.03.2013 9:41
330326
330341
‘ 320095
6 . '//////,/284585
421249 <if/ 92702403 (xFT.)
479014 ™~ FROM TANK
410126 ™~ 284585 (SEE PAGE E010)
\\\\\ 334242
330757 . 242354
7
330746
\ 703032
320342 ! 145995

\
|
‘

@4330735

__.{,

459021

i 821560
%—460423

i%:>471072

421236

>——

/ 330595

TO CONTROL
(SEE PAGE K030)

320095
320117
320331
39054
\Y S S
O
‘ 330326
J /

845014

A100




PUMP - 321 F.LB 50 - POST '99

Agroparts: wvw.HARDI-INTERNATIONAL .com

A100-HIN, 07:09:11
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p
129089 1| PULLEY F.PUMP LB50
145995 1|FITT.DK S-53 FORK
194309 1|KEY 8 X 7 X 40
232079 1|ELBOW 3/4" BRASS
239054 1|EXTENSION 3/4"BSP 2" (016305)
242354 1]10-RING D32.2X3.0 VITON F.S-53
284585 1|CLAMP HOSE GEAR 1" MINI 020
320095 1|{FITT.DK NUT 1" BSP
320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
320342 1|FITT.DK EL 3/4"M X 1"F BSP
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330595 1]O-RING D24.6/D20X2.1 -3/4"
330735 1|]O-RING D30/D26X2
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
334242 1|FITT.DK S-53 ELB.1"
410126 1|SCREW 1/4"X3/4" GALV.
421236 1|BOLT HEX M10X25 GALV.
421249 1|BOLT HEX M6X15
459021 1|DOWEL ALLEN M8X20
460121 1|NUT 1/4" GALV.
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
479014 1|WASHER D.5 STAINLESS
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
821560 1|PUMP 321/7MM 25 BAR THROUGH SH
845014 1|AIR BOTTLE COMPLETE HJ73
1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

A105-HIN, 28:11:12

PUMP - 321 F.ZENIT

Date 19.03.2013

:41

239043 «— 845014
169575 TO
l MANIFOLD
92712403 S 421236 (B122)
—l Mo 471072
284237 L
322138*1 e V471072 “— 92712403
L 460703 &
N 284237
320331 —@\ %% 330341 L 320005
i T 330826
| 8+— 460202
I 330757 —-ﬁ)j 169593
|
' -
821607 - 321/10 | L
| 70026702—l \\o’.— 421251
] |
o 330746
|
|
d— 210362
429011
—
N
S AT 471072
p §e— 439014
471074~ S $e— 471071
B v “e— 470455
459014 —eg# ~ |
& de— 471071
j 8+— 460703
460342 619646
471097
471072
TO PUMP
FROM TANK 20033 o
(E460) »— 92702603 @

330735
113640 — % ‘,la/
703032 — \\\ -
28030103 @

322202 ———
334409 —— 322138 @

Qe—241441
w ”
421251 — @
. o 329087 w
471116———T 9>~ r
! .1 284237
471074 : [ [ ® L 330326
i L 330341
| @8 6 @ 320095
329044*- L- L

284237
(B430) 241441 L
322202 92702403

A105




PUMP - 321 F.ZENIT

Agroparts: wvw.HARDI-INTERNATIONAL .com

A105-HIN, 28:11:12
Date

19.03.2013

9:

41

S order s
parts-n qty description

113640 1|HOSEBARB, BSP, 1-1/2" 90°

169575 1| SUPPORT BRACKET - ZENIT

169593 1| SPACER BRACKET F.PTO SHIELD

239043 1|HEX NIPPLE 1'

241441 1]10-RING D29.3X3

284237 1| CLAMP HOSE GEAR D20/30

320095 1|FITT.DK NUT 1" BSP

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

322138 1|FITT.DK ELB 1"M X 1"F BSP

322202 1|NUT ARAG 1-1/2" BSP

329044 1] SUCTION FILTER ASSY. ARAG 1"

329087 1|ELBOW D25, 1-1/2" ARAG

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

334409 1|BENDING D 40

334410 1| PROTECTION GUARD

410362 1|BOLT HEX 8.8 DEL M6X20 FT

421236 1|BOLT HEX M10X25 GALV.

421251 1| BOLT HEX M8X15

429011 1|BOLT HEX M10X140

439014 1)BOLT HEX 8.8 DEL M12X35

459014 1|ALLEN SCREW M8 X 15 GALV.DIN93

460202 1|NUT HEX M6

460342 1|NUT HEX M10

460703 1|NUT HEX M12X1.75 LOCK

470455 1| WASHER D12 SPRING

471071 1| WASHER M12 GALV

471072 1| WASHER M10 EL2

471074 1| WASHER M8 ELZ

471097 1| WASHER D10 SAFETY

471116 1| WASHER D8 TENSION

619646 1| PUMP MOUNT 321 ZENIT

703032 1|SUCTION AIR BOTTLE 3/4" COMPL.

821607 1|PUMP 321/10-MED-25-GG

845014 1|AIR BOTTLE COMPLETE HJ73
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
70026702 1|1 CHAIN CLUTCH KIT - ZENIT
92702403 1|HOSE PVC SUCT GRAY 1"
92702603 1|HOSE PVC SUCT GRAY 1-1/2"

1

92712403

HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A110-HIN, 23:05:11
Date 19.03.2013 9:41

PUMP - 320/321 FITTINGS

Housing for Black Diaphragm-
This groove on the lower housing of the Pres- ' T

sure Damper is for the BLACK diaphragm \\ 420567
(240122). Never upgrade diaphragms to the )
YELLOW style unless you also upgrade Pres-
sure Dampers to the housing style shown be-

low. The YELLOW style dia-
phragm will not seal correctly
in this housing.

330525 °

Housing for Yellow Diaphragm-
The groove on the lower housing of a the Pres- PRESSURE SIDE
sure Damper is recognized by the extra lip on OF PUMP

the bottom inside of the groove. For this style ,\ ) N ;) 240122 - BLACK ; 845014
Pressure Damper, you need the YELLOW dia- , \ / 334265 - YELLOW:
phragm (334265). SN e

#725970 COMPLETE DAMPER KIT
(SUCTION & PRESSURE}

TO PUMP

SUCTION SIDE 1BSP

OF PUMP

3/4 BSP
320316

330735

703032

o 92703203 (xFT.)

L 610083

TO CONTROLS
92702403 (xFT.) —%

FROM TANK

*821557 - 321 HIGH PRESSURE COMPLETE ASSEMBLIES
*821560 - 321 W/THROUGH SHAFT WHOLEGOODS ITEMS
*821561 - 321 GAS DRIVEN

{* - REPLACES 320 PUMP)




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PUMP - 320/321 FITTINGS
A110-HIN, 23:05:11
Date 19.03.2013  9:41
order . .
arts-n° description
b qty b

240122 1| DIAPHRAGM FOR PRES.DAMP. (EPDM)

284585 1| CLAMP HOSE GEAR 1" MINI 020

320095 1|FITT.DK NUT 1" BSP

320154 1|AIR BOTTLE, BOTTOM PART

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320327 1|HOUSING F. SUCTION AIR BOTTLE

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330525 1|{AIR BOTTLE, TOP HALF

330665 1|FITT.DK HB 3/4"F.1" NUT

330735 1|]O-RING D30/D26X2

334265 1|DIAPHRAGM F. PRESS DAMP.NITRIL

334531 1|CLAMP HOSE PLASTIC 3/4"

334553 1|DIAPHRAGM F.SUCTION AIR BOTTLE

420567 1|BOLT HEX 8.8 DEL M8X30 FT

460364 1|NUT HEX M8 GALV.

610083 1|RET. BAND FOR SUCT. AIR BOTTLE

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

703301 1| VALVE FOR AIR BOTTLE

725970 1| DAMPER KIT 600

821557 1|PUMP 321/7MM STROKE 25 BAR

821560 1|PUMP 321/7MM 25 BAR THROUGH SH

821561 1|PUMP 321/3MM STROKE 25 BAR

845014 1|{AIR BOTTLE COMPLETE HJ73
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A120-HIN, 01:11:11

PUMP - 1200 W/ MOUNTING BASE

Date 19.03.2013 9:41

110155

N % — *72043600
453 [ 334321 POLY (STD) @

;/j (242153 EPDM) 2420221 — N\ 470525 ‘ C)

@& (262216VITON) CO)-F—330072

= 330061 460375 — 8 =

160042

7

120024 /
-s

420221 ———, 27
gD s

=
75073300 —\‘\/

* - ITEMS INCLUDED 240026 (1200-1301)
IN REPAIR KIT 33511300 (1202-1303) ———

V/

120024 ——| /?5 )
\ 2 ‘

\:—— 420836
470072

8

%

@
N
o
Q
]
-~

N
N
\\\\\\\/l

H

SRR
D

R
\\\‘*\\}\\\
R
\\§
N

210011
72181000

N
NN

—— 421002

A120

430404




PUMP - 1200 W/ MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

Al120-HIN, 01:11:11
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p
110144 1| DIAPHRAGM COVER alt 72181100
110155 1|VALVE CHAMBER F. 1200 PUMP
120024 1| DIAPHRAGM BACK DISC 1200-1300
140873 1| CRANK SHAFT MODEL 1202-9MM
160042 1| DIAPHRAGM UPPER DISC 1200-1300
160053 1|DUST PLATE
210011 1| SEAL FELT D39/23 X 4
210077 1| BEARING BALL 6305
210081 1|BEARING BALL 6307
240026 1|DIAPHRAGM MODEL 1200/1301
242153 1|O-RING D26X4 EPDM
242216 1|]O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
280044 1|KEY HEXAGON W6 3/16'
330061 1|O-RING D16/D11X2,5
330072 1]O-RING D53,5/D45,5X4
334321 1]0-RING POLY. 34.0x26.0x4.0
420066 1|BOLT HEX 8.8 DEL 3/8"X50MM
420136 1|BOLT HEX 8.8 RAW 3/8'X30MM
420221 1|BOLT HEX 7/16'X2-1/4"
420836 1|BOLT HEX 8.8 RAW M8X85
421002 1|BOLT HEX 8.8 DEL M10X30 FT
430032 1|BOLT HEX 8.8 RAW 1/2'X55MM
430404 1|BOLT HEX 8.8 DEL M12X50
460342 1|NUT HEX M10
460353 1|NUT HEX M8 BLACK
460375 1|NUT HEX M12 BLACK
460434 1|NUT HEX 3/8' NC BLACK
470072 1|WASHER D15/D8X.5 LOCK
470525 1|WASHER D19/D11.5X2.5
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
72043600 1|VALVE FOR 462/463
72181000 1|HOUSING, PUMP, 1203 RED
72181200 1| CONNECTING ROD FOR 1203 W/M12
75073300 1|PUMP KIT 1200/1202 "06"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP

A130-HIN, 01:11:11

Page 0
1202 W/MOUNTING BASE

Date 19.03.2013 9:41

*72043600

éé 334321 POLY (STD)
QD | (242153 EPDM)
) (242216 VITON)

110144

420136

—e

111470 ——

*33511300

*72043600

*168713—\_/, 460375 %5@ o *330072

334310 D y 110144

]

\/"// y
////;4 . 72181000
120024 < %
S
3 . .
*168713—-/ ~ £
(1

§
*334310

:

=

==
75073300 \/

* - ITEMS INCLUDED
IN REPAIR KIT

A130




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 1202 W/MOUNTING BASE
A130-HIN, 01:11:11
Date 19.03.2013 9:41
order . .
arts-n° description
p qty p

110144 1| DIAPHRAGM COVER alt 72181100

111470 1|VALVE CHAMBER 1202

120024 1| DIAPHRAGM BACK DISC 1200-1300

140873 1| CRANK SHAFT MODEL 1202-9MM

160053 1|DUST PLATE

168713 1|WASHER F.1202/1302/462 METAL

210011 1| SEAL FELT D39/23 X 4

210077 1| BEARING BALL 6305

210081 1|BEARING BALL 6307

242153 1|O-RING D26X4 EPDM

242216 1|]O-RING VITON F/1202/1302/462

280011 1|GREASE NIPPLE 1/8' H TR

280044 1|KEY HEXAGON W6 3/16'

330072 1]O-RING D53,5/D45,5X4

334310 1|NYLON WASHER 1202/1302/462

334321 1|O-RING POLY. 34.0x26.0x4.0

420066 1|BOLT HEX 8.8 DEL 3/8"X50MM

420136 1|BOLT HEX 8.8 RAW 3/8'X30MM

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420221 1|BOLT HEX 7/16'X2-1/4"

420836 1|BOLT HEX 8.8 RAW M8X85

421002 1|BOLT HEX 8.8 DEL M10X30 FT

430032 1|BOLT HEX 8.8 RAW 1/2'X55MM

430404 1|BOLT HEX 8.8 DEL M12X50

460342 1|NUT HEX M10

460353 1|NUT HEX M8 BLACK

460375 1|NUT HEX M12 BLACK

460434 1|NUT HEX 3/8' NC BLACK

470072 1|WASHER D15/D8X.5 LOCK
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
72043600 1|VALVE FOR 462/463
72181000 1|HOUSING, PUMP, 1203 RED
72181200 1| CONNECTING ROD FOR 1203 W/M12
75073300 1|PUMP KIT 1200/1202 "06"




Agroparts: www.HARDI-INTERNATIONAL .com

A131-HIN, 08:11:11
Date 19.03.2013 9:41

PUMP - 1203 W/MOUNTING BASE

g

334321 POLY (STD)
. (242153 EPDM)
(242216 VITON)

*72043600

@

*330072
. 7204
\ C 043600
72181100 —r 430717
*43099200 —
161 172“ 330072*
*334310 72181100
L7 g

*33511300 P 72181000

*161172

*334310

*33511300—

120024 ——|

®/ L 510081
A

(\z@@ ' 140873

75073400

* - ITEMS INCLUDED
IN REPAIR KIT

N
3

470072

\\‘\\\\

>

N
S

N
D>

D

460353

72181000
] COMPLETE ASSEMBLIES
421002 WHOLEGOODS ITEMS

COMPLETE PUMPS
420777 821630 - PUMP ONLY

10396003 - WITH PTO & DAMPER




PUMP - 1203 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

Al131-HIN, 08:11:11
Date

19.03.2013

9:

41

order . .
arts-n° description
p qty p

111470 1|VALVE CHAMBER 1202

120024 1| DIAPHRAGM BACK DISC 1200-1300

140873 1| CRANK SHAFT MODEL 1202-9MM

160053 1|DUST PLATE

161172 1|DIAPHRAGM DISC F. 1203/1303

210011 1| SEAL FELT D39/23 X 4

210077 1| BEARING BALL 6305

210081 1|BEARING BALL 6307

242153 1|O-RING D26X4 EPDM

242216 1|]O-RING VITON F/1202/1302/462

280011 1|GREASE NIPPLE 1/8' H TR

280044 1|KEY HEXAGON W6 3/16'

330072 1]O-RING D53,5/D45,5X4

334310 1|NYLON WASHER 1202/1302/462

334321 1]0-RING POLY. 34.0x26.0x4.0

420567 1|BOLT HEX 8.8 DEL M8X30 FT

420777 1]|BOLT HEX 8.8 RAW M8X50

420847 1|BOLT HEX 8.8 DEL M8X85

420917 1]|BOLT HEX 8.8 RAW M8X12 FT

421002 1|BOLT HEX 8.8 DEL M10X30 FT

430717 1]|BOLT HEX 8.8 RAW M12x40

430953 1]|BOLT,M12 X 55 8.8

460342 1|NUT HEX M10

460353 1|NUT HEX M8 BLACK

470072 1|WASHER D15/D8X.5 LOCK

821630 1|PUMP 1203/9 540RPM
10396003 1|PUMP 1203 C/W PTO 540 RPM
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
43099200 1|BOLT HEX SS M1l2 X 30 DIN933 A4
72043600 1|VALVE FOR 462/463
72181000 1|HOUSING, PUMP, 1203 RED
72181100 1|DIAPHRAGM COVER 1203/1303+BLTS
72181200 1| CONNECTING ROD FOR 1203 W/M12

1

75073400

PUMP KIT 1203 MM




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 1200/1202 W/ B&S 5 HP

A140-HIN, 01:01:01
Date 19.03.2013 9:41

821538

421002
% 59503

10186703
450015

10160003

D e 10028503
.W 10028603
10028703

—10037803

10181603
10186503

10004603 10028703

Ty 10028603
10002503 ’"‘L 10028503
10004503 10028703
._{_ 10002503 z Z
10028603 10004603
10028503

e A140




PUMP - 1200/1202 W/ B&S 5 HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
Al140-HIN, 01:01:01
Date 19.03.2013 :41
parts-n° order description
qty

10002503 1|NUT HEX NC 1/2"
10004503 1|BOLT HEX 1/2 NC GR.5 01.50"
10004603 1|WASHER LOCK 1/2"
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10037803 1|BOLT HEX 5/16 NC GR.2 00.75'
10140203 1|BOLT HEX 5/16 NC GR.2 02.00'
10159103 1| ENG.B&S 5HP E135232
10159303 1|PULLEY 2' OD X 3/4' BORE-2AK
10159503 1| PULLEY-12.25 TAPER BORE 1200
10160003 1|BASE PUMP - 5HP/1200, 8HP/1301
10160103 1|SHIELD FOR 5HP/1200, 8HP/1301
10160203 1|VEE BELT - 1/2' X 47 OD (A45)
10181603 1|BRACE FOR SHIELD 1200 5HP
10186503 1|BOLT STUD F.5HP ENGIN 93583
10186703 1|KEY 3/16 SQ.X 1-1/2 LONG

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450015 1|SCREW ALLAN 3/8'X5/8' BLACK

460423 1|NUT HEX M10X1.5 LOCK

821538 1|PUMP 1202/9 540 RPM




PUMP - 1200/1202 W/ HONDA 5 HP

Agroparts: www.HARDI-INTERNATIONAL .com

Page

0

A150-HIN, 01:01:01

Date

19.03.2013 9:41

10004603 —

10002503——J_* "‘W
10004503 — 7 |t1 0028703

10186703

450015 47

\'

10140203_ﬁ§ 10159303
10028603 »c%

10160003

10217103

10216903
[_ 10028503

\%Eoozems

10002503
10004603 —%%

10028603
10028503 10028603

10028703

—421002

K%\@\-—1 0028503
[ [

[—10159503

10160203




PUMP - 1200/1202 W/ HONDA 5 HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
Al150-HIN, 01:01:01
Date 19.03.2013 :41
parts-n° order description
qty

10002503 1|NUT HEX NC 1/2"
10004503 1|BOLT HEX 1/2 NC GR.5 01.50"
10004603 1|WASHER LOCK 1/2"
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10140203 1|BOLT HEX 5/16 NC GR.2 02.00'
10159303 1|PULLEY 2' OD X 3/4' BORE-2AK
10159503 1| PULLEY-12.25 TAPER BORE 1200
10160003 1|BASE PUMP - 5HP/1200, 8HP/1301
10160103 1|SHIELD FOR 5HP/1200, 8HP/1301
10160203 1|VEE BELT - 1/2' X 47 OD (A45)
10186703 1|KEY 3/16 SQ.X 1-1/2 LONG
10216003 1|ENG.HON.5.5HP AEGX160QH
10216903 1|BOLT STUD 5/16 NF&NC GR5 05.5'
10217103 1|NUT HEX NF 5/16

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450015 1|SCREW ALLAN 3/8'X5/8' BLACK

460423 1|NUT HEX M10X1.5 LOCK

821538 1|PUMP 1202/9 540 RPM




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 1203 W/DIRECT DRIVE

A155-HIN, 28:06:06
Date 19.03.2013 9:41




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 1203 W/DIRECT DRIVE
' A155-HIN, 28:06:06
Date 19.03.2013 9:41
Pos. parts-n° order description
qty

1 146590 1| COUPLING F. ENGINE DIRECT DRIV
2 146591 1| COUPLING F.PUMP DIRECT DRIVE

3 192415 1|KEY 3/16' X 38 BS NO. 91539

4 320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
5 322095 1|FITT.DK TEE 1-1/2 X1 X3/4" BSP
6 322138 1|FITT.DK ELB 1"M X 1"F BSP

7 330735 1|O-RING D30/D26X2

8 330746 1|GUARD PTO LOWER PART

9 330757 1|GUARD PTO UPPER PART

10 410347 1| SCREW M6X20 8.8

11 420582 1|BOLT HEX 8.8 DEL M8X20 FT

12 420943 1|BOLT HEX 8.8 DEL M10X50

13 450897 1|SCREW SET M8 x 12

14 460202 1|INUT HEX M6

15 460423 1INUT HEX M10X1.5 LOCK

16 471122 1|WASHER D20/D10.5X2 SS

17 703032 1|SUCTION AIR BOTTLE 3/4" COMPL.
18 821630 1|PUMP 1203/9 540RPM

19 845014 1|AIR BOTTLE COMPLETE HJ73
20 28032303 1|ENGINE B&S 5.5HP 6:1 RED 1203
21 92702103 1|HOSE R X1/2" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

Al160-HIN, 22:06:10
Date 19.03.2013

PUMP - 1203 F. LE/LE-SPV/LP

9:

41

331273
331446

320821
‘ 284585

FROM SUCTION FILTER
(SEE PAGE E050)

92702403 (xFT)

420162
471122
410126

284585

320821
331446

331273
330757

330746 \\\\» ﬁf £
' 320095 :
///g/‘m 330341 \1
' 330326 TO CONTROL .
' 320331 (SEE PAGE K210) ‘

S
<\ 330595 |
' f% 703032
SO ./ /
1J ' )
' ‘\\\\\\\ 3307;Z<:::%%;;;;;>\
i 322005 Lo
&
845014
459025

129072 % / — 460423

—471072

—421002

=30 T A160




PUMP - 1203 F. LE/LE-SPV/LP

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
Al160-HIN, 22:06:10
Date 19.03.2013  9:41
order . .
arts-n° description
p qty p
129072 1|PULLEY @ 200-3 C/SPZ 25MM
284585 1|CLAMP HOSE GEAR 1" MINI 020
320095 1|{FITT.DK NUT 1" BSP
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
320821 1|FITT.DK NUT 1-1/2" BSP
322095 1|FITT.DK TEE 1-1/2 X1 X3/4" BSP
322138 1|FITT.DK ELB 1"M X 1"F BSP
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330595 1]O-RING D24.6/D20X2.1 -3/4n"
330735 1|]O-RING D30/D26X2
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
331273 1|O-RING D44/D38X2 F.1-1/2"
331446 1|FITT.DK HB 1" F.1-1/2" NUT
410126 1|SCREW 1/4"X3/4" GALV.
420162 1|BOLT HEX 8.8 DEL 3/8"x15MM
421002 1|BOLT HEX 8.8 DEL M10X30 FT
459025 1] SCREW SET M8X30
460121 1|NUT 1/4" GALV.
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471122 1|WASHER D20/D10.5X2 SS
619210 1|PUMP MNT.BRKT. LE/LP/SPV 1202
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
821630 1|PUMP 1203/9 540RPM
845014 1|AIR BOTTLE COMPLETE HJ73
1

92702403

HOSE PVC SUCT GRAY 1"




Agroparts: www.HARDI-INTERNATIONAL .com

A170-HIN, 08:12:09
Date 19.03.2013 9:41

PUMP - 1200/1202/1203 FITTINGS

Housing for Black Diaphragm-

This groove on the lower housing of the Pres-
sure Damper is for the BLACK diaphragm
(240122). Never upgrade diaphragms to
the YELLOW style unless you also upgrade
Pressure Dampers to the housing style shown

below. The YELLOW style dia-
phragm will not seal correctly
in this housing.

Housing for Yellow Diaphragm-
The groove on the lower housing of a the Pres- PRESSURE SIDE
sure Damper is recognized by the extra lip on OF PUMP

the bottom inside of the groove. For this style
Pressure Damper, you need the YELLOW dia-
phragm (334265}).

*— 240122 - BLACK
334265 - YELLOW

11/4” BSP

~— 322095
(1202/1203 PUMP)

1/2" BSP

3/4"BSP /3I4" BSPT

SUCTION SIDE 1" BSP

OF PUMP ala” BSPI

320316
{1200 PUMP)
330735

1” BSP
32(1342

703032

1" BSP
(1202 PUMP)

)
3/4" BSP .
{1200 PUMP) N\ o 330341

471122
420162
#821630 1203 PUMP (REPLACES 1202 PUMP)

#726854 COMPLETE DAMPER KIT (SUCTION & PRESSURE) / 330757

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




PUMP - 1200/1202/1203 FITTINGS

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
A170-HIN, 08:12:09
Date 19.03.2013  9:41
order . .
arts-n° description
b qty b

240122 1| DIAPHRAGM FOR PRES.DAMP. (EPDM)

284585 1| CLAMP HOSE GEAR 1" MINI 020

320095 1|FITT.DK NUT 1" BSP

320154 1|AIR BOTTLE, BOTTOM PART

320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP

320327 1|HOUSING F. SUCTION AIR BOTTLE

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

320821 1|FITT.DK NUT 1-1/2" BSP

322095 1|FITT.DK TEE 1-1/2 X1 X3/4" BSP

322138 1|FITT.DK ELB 1"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330525 1|{AIR BOTTLE, TOP HALF

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT

331273 1|O-RING D44/D38X2 F.1-1/2"

334265 1| DIAPHRAGM F. PRESS DAMP.NITRIL

334553 1| DIAPHRAGM F.SUCTION AIR BOTTLE

334680 1| CLAMP HOSE PLASTIC 1"

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420567 1|BOLT HEX 8.8 DEL M8X30 FT

460202 1|NUT HEX M6

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

610083 1|RET. BAND FOR SUCT. AIR BOTTLE

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

703301 1|VALVE FOR AIR BOTTLE

726854 1|DAMPER KIT 1203/1303

821630 1|PUMP 1203/9 540RPM

845014 1|AIR BOTTLE COMPLETE HJ73
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
92702403 1|HOSE PVC SUCT GRAY 1"
92702603 1|HOSE PVC SUCT GRAY 1-1/2"

1

92712403

HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A180-HIN, 08:11:11
Date 19.03.2013 9:41

PUMP - 1301 W/ MOUNTING BASE

241021 — 430076
1536461
@ ey
. —72335600
, /_,_\ . ///,,
L
w-—nomsoo

—330072

420221

&S+— 334321 POLY (STD)

47052
(242153 EPDM) 052
(242216 VITON) 330061

=) 160042 i\

~———240026 (1200-1301) .
33511300 (1202-1303)

% % )
283699 — QW 7
—
7
280066 — @9 420346
T 330116

MH 420357
ady)

460062 —&

430404 —

T 72181300
460342

460062

2

160064
210092

L 420346




PUMP - 1301 W/ MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

Al180-HIN, 08:11:11
Date

19.03.2013

9:

41

parts-n° Oiﬁif description
110995 1| VALVE CHAMBER SIDE MODEL 1301
120024 1|DIAPHRAGM BACK DISC 1200-1300
140884 1| CRANK SHAFT MODEL 1300-9
153646 1] CONNECTION PIPE INLET MOD 1301
160042 1| DIAPHRAGM UPPER DISC 1200-1300
160064 1|DUST PLATE
210092 1|SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
210125 1|BEARING BALL 6210
240026 1|DIAPHRAGM MODEL 1200/1301
241021 1]O-RING D21,89X2,62 NITRIL
242153 1]O-RING D26X4 EPDM
242216 1|0O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
280066 1|GREASE NIPPLE H 1A6
283699 1|GREASE NIPPLE M6X1
330061 1|O0-RING D16/D11X2,5
330072 1|0-RING D53,5/D45,5X4
330116 1|SEAL RETAINER, MODEL 1300
334321 1|O-RING POLY. 34.0x26.0x4.0
420081 1|BOLT HEX 8.8 DEL 3/8'X40MM
420136 1|BOLT HEX 8.8 RAW 3/8'X30MM
420221 1|BOLT HEX 7/16'X2-1/4"
420346 1|BOLT HEX 8.8 DEL 3/8'X 25MM
420357 1|BOLT HEX 8.8 RAW 3/8'X85MM
420803 1|BOLT HEX 8.8 DEL M8X90
421002 1|BOLT HEX 8.8 DEL M10X30 FT
430032 1|BOLT HEX 8.8 RAW 1/2'X55MM
430076 1|BOLT HEX 8.8 RAW 1/2'X60MM
430404 1|BOLT HEX 8.8 DEL M12X50
430911 1|BOLT HEX 8.8 WG 1/2" x 70MM
460062 1|NUT HEX 3/8' GALV.
460342 1|NUT HEX M10
460353 1|NUT HEX M8 BLACK
460386 1|NUT HEX M12X1.75
470072 1|WASHER D15/D8X.5 LOCK
470525 1|WASHER D19/D11.5X2.5
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
72043600 1|VALVE FOR 462/463
72181100 1|DIAPHRAGM COVER 1203/1303+BLTS
72181300 1|PUMP CASTING 1300 RED W/BOLTS
72181400 1|DIAPHRAGM COVER 1303 W/BOLTS
72181500 1| CONNECTING ROD, CENTER 1303
72181600 1| CONNECTING ROD, SIDE MOD.1300
72335600 1| CENTER VALVE CHAMBER 1302 RED
75073500 1|PUMP KIT 1300/1302 "06"




Agroparts: www.HARDI-INTERNATIONAL .com

A190-HIN, 08:11:11

PUMP - 1302 W/ MOUNTING BASE

Date 19.03.2013 9:41

430911

72181100

SR
RN
AN
N

W
N

X

D
\

N

$
N

B
R

A 7/ 2 e
7, //%%//

~— 334321 POLY (STD)
(242153 EPDM)

(242216 VITON) \/

~No

I
L 72181600

L210114

& T 140884 - 9.0mm (540 RPM)
)| 146489 - 6.0mm (1000RPM)
5

- ITEMS INCLUDED 420803

IN REPAIR KIT ) L .
470072 ‘ 280011 ’ 120346
L 210125 ]
/ %= hd = 330116
W 1™ 72181500 . 420387
72181300 A ,
D, < st L210114

p : ’ 420136
460062 — /4 g ’ I—72181600

160064

{ 420081

210103 72181300

A190

I~42034l:3 L 210092 0062




PUMP - 1302 W/ MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

Al190-HIN, 08:11:11
Date

19.03.2013

:41

parts-n° Oiﬁif description
111480 1|VALVE HEAD 1302 CENTER
111483 1| VALVE HEAD SIDE 1302
120024 1|DIAPHRAGM BACK DISC 1200-1300
140884 1| CRANK SHAFT MODEL 1300-9
146489 1| CRANK SHAFT MODEL 1302-6MM
160064 1]1DUST PLATE
161172 1|DIAPHRAGM DISC F. 1203/1303
177472 1|BRACKET 25 X 5
210092 1|SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
210125 1| BEARING BALL 6210
242153 1]10-RING D26X4 EPDM
242216 1|0O-RING VITON F/1202/1302/462
242354 1]O-RING D32.2X3.0 VITON F.S-53
280011 1|GREASE NIPPLE 1/8' H TR
283699 1|GREASE NIPPLE M6X1
330072 1|0O-RING D53,5/D45,5X4
330116 1| SEAL RETAINER, MODEL 1300
334310 1|NYLON WASHER 1202/1302/462
334311 1| CONNECTION PIPE INLET MOD.1302
334321 1]O-RING POLY. 34.0x26.0x4.0
420081 1|BOLT HEX 8.8 DEL 3/8'X40MM
420136 1|BOLT HEX 8.8 RAW 3/8'X30MM
420221 1|BOLT HEX 7/16'X2-1/4"
420346 1|BOLT HEX 8.8 DEL 3/8'X 25MM
420357 1|BOLT HEX 8.8 RAW 3/8'X85MM
420803 1|BOLT HEX 8.8 DEL M8X90
421002 1|BOLT HEX 8.8 DEL M10X30 FT
430076 1|BOLT HEX 8.8 RAW 1/2'X60MM
430404 1)BOLT HEX 8.8 DEL M12X50
430911 1|BOLT HEX 8.8 WG 1/2" x 70MM
460062 1|NUT HEX 3/8' GALV.
460342 1|NUT HEX M10
460364 1|NUT HEX M8 GALV.
460386 1|NUT HEX M12X1.75
470072 1|WASHER D15/D8X.5 LOCK
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
72043600 1|VALVE FOR 462/463
72181100 1|DIAPHRAGM COVER 1203/1303+BLTS
72181300 1|PUMP CASTING 1300 RED W/BOLTS
72181400 1|DIAPHRAGM COVER 1303 W/BOLTS
72181500 1] CONNECTING ROD, CENTER 1303
72181600 1| CONNECTING ROD, SIDE MOD.1300
75073500 1|PUMP KIT 1300/1302 "06"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 1303 W/ MOUNTING BASE
' A191-HIN, 08:11:11
Date 19.03.2013 9:41
430323 430874
/

430874

111483

&3
\(5)— 334321 POLY (STD)

(242153 EPDM)
(242216 VITON)

75073600 ——

= - ITEMS INCLUDED
IN REPAIR KIT

72181300
460353 —& YK

. # >
2
& <
o g
{ 160064
421046 210092

L4

COMPLETE PUMPS
821635 - PUMP ONLY
10396203 - WITH PTO & DAMPER

4
) | ’////// %= 7 #

420792

~

Ry 111480~
7 8 7

) i 7 /—111483
-
\\/
72043600+
330072 72043600*

R

72181100

72181400 ¢

O
O\
SN

@

7O
2D %%» -
S

7
2
”////'//////

Y
\\%\\\

iR
NV

Z

\
AR
\$\\\\

X

SR
RN
RN

‘\k\

AR

72181600
210114 ‘

e

9.0mm: 140884 ~

7

6.0mm: 146489 -~
e

280011 ~
P 421046

330116

=\ 210114

> I_ P
72181600 }

177472

60353 L—460342 A7
L 72181300

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




PUMP - 1303 W/ MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

Al191-HIN, 08:11:11
Date

19.03.2013

9:

41

parts-n° Oiﬁif description
111480 1|VALVE HEAD 1302 CENTER
111483 1| VALVE HEAD SIDE 1302
120024 1|DIAPHRAGM BACK DISC 1200-1300
140884 1| CRANK SHAFT MODEL 1300-9
146489 1| CRANK SHAFT MODEL 1302-6MM
160064 1]1DUST PLATE
161172 1|DIAPHRAGM DISC F. 1203/1303
177472 1|BRACKET 25 X 5
210092 1|SEAL FELT D43/30X5
210103 1| BEARING BALL 6306
210114 1| BEARING BALL 6308
210125 1| BEARING BALL 6210
242153 1]10-RING D26X4 EPDM
242216 1|0O-RING VITON F/1202/1302/462
242354 1]O-RING D32.2X3.0 VITON F.S-53
280011 1|GREASE NIPPLE 1/8' H TR
283699 1|GREASE NIPPLE M6X1
330072 1|0O-RING D53,5/D45,5X4
330116 1| SEAL RETAINER, MODEL 1300
334310 1|NYLON WASHER 1202/1302/462
334311 1| CONNECTION PIPE INLET MOD.1302
334321 1]O-RING POLY. 34.0x26.0x4.0
420744 1|BOLT HEX 8.8 DEL M8X40
420792 1|BOLT HEX 8.8 RAW M8X95
420847 1|BOLT HEX 8.8 DEL M8X85
421002 1|BOLT HEX 8.8 DEL M10X30 FT
421046 1|BOLT HEX 8.8 DEL M8X25 FT
430323 1)BOLT HEX 8.8 DEL M12X60
430874 1| SCREW SET 8.8 DEL M12X70 FT
460342 1|NUT HEX M10
460353 1|NUT HEX M8 BLACK
460364 1|NUT HEX M8 GALV.
470072 1|WASHER D15/D8X.5 LOCK
821635 1|PUMP 1303/9 540RPM
10396203 1|PUMP 1303 C/W PTO 540 RPM
33511300 1|DIAPHRAGM 1203/1302 POLY 2006
43099200 1|BOLT HEX SS M12 X 30 DIN933 A4
72043600 1|VALVE FOR 462/463
72181100 1|DIAPHRAGM COVER 1203/1303+BLTS
72181300 1|PUMP CASTING 1300 RED W/BOLTS
72181400 1|DIAPHRAGM COVER 1303 W/BOLTS
72181500 1| CONNECTING ROD, CENTER 1303
72181600 1| CONNECTING ROD, SIDE MOD.1300
1

75073600

PUMP KIT 1303MM




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 1301/1302 W/ B&S 8 HP
A200-HIN, 01:01:01
Date 19.03.2013 9:42
8 10160303

10160003

I LI—1 0028703 10002503
10028603 10004603

10028503

; \
A
10140203 ]
10159403

10028703 —e (&)
10028603 —e (&)
10028503 ——o &3

10028503
10028603
A1 Go—10037803

/

L A200

e

/R




PUMP - 1301/1302 W/ B&S 8 HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A200-HIN, 01:01:01
Date 19.03.2013 :42
parts-n° order description
qty

10002503 1|NUT HEX NC 1/2"
10004503 1|BOLT HEX 1/2 NC GR.5 01.50"
10004603 1|WASHER LOCK 1/2"
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10037803 1|BOLT HEX 5/16 NC GR.2 00.75'
10140203 1|BOLT HEX 5/16 NC GR.2 02.00'
10159203 1|ENG.B&S 8HP £19402
10159403 1| PULLEY-2.35 OD X 1' BORE - 2AK
10159603 1| PULLEY-12.25 TAPER BORE 1301
10160003 1|BASE PUMP - 5HP/1200, 8HP/1301
10160103 1|SHIELD FOR 5HP/1200, 8HP/1301
10160303 1|VEE BELT - 1/2'X60 OD (4L600)
10160403 1|KEY - 1/4' SQ. X 1-1/2' LONG
10181703 1|BRACE FOR SHIELD 1301 8HP
10186603 1|BOLT STUD F.8HP ENGIN 93776

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450015 1|SCREW ALLAN 3/8'X5/8' BLACK

460423 1|NUT HEX M10X1.5 LOCK

821539 1|PUMP 1302/9 540RPM




PUMP - 1301/1302 W/ HONDA 8 HP

Agroparts: www.HARDI-INTERNATIONAL .com

A210-HIN,

01:01:01

Page

0

Date

19.03.2013 9:42

10004603—o$ N
10002503—'4

10004503

%1 [Jill] 10489603 (ELECTRONIC START)

10160403
4500151
]

= @

101 5940(:i|

100287030
{ 10160003

10216103

i

‘ 421002

=

z
-
_ - 460423
& 10217103
L < 10216903
> [ 10028503
@, [HOOZSK)S
%/
10002503
10028603 10004603

10028503

&

/

10028603
10028703

o
o—10028503
LL

*—10160103

f 10160303

A210




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 1301/1302 W/ HONDA 8 HP
' A210-HIN, 01:01:01
Date 19.03.2013 :42
parts-n° order description
qty

10002503 1|NUT HEX NC 1/2"
10004503 1|BOLT HEX 1/2 NC GR.5 01.50"
10004603 1|WASHER LOCK 1/2"
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10159403 1| PULLEY-2.35 OD X 1' BORE - 2AK
10159603 1| PULLEY-12.25 TAPER BORE 1301
10160003 1|BASE PUMP - 5HP/1200, 8HP/1301
10160103 1|SHIELD FOR 5HP/1200, 8HP/1301
10160303 1|VEE BELT - 1/2'X60 OD (4L600)
10160403 1|KEY - 1/4' SQ. X 1-1/2' LONG
10216103 1| ENG.HON.8HP EGX240QT
10216903 1|BOLT STUD 5/16 NF&NC GR5 05.5'
10217103 1|NUT HEX NF 5/16
10316503 1|BOLT HEX 3/8 NC GR.2 02.00'
10489603 1|ENG.HON.8 ELEC. GX240KIQAE

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450015 1|SCREW ALLAN 3/8'X5/8' BLACK

460423 1|NUT HEX M10X1.5 LOCK

821539 1|PUMP 1302/9 540RPM




Agroparts: www.HARDI-INTERNATIONAL .com

A220-HIN, 08:12:09
Date 19.03.2013 9:42

PUMP - 1301/1302 FITTINGS

Housing for Black Diaphragm-

This groove on the lower housing of the Pres-
sure Damper is for the BLACK diaphragm
(240122). Never upgrade diaphragms to the
YELLOW style unless you also upgrade Pres-
sure Dampers to the housing style shown be-
low. The YELLOW style dia-

phragm will not seal correctly
in this housing.

420567

— 330525

Housing for Yellow Diaphragm-
The groove on the lower housing of a the Pres-

PRESSURE SIDE -

sure Damper is recognized by the extra lip on X
the bottom inside of the groove. For this style OF PUMP /,'/ ’:\ 240122 - BLACK 845014
Pressure Damper, you need the YELLOW dia- { . ‘) 334265 - YELLOW

phragm (334265).

11/4” BSP
322085 — 320154

SUCTION SIDE OF PUMP

330735

320342 320331

330735

1" BSP

320327
1” BSP

322138 — R 330326

X,

===
1" BSP
(1302 PUMP)

3/4” BSP
(1301 PUMP)

¢— 92712403 (xFT.)

TO CONTROLS

N 28030103

460202

471122
420162

NLA - 1302 PUMP (REPLACES 1301 PUMP)
#726854 - COMPLETE DAMPER KIT (SUCTION & PRESSURE)

330757

COMPLETE ASSEMBLIES A2 2 0
WHOLEGOODS ITEMS




PUMP - 1301/1302 FITTINGS

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
A220-HIN, 08:12:09
Date 19.03.2013  9:42
order . .
arts-n° description
b qty b

240122 1| DIAPHRAGM FOR PRES.DAMP. (EPDM)

320095 1|FITT.DK NUT 1" BSP

320154 1|AIR BOTTLE, BOTTOM PART

320327 1|HOUSING F. SUCTION AIR BOTTLE

320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP

320342 1|FITT.DK EL 3/4"M X 1"F BSP

320821 1|FITT.DK NUT 1-1/2" BSP

322095 1|FITT.DK TEE 1-1/2 X1 X3/4" BSP

322138 1|FITT.DK ELB 1"M X 1"F BSP

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330525 1|{AIR BOTTLE, TOP HALF

330735 1|]O-RING D30/D26X2

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT

331273 1|O-RING D44/D38X2 F.1-1/2"

334265 1| DIAPHRAGM F. PRESS DAMP.NITRIL

334553 1| DIAPHRAGM F.SUCTION AIR BOTTLE

334680 1| CLAMP HOSE PLASTIC 1"

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

420567 1]|BOLT HEX 8.8 DEL M8X30 FT

460202 1|NUT HEX M6

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

610083 1|RET. BAND FOR SUCT. AIR BOTTLE

703032 1| SUCTION AIR BOTTLE 3/4" COMPL.

703301 1|VALVE FOR AIR BOTTLE

726854 1|DAMPER KIT 1203/1303

845014 1|AIR BOTTLE COMPLETE HJ73
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
92702603 1|HOSE PVC SUCT GRAY 1-1/2"

1

92712403

HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A230-HIN, 10:12:05
Date 19.03.2013 9:42

PUMP - 361 W/MOUNTING BASE

— 430323
NS ]
Z 7

147096

—*430286

——*161383

')—*332135 POLY (STD)

+— 334320 POLY (STD) \\»‘/ (241684 NITRIL)

(242152 EPDM)

(242215 VITON) ~ (T N
(S Jy —roA ( N
W}/ (§>\\\\§\~ Lssﬁ %2 ‘//;7231 47 (2)
£ \\\S')Jﬁ L 210202 / WHITE
SN /

— 420917
r210243

y’/’ < &

b
/74/ o5
%////,,/'

" L__+330024

210243
420895

o P
-
140954

280011

210221 111651

/ & &///Z;, / .
%‘{‘é/ 110317 ‘ . r 728146
| - p , L
*330024

———210221

17002400
460342

Te———*750342

430437

COMPLETE PUMP
(NLA) REPLACED BY 821579 (363 - 540 RPM) COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




PUMP - 361 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A230-HIN, 10:12:05
Date 19.03.2013 142
order . .
arts-n° description
p qty p

110317 1|PUMP CASING MODEL 360/361 PNTD

110947 1| VALVE COVER MDL 361 (PAINTED)

111630 1] CONNECTING ROD F. 363 PUMP

111651 1|CASTING F.363 1.5" PUMP (FRONT)

140954 1| CRANK SHAFT MODEL 360/361

147096 1| CRANK SHAFT 361/9.5 THROUGH

161372 1| DIAPHRAGM BACKING DISC,320-361

161383 1| DIAPHRAGM UPPER DISC, 320-361

161745 1|METAL SPACER F.363/463

210221 1|BEARING BALL 6407

210232 1|BEARING BALL 6310

210243 1|SEAL OIL 35 X 47 X 7

241404 1|DOWTYSEAL 1/4"

241684 1|DIAPHRAGM MODEL 361 NITRIL

242152 1]10-RING D18.2X3 EPDM

242215 1|O-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

330024 1|O-RING D41,1/D34.5 X 3,5

331192 1| SPACER,

332135 1|DIAPHRAGM, POLY alt 33511400

334320 1]0-RING D18X3 POLYURETHANE

420626 1|BOLT HEX 8.8 DEL M10X20 FT

420895 1]|BOLT HEX 8.8 RAW M10X60

420917 1|BOLT HEX 8.8 RAW M8X1l2 FT

430286 1|BOLT HEX 8.8 DEL M12X30 FT

430323 1|BOLT HEX 8.8 DEL M12X60

430437 1|BOLT HEX 8.8 RAW M12X65

460342 1|NUT HEX M10

728146 1|VALVE FOR 361 (726890/707932)

728147 1|VALVE FOR 361 WHITE WITH HOLE

750342 1|PUMP KIT F. 361/363

821579 1|PUMP 363-1.25 SU. (540)
14010400 1|PLUG 1/4" BSP
17002400 1|FOOT F/363 PUMP (PAINTED)




Agroparts: www.HARDI-INTERNATIONAL .com

A240-HIN, 01:12:11

PUMP - 363 W/MOUNTING BASE

Date 19.03.2013 9:42

JE—

//

~ TN
- ﬁ/moggzoom\\
7/ N
/ ~161174%6 N
/

335114006 %75073700 (2006)

728146x10 /
728147x2 Y.

330024x12
S

M12x80: 430312
M12x65: 430437

2, 111636
e 7
\ 7N
147097 (10 mm) ( //

14007900 (7 mm}

/&.—43099200

/

{
@\-—4 61174

(242152 EPDM)

(242215 VITON) > \ ’ 7 161745
&\ )’—161372 f\ AN 210232

‘ % \% NZID —
\ ‘ . L331192 7 728147 (2)
N S 210232 e WhITE

728146 — -

330024 L 161745 - S

——420917 > , o
—210243

/
-
143577 (10 mm)

(=) / X )
/ / 7 ew L 142037 (7 mm)
4 o

280011
7 i
W 7
X 110317
re > A
L ig

COMPLETE PUMPS

SEE PAGE A270 A2 40




PUMP - 363 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A240-HIN, 01:12:11
Date

19.03.2013

9:

42

order . .
arts-n° description
p qty p

110317 1|PUMP CASING MODEL 360/361 PNTD

111630 1] CONNECTING ROD F. 363 PUMP

111636 1|VALVE COVER 363 HEAVY DUTY

111651 1|CASTING F.363 1.5" PUMP (FRONT)

142037 1] CRANK SHAFT 361-20

143577 1| CRANK SHAFT F.363/462/463-10mm

147097 1| CRANK SHAFT 363-463/10 THROUGH

161174 1| DIAPHRAGM DISC SS F.363 PUMP

161372 1| DIAPHRAGM BACKING DISC,320-361

161745 1|METAL SPACER F.363/463

210221 1|BEARING BALL 6407

210232 1|BEARING BALL 6310

210243 1|SEAL OIL 35 X 47 X 7

241404 1|DOWTYSEAL 1/4"

241684 1|DIAPHRAGM MODEL 361 NITRIL

242152 1|O-RING D18.2X3 EPDM

242215 1]0-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

330024 1|O-RING D41,1/D34.5 X 3,5

331192 1| SPACER,

334320 1]0-RING D18X3 POLYURETHANE

420626 1|BOLT HEX 8.8 DEL M10X20 FT

420895 1]|BOLT HEX 8.8 RAW M10X60

420917 1|BOLT HEX 8.8 RAW M8X1l2 FT

430312 1|BOLT HEX 8.8 RAW M12X60

430437 1|BOLT HEX 8.8 RAW M12X65

460423 1|NUT HEX M10X1.5 LOCK

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE FOR 361 (726890/707932)

728147 1|VALVE FOR 361 WHITE WITH HOLE
14007900 1|CRANK 363/462/463-7mm 540/THRU
14010400 1|PLUG 1/4" BSP
17002400 1|FOOT F/363 PUMP (PAINTED)
33511400 1|DIAPHRAGM 361/363 pur 2006
43099200 1|BOLT HEX SS M1l2 X 30 DIN933 A4

1

75073700

PUMP KIT 363 2006




Agroparts: www.HARDI-INTERNATIONAL .com

A250-HIN, 01:12:11
Date 19.03.2013 9:42

PUMP - 363/1000 RPM W/MOUNTING

75073700

43099200 x 6
161174 x 6
33511400 x 6

728146 x 10
728147 x 2

330024 x 12

430437

43099200

161174

33511400

14010400

| 420895 -
L210221

\\-161745
210232

14010400
241404

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

17002400 COMPLETE PUMPS
821651 - 1000 RPM - OFFSET PORTS

821575 - W/THROUGH SHAFT
82166200 - 1000 RPM - INLINE PORTS A2
430437 460423




PUMP - 363/1000 RPM W/MOUNTING

Agroparts: wvw.HARDI-INTERNATIONAL .com

A250-HIN, 01:12:11
Date

19.03.2013

:42

order . .
arts-n° description
p qty p
110317 1|PUMP CASING MODEL 360/361 PNTD
111628 1| CONNECTING ROD 363/5.5MM
111636 1|VALVE COVER 363 HEAVY DUTY
111651 1|CASTING F.363 1.5" PUMP (FRONT)
147662 1|CRANK SHAFT F.363/463-5.5MM
147663 1| CRANK SHAFT 363/463-5.5 THROUG
147664 1| COUNTERBALANCE 363/463 WEIGHT
161174 1| DIAPHRAGM DISC SS F.363 PUMP
161372 1| DIAPHRAGM BACKING DISC,320-361
161745 1|METAL SPACER F.363/463
170183 1|LIFT STRAP F.PUMP 360/361/462
210221 1|BEARING BALL 6407
210232 1| BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
241404 1|DOWTYSEAL 1/4"
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|O-RING D41,1/D34.5 X 3,5
390844 1| COUNTERBALANCE 363/463 POM
420604 1|BOLT HEX 8.8 DEL M10X25 FT
420895 1]|BOLT HEX 8.8 RAW M10X60
420917 1|BOLT HEX 8.8 RAW M8X1l2 FT
430312 1|BOLT HEX 8.8 RAW M12X60
430437 1|BOLT HEX 8.8 RAW M12X65
450995 1|{BOLT ALLEN M8X30 DIN 912 RAW
460423 1|NUT HEX M10X1.5 LOCK
471122 1|WASHER D20/D10.5X2 SS
728146 1|VALVE FOR 361 (726890/707932)
728147 1|VALVE FOR 361 WHITE WITH HOLE
821575 1|PUMP 363/5.5 THROUGH SHAFT
821651 1|PUMP 363/5.5/1000 OSP
14010400 1|PLUG 1/4" BSP
17002400 1|FOOT F/363 PUMP (PAINTED)
33511400 1|DIAPHRAGM 361/363 pur 2006
43099200 1|BOLT HEX SS M12 X 30 DIN933 A4
75073700 1|PUMP KIT 363 2006
82166200 1|PUMP 363/5.5 1.5"SUC 1000RPM




Agroparts: www.HARDI-INTERNATIONAL .com

A260-HIN, 01:01:01

PUMP - 361 W/ HONDA 11HP

Date 19.03.2013 9:42

l» 10215903
i L
—

10228403
10160303

10160403
i%oms—l |
. :-

@

z
z —— 460423
z
&
o 10217103
& 10216903
N 10028703
10004603 —
10002503 <
10004503 ®
i 10002503 Z
10009703 10004603 —10028603
10028503 10028703 ———10232503
10028503 H—— 10037803
\‘I J—10028703
< 10219903 10028603
al




PUMP - 361 W/ HONDA 11HP

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A260-HIN, 01:01:01
Date 19.03.2013 :42
parts-n° order description
qty

10002503 1|NUT HEX NC 1/2"
10004503 1|BOLT HEX 1/2 NC GR.5 01.50"
10004603 1|WASHER LOCK 1/2"
10009703 1|WASHER LOCK L/W Z 3/8"
10009803 1|WASHER PLATE 3/8"
10014403 1|FITT.PO.SE 1.00X1.00 SE100
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10037803 1|BOLT HEX 5/16 NC GR.2 00.75'
10159403 1| PULLEY-2.35 OD X 1' BORE - 2AK
10160003 1|BASE PUMP - 5HP/1200, 8HP/1301
10160303 1|VEE BELT - 1/2'X60 OD (4L600)
10160403 1|KEY - 1/4' SQ. X 1-1/2' LONG
10215903 1|ENG.HON.11HP EGX340QA
10216903 1|BOLT STUD 5/16 NF&NC GR5 05.5'
10217103 1|NUT HEX NF 5/16
10219903 1|SHIELD BELT 11 HP/361 HONDA
10226403 1|PULLEY 1/2 DOB.14'TAPER BOAR
10228403 1|HUB 540 6 SPLINE TAPER LOCK
10232503 1|BRACE FOR SHIELD 11HP 361
10232603 1|PUMP 361 FOR 11HP
10316503 1|BOLT HEX 3/8 NC GR.2 02.00'

320132 1|FITT.DK HN 1" BSP

421002 1|BOLT HEX 8.8 DEL M10X30 FT

450015 1|SCREW ALLAN 3/8'X5/8' BLACK

1

460423

NUT HEX M10X1.5 LOCK




Agroparts: www.HARDI-INTERNATIONAL .com

A270-HIN, 01:12:11

PUMP - 361/363FITTINGS

Date 19.03.2013 9:42

SUCTION SIDE OF PUMP PRESSURE SIDE OF PUMP

xFT.
92712403 (xFT.)—e
28030103 - 1-1/2”
28030203 - 2"
28030303 - 2-1/2” 334680—e

320095

1-1/2” - 92702603 (x

3 (xF
2" - 92702703 (xF
2 3¢

4

»n_QnT7ANAaNn

- 9L/ ULOU

—— 145997

==

Kﬁ‘—242353

\, R
==

334410
(MERCURY/ARROW)
J 461217—e8

471074
A 459014 — —‘
\ 1

471122
420162

821643 - 363 540 RPM - OFFSET PORTS

82166100 - 363 540 RPM - INLINE PORTS
821580 - 363 540 RPM W/THROUGH SHAFT
821651 - 363 1000 RPM - OFFSET PORTS

82166200 - 363 1000 RPM - INLINE PORTS COMPLETE ASSEMBLIES
821575 - 363 1000 RPM W/THROUGH SHAFT WHOLEGOODS ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

A270-HIN, 01:12:11
Date 19.03.2013

PUMP - 361/363FITTINGS

9:

42

order . .
arts-n° description
p qty p

145997 1|FITT.DK S-93 FORK

231022 1|FITT.DK ELB. 1' BSP GF 121

242351 1]0-RING D69.5X3.0 VITON F.S-93

242353 1]0-RING D44.2X3.0 VITON F.S-67

320095 1|FITT.DK NUT 1" BSP

320132 1|FITT.DK HN 1" BSP

320821 1|FITT.DK NUT 1-1/2" BSP

321451 1|FITT.DK ELB.1-1/2 X1-1/4 80DEG

322321 1|FITT.DK S-67 X 1"BSP MALE

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

322323 1|FITT.DK S-93 X 1-1/2"BSP MALE

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT

331273 1|O-RING D44/D38X2 F.1-1/2"

334243 1|FITT.DK S-67 ELB.1"

334340 1|FITT.DK S-93 ELB.2-1/2' PVC

334410 1| PROTECTION GUARD

334445 1|FITT.DK S-67 ELB.1-1/2"

334446 1|FITT.DK S-93 ELB. 2' RUBBER

334647 1|FITT.DK S93 ELB 1-1/2" 90 PVC

334680 1|CLAMP HOSE PLASTIC 1"

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

459014 1|ALLEN SCREW M8 X 15 GALV.DINO93

460202 1|NUT HEX M6

461217 1|NUT HEX M5 LOCK

471074 1|WASHER M8 ELZ

471122 1|WASHER D20/D10.5X2 SS

821575 1|PUMP 363/5.5 THROUGH SHAFT

821580 1|PUMP 363/10 THROUGH SHAFT

821643 1|PUMP 363/10 1.5"SUC 540RPM OSP

821651 1|PUMP 363/5.5/1000 OSP
14012200 1|FITT.DK S-67 FORK W/M5 THREADS
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
28030203 1|CLAMP HOSE T-BOLT S2" 235-67
28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
82166100 1|PUMP 363/10 1.5"SUC 540RPM
82166200 1|PUMP 363/5.5 1.5"SUC 1000RPM
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92702703 1|HOSE PVC SUCT GRAY 2"
92702803 1|HOSE PVC SUCT GRAY 2-1/2"

1

92712403

HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 460 W/MOUNTING BASE

A280-HIN, 08:11:11

Date 19

.03.2013 9:42

430323%

\ ",-‘
L210232

s
& 102:
334321 POLY (STD)— N L331 192 /
(242153 EPDM) L /
(242216 VITON) 210232 /
L -
161745 -
23001
30016 -
///
./'

330072

) 72043700
Y é?,...,,

///%@ L 2e00m1 210243

. —

{ ////2%}///2///// 210221
111183 /%%/ //z / 421083
a20017 - N b

o *—14010400
210243 . L 241404
14010400 ——ap¥ 111194
2414044I R °
614628 L
430286 210221

460703

COMPLETE PUMP
(NLA) REPLACED BY 821649 (463 - 540 RPM)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

A280




PUMP - 460 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A280-HIN, 08:11:11
Date

19.03.2013

9:

42

order . .
arts-n° description
p qty p
111172 1| VALVE CHAMBER 460 (PAINTED)
111183 1| PUMP CASTING 460 (PAINTED)
111194 1| PUMP CASTING FT.460 (PAINTED)
111226 1] CONNECTING ROD MODEL 460
120024 1| DIAPHRAGM BACK DISC 1200-1300
143577 1| CRANK SHAFT F.363/462/463-10mm
144266 1|WASHER FOR 460 PUMP
147097 1| CRANK SHAFT 363-463/10 THROUGH
161745 1|METAL SPACER F.363/463
166283 1| DIAPHRAGM UPPER DISC MOD. 460
210221 1|BEARING BALL 6407
210232 1|BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
230016 1|PLUG 1/8' BSP TYPE P
241404 1|DOWTYSEAL 1/4"
241463 1|DIAPHRAGM MODEL 460
242153 1]0-RING D26X4 EPDM
242216 1|]O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
330072 1]O-RING D53,5/D45,5X4
331192 1| SPACER,
334321 1]0-RING POLY. 34.0x26.0x4.0
420917 1|BOLT HEX 8.8 RAW M8X12 FT
421083 1|BOLT HEX 8.8 DEL M10X65
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430323 1|BOLT HEX 8.8 DEL M12X60
430438 1|BOLT HEX 8.8 DEL M12X65
460703 1|NUT HEX M12X1.75 LOCK
614628 1|FOOT FOR PUMP 460-463 PAINTED
821649 1|PUMP 463/12/540 OFFSET PORTS
14010400 1|PLUG 1/4" BSP
72043600 1|VALVE FOR 462/463
72043700 1|VALVE FOR 462/463 W.VENT HOLE




Agroparts: www.HARDI-INTERNATIONAL .com

Page 0
PUMP - 462 W/MOUNTING BASE
A290-HIN, 08:11:11
Date 19.03.2013  9:42
75073800
*430404
*161172
*334312

*334310

-—— 334321 POLY (STD)
(242153 EPDM)
(242216 VITON)

143577

P

/‘v ? D
| L 280011
i ”:///4////7“ 210221
7 x':) S /

111183 /Z/’//’%///e
420917 —6F %,
210243 “
14010400 ——ge'®

\\
2414044’
614628 L

430286 210221

430437—

—210232

L161745
230016

L1 61745

L L21 0232
331192

WHITE

I—*72043700 @)
\

*330072

——210243

421083

L 111194 (1-1/2”)

111547 (27)

P

;OMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

460703 COMPLETE PUMP

(NLA) REPLACED BY 821649 (463- 540 RPM)

A290




PUMP - 462 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A290-HIN, 08:11:11
Date

19.03.2013

9:

42

order . .
arts-n° description
p qty p
111172 1| VALVE CHAMBER 460 (PAINTED)
111183 1| PUMP CASTING 460 (PAINTED)
111194 1| PUMP CASTING FT.460 (PAINTED)
111226 1] CONNECTING ROD MODEL 460
111547 1| PUMP CASTING 462-2' (PAINTED)
120024 1| DIAPHRAGM BACK DISC 1200-1300
143577 1| CRANK SHAFT F.363/462/463-10mm
147097 1| CRANK SHAFT 363-463/10 THROUGH
161172 1|DIAPHRAGM DISC F. 1203/1303
161745 1|METAL SPACER F.363/463
210221 1|BEARING BALL 6407
210232 1|BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
230016 1|PLUG 1/8' BSP TYPE P
241404 1|DOWTYSEAL 1/4"
242153 1|O-RING D26X4 EPDM
242216 1|]O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
330072 1]O-RING D53,5/D45,5X4
331192 1| SPACER,
334310 1|NYLON WASHER 1202/1302/462
334312 1| PLASTIC SPACER F/462
334321 1]0-RING POLY. 34.0x26.0x4.0
420917 1|BOLT HEX 8.8 RAW M8X1l2 FT
421083 1|BOLT HEX 8.8 DEL M10X65
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430323 1|BOLT HEX 8.8 DEL M12X60
430404 1|BOLT HEX 8.8 DEL M12X50
430437 1|BOLT HEX 8.8 RAW M12X65
460703 1|NUT HEX M12X1.75 LOCK
614628 1|FOOT FOR PUMP 460-463 PAINTED
821649 1|PUMP 463/12/540 OFFSET PORTS
14010400 1|PLUG 1/4" BSP
33511500 1|DIAPHRAGM 462 PUR 2006
72043600 1|VALVE FOR 462/463
72043700 1|VALVE FOR 462/463 W.VENT HOLE
1

75073800

PUMP KIT F. 462 2006




Agroparts: www.HARDI-INTERNATIONAL .com

A300-HIN, 01:12:11
Date 19.03.2013 9:42

PUMP - 463 W/ MOUNTING BASE

PUMP REPAIR KIT

430438

161175 x 6

430323

33511600 x 6 *75073900

111638
72043600 x 10

72043700 x 2

*43099200

330072 x12

161175
o 161745
*33511600 @

161012

111623 - 10mm 4
111624 - 12mm (H.C.) ‘)
@ 334321: PUR S
©/242153:EPDM \

@ 242216: VITON

331192

*72043600 210232

L i 143577 - 10mm

*330072 147571 - 12mm (H.C.)

/@ 2 161745 210243
4 o\
Q,,' L0 =

W
210243 \ 3 |} VA 421083

Q ey .
241404 e 34 210221 14010400
o ;
241404

14010400 111183

111547: 2"

147097 - 10mm
147688 - 12mm (H.C.)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE PUMPS

821587 - 463/10 2" W/THROUGH SHAFT (540 RPM)

821649 - 463/12 2" (540 RPM H.C. OFFSET PORTS) A3 00
82166300 - 463/12 2” (540 RPM H.C. INLINE PORTS)




PUMP - 463 W/ MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A300-HIN, 01:12:11
Date

19.03.2013

9:

42

parts-n° Oiﬁif description
111183 1|PUMP CASTING 460 (PAINTED)
111547 1|PUMP CASTING 462-2' (PAINTED)
111623 1| CONNECTING ROD 463/10MM
111624 1| CONNECTING ROD 463/12MM
111638 1| VALVE COVER 463 HC+1000 VERS.
143577 1|CRANK SHAFT F.363/462/463-10mm
147097 1| CRANK SHAFT 363-463/10 THROUGH
147571 1| CRANK SHAFT F.463-12mm
147688 1| CRANK SHAFT 462/12 THROUGH
161012 1| DIAPHRAGM BACKING DISC F. 463
161175 1|DIAPHRAGM DISC F. 463 PUMP
161745 1|METAL SPACER F.363/463
173901 1|LIFT STRAP F.PUMP 463
210221 1| BEARING BALL 6407
210232 1| BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
241404 1|DOWTYSEAL 1/4"
242153 1|O-RING D26X4 EPDM
242216 1|O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
330072 1|0-RING D53,5/D45,5X4
331192 1| SPACER,
334321 1]O-RING POLY. 34.0x26.0x4.0
421083 1|BOLT HEX 8.8 DEL M10X65
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430323 1|BOLT HEX 8.8 DEL M12X60
430438 1|BOLT HEX 8.8 DEL M12X65
460703 1|NUT HEX M12X1.75 LOCK
614628 1| FOOT FOR PUMP 460-463 PAINTED
821587 1|PUMP 463/10 THROUGH SHAFT TWNF
821649 1|PUMP 463/12/540 OFFSET PORTS
14010400 1|PLUG 1/4" BSP
33511600 1|DIAPHRAGM F. 463 PUMP POLY.'06
43099200 1|BOLT HEX SS M1l2 X 30 DINS33 A4
72043600 1|VALVE FOR 462/463
72043700 1|VALVE FOR 462/463 W.VENT HOLE
75073900 1| PUMP KIT F. 463
82166300 1|PUMP 463/12 2"SUC 540RPM




‘ Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - 463/1000 RPM W/MOUNTING

A310-HIN, 01:12:11
Date 19.03.2013 9:42

ﬁ/43099200 x 6

(5
* i
@ 33511600 x 6 75078900 =2 7§)
173901
72043600 x 10
g( 72043700 x 2 430438
330072 x12 1701 83\

*72043700

*330072

. e ) 210243
43099200 P

@ _—334321: PUR e
& 242153.EPDM A
@ 242216: VITON 14010400
241404
111622 - 5.5mm
111645 - 6.5mm (H.C.)

*72043600

210232

147662
14/002

147706 - 6.5mm (H.C.)
147664
450996
280011
210232
161745
> T_147663 - 5.5mm

147707 - 6.5mm (H.C.)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE PUMPS

821585 - 463/5.5 W/THROUGH SHAFT (1000 RPM)

821650 - 463/6.5 (1000 RPM H.C. OFFSET PORTS) A3 1 0
82166400 - 463/6.5 (1000 RPM H.C. INLINE PORTS)




PUMP - 463/1000 RPM W/MOUNTING

Agroparts: wvw.HARDI-INTERNATIONAL .com

A310-HIN, 01:12:11
Date

19.03.2013

9:

42

parts-n° Oiﬁif description
111183 1|PUMP CASTING 460 (PAINTED)
111547 1|PUMP CASTING 462-2' (PAINTED)
111622 1| CONNECTING ROD 463/5.5MM
111638 1|VALVE COVER 463 HC+1000 VERS.
111645 1| CONNECTING ROD 463/6.5MM
147662 1|CRANK SHAFT F.363/463-5.5MM
147663 1| CRANK SHAFT 363/463-5.5 THROUG
147664 1| COUNTERBALANCE 363/463 WEIGHT
147706 1| CRANK SHAFT F.363/463-6.5MM
147707 1| CRANK SHAFT 363/463-6.5 THROUG
161012 1|DIAPHRAGM BACKING DISC F. 463
161175 1|DIAPHRAGM DISC F. 463 PUMP
161745 1|METAL SPACER F.363/463
170183 1|LIFT STRAP F.PUMP 360/361/462
173901 1|LIFT STRAP F.PUMP 463
210221 1|BEARING BALL 6407
210232 1|BEARING BALL 6310
210243 1|SEAL OIL 35 X 47 X 7
241404 1|DOWTYSEAL 1/4"
242153 1|0-RING D26X4 EPDM
242216 1|0O-RING VITON F/1202/1302/462
280011 1|GREASE NIPPLE 1/8' H TR
330072 1|0-RING D53,5/D45,5X4
334321 1|O-RING POLY. 34.0x26.0x4.0
390844 1| COUNTERBALANCE 363/463 POM
420917 1|BOLT HEX 8.8 RAW M8X12 FT
421083 1|BOLT HEX 8.8 DEL M10X65
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430323 1|BOLT HEX 8.8 DEL M12X60
430438 1|BOLT HEX 8.8 DEL M12X65
450996 1|BOLT ALLEN M8X35 DIN 912 RAW
460703 1|NUT HEX M12X1.75 LOCK
614628 1|FOOT FOR PUMP 460-463 PAINTED
821585 1|PUMP 463/5.5 THRGH SHAFT 1000R
821650 1|PUMP 463/6.5/1000 OFFSET PORTS
14010400 1|PLUG 1/4" BSP
33511600 1|DIAPHRAGM F. 463 PUMP POLY.'06
43099200 1|BOLT HEX SS M12 X 30 DIN933 A4
72043600 1|VALVE FOR 462/463
72043700 1|VALVE FOR 462/463 W.VENT HOLE
75073900 1|PUMP KIT F. 463
82166400 1|PUMP 463/6.5 2"SUC 1000RPM




Agroparts: www.HARDI-INTERNATIONAL .com

A320-HIN, 18:12:10
Date 19.03.2013 9:42

PUMP - 463 DOUBLE W/MOUNTING

145997
145997 242092
334545 \» / 334572
SADOGD L 14 A

283866

NI KT
410347 \ 2!
390913—:>\\

334233242353

\— 28030103

927365 (XFT.)

460202

SEE PAGE A300

ARNAN
\430438 AJ U




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PUMP - 463 DOUBLE W/MOUNTING
A320-HIN, 18:12:10
Date 19.03.2013  9:42
order . .
arts-n° description
b qty b

111438 1|HUB F.CLUTCH 361/460 PUMP

145996 1|FITT.DK S-67 FORK

145997 1|FITT.DK S-93 FORK

161802 1| FOOT FOR DOUBLE PUMP 463

242092 1|O-RING D69.5X3 (Use-242351)

242353 1]10-RING D44 .2X3.0 VITON F.S-67

283866 1|CLAMP HOSE SCREW TYPE 2"DELTA

283916 1| TOOTHED RIM FOR CLUTCH

322224 1|FITT.DK S-67 TEE

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

322324 1|FITT.DK S-93 X 2"BSP MALE

334233 1|FITT.DK S-67 STR.1-1/2' RUBBER

334245 1|FITT.DK S-67 ELB. 1-1/2'RUBBER

334426 1|FITT.DK S-93 STR.2'

334446 1|FITT.DK S-93 ELB. 2' RUBBER

334545 1|FITT.DK S-93 TEE

334572 1|FITT.DK S-93 ADAPTOR MALE MALE

334573 1|FITT.DK S-67 CONNECTOR

390912 1|GUARD PTO UPPER PART

390913 1|GUARD PTO LOWER PART

410347 1| SCREW M6X20 8.8

430438 1]BOLT HEX 8.8 DEL M12X65

430522 1|BOLT HEX 8.8 DEL M12X25 FT

450895 1|SCREW SET M8 x 16

460202 1|NUT HEX M6

927365 1JHOSE R X 73 BAR X 1-1/2 X0012"
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724

1

92702703

HOSE PVC SUCT GRAY 2"




Agroparts: www.HARDI-INTERNATIONAL .com

A330-HIN, 18:12:10

PUMP - 463 TRANSFER PUMP

Date 19.03.2013 9:42

334235 (S93) 2-1/2"
334234 (593) 2
334304 (S93) 1-1/2"
334233 (S67) 1-1/2"
334235 2-1/2" 334232 (S67) 1-1/4"
334304 1-1/2" SEE PAGE A300
242092 145996
e e /[ sianen
334426 . \Qg’ef 7 322324 334573 (S67)
3\ < & / sees2s 242092 (S93)
283866 QY CL b D) 242353 (S67) "\ @@;ﬁ%

92702703 (xFT.)

283866

\ )
334446 '5’\\\)\ 242092 (S93)

145997 (S93)
?/ 242353 (S67) | | 145996 (s67)
242092 25 480779 (593) 334863 (593)
334304 (593) 022224 (S67)
145997 334233 (S67)
28030103
322324 927365 (xFT))
460202
390912
410347 334245
28030103
390913 242353
390912 145996
460202 430438

SEE PAGE A300-/ 161802
430522

A330




PUMP - 463 TRANSFER PUMP

Agroparts: wvw.HARDI-INTERNATIONAL .com

A330-HIN, 18:12:10
Date

19.03.2013

9:

42

order . .
arts-n° description
p qty p

111438 1|HUB F.CLUTCH 361/460 PUMP

145996 1|FITT.DK S-67 FORK

145997 1|FITT.DK S-93 FORK

161802 1| FOOT FOR DOUBLE PUMP 463

242092 1|O-RING D69.5X3 (Use-242351)

242353 1]10-RING D44 .2X3.0 VITON F.S-67

283866 1|CLAMP HOSE SCREW TYPE 2"DELTA

283916 1| TOOTHED RIM FOR CLUTCH

322224 1|FITT.DK S-67 TEE

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

322324 1|FITT.DK S-93 X 2"BSP MALE

334232 1|FITT.DK S-67 STR.1-1/4"

334233 1|FITT.DK S-67 STR.1-1/2' RUBBER

334234 1|FITT.DK S-93 STR.2" RUBBER

334235 1|FITT.DK S-93 STR.2-1/2'RUBBER

334245 1|FITT.DK S-67 ELB. 1-1/2'RUBBER

334304 1|FITT.DK S-93 STR.1-1/2" PVC

334426 1|FITT.DK S-93 STR.2'

334446 1|FITT.DK S-93 ELB. 2' RUBBER

334545 1|FITT.DK S-93 TEE

334572 1|FITT.DK S-93 ADAPTOR MALE MALE

334573 1|FITT.DK S-67 CONNECTOR

334634 1|FITT.DK ADAPTER S-93M S67M

334863 1|T PIECE S 93 15 BAR

390912 1|GUARD PTO UPPER PART

390913 1|GUARD PTO LOWER PART

410347 1| SCREW M6X20 8.8

430438 1|BOLT HEX 8.8 DEL M12X65

430522 1|BOLT HEX 8.8 DEL M12X25 FT

450895 1|SCREW SET M8 x 16

460202 1|NUT HEX M6

480779 1|PIN D5X55 SPLIT

927365 1|HOSE R X 73 BAR X 1-1/2 X0012"
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724

1

92702703

HOSE PVC SUCT GRAY 2"




Agroparts: www.HARDI-INTERNATIONAL .com

Page 0
PUMP - 463 FLEX CAPACITY

A335-HIN, 06:11:12
Date 19.03.2013 9:42




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 463 FLEX CAPACITY
' A335-HIN, 06:11:12
Date 19.03.2013 9:42
Pos. parts-n° order description
qty

1 111438 1|HUB F.CLUTCH 361/460 PUMP

2 147132 1|HEX NIPPLE 1/2"X1/2" BSP DEL

3 230311 1|QUICK COUPLING 1/2"

4 241356 1|DOWTYSEAL 1/2"

5 283916 1| TOOTHED RIM FOR CLUTCH

6 284521 1| COUPLING HALF CYL.D25MM-KEY

7 420582 1|BOLT HEX 8.8 DEL M8X20 FT

8 430522 1|BOLT HEX 8.8 DEL M12X25 FT

9 430878 1|BOLT HEX 8.8 DEL M12X45
10 450052 1| SCREW SET M8X10 BLACK ALLAN
11 460703 1INUT HEX M12X1.75 LOCK
12 471127 1 |WASHER D24/D13X2.5 STAINLESS
13 782153 1|PRESS. FLOW VALVE 1/2" (BLACK)
14 782154 1|CHECK VALVE 284794 (BLACK)
15 783010 1 |MOTOR HYDRAULIC OMR50
16 16154400 1|COVER PLATE F. FLEX PUMP MT.
17 23235300 1|HEX NIPPLE 1/2"-13/16"
18 61038400 1|BRACKET FLEX PUMP MOUNT NCM
19 72363900 1|PUMP 463/10-MOD-2-540
20 78571100 1|HOSE HY X 1/2" X 248" STR+ELB




Agroparts: www.HARDI-INTERNATIONAL .com

A
b4

PUMP - 460/462/463 FITTINGS
A340-HIN,

Page 0

20:05:10

Date 19.03.2013

9:

42

SUCTION SIDE OF PUMP (WITH 1-1/2" SUCTION PORT)

S-56

Ve <

322066 - @ b

A\ <

28030103 ,‘§\i,‘ \\
2

1-1/2"

1-1/2" BSP)

="

N

> 893 ==
$-56 @ @§
390231 — \SS===/ NS g
Eg g E'—322323
{ ( )

1-1/2" BSP

PRESSURE SIDE OF PUMP
(1-1/2" BSP)

> <
320821 —e @
1

92702603 (xFT)

=,

5242351

145997 —e

=

&

241441 CD S-67

(1-1/2" BSP) Z1 .

390232 —-%

1-1/4" BSP 1-1/4" BSP
461217

334150

SUCTION SIDE OF PUMP (WITH 2" SUCTION PORT)

2" - 92702703 (xFT)

- o 2II
2-1/2” - 92702803 (xFT.) (2" BSP)
28030303 - 2-1/2" 10530803 10592303
" )e—334446 - 2* 2 BSP)
593 N 334340 - 2-1/2"
|—242351
© +———10277003 2 €
14997 = 10531103
L
N -
{2r8sP) ((_
232115 @
' BSP) (2" BSP)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

J—zieozoz
471122 ' ﬁ
420162 /‘ (

821587 -
821649 -
821585 -
821650 -

463/10 2" W/THROUGH SHAFT (540 RPM)
463/12 2" (540 RPM H.C.)

463/5.5 2" W/THROUGH SHAFT (1000 RPM)
463/6.5 2" (1000 RPM H.C.)

330746




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PUMP - 460/462/463 FITTINGS
A340-HIN, 20:05:10
Date 19.03.2013 9:42
order . .
arts-n° description
b qty b

145997 1|FITT.DK S-93 FORK

232115 1|FITT HEX NIPPLE 2'-2' BSP

241441 1]0-RING D29.3X3

241883 1|{O-RING D39.2X3 NITRIL

242351 1]0-RING D69.5X3.0 VITON F.S-93

242353 1]10-RING D44 .2X3.0 VITON F.S-67

320821 1|FITT.DK NUT 1-1/2" BSP

322066 1|FITT.DK S-56 NUT

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

322323 1|FITT.DK S-93 X 1-1/2"BSP MALE

322324 1|FITT.DK S-93 X 2"BSP MALE

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

333292 1|FITT.DK HB 1"O'RING F.1-1/2"

334099 1|FITT.DK S-61 ELB.1-1/2"110 DEG

334150 1|FITT.DK HB 1-1/4" 110 F.1-1/2"

334244 1|FITT.DK S-67 ELB.1-1/4"

334340 1|FITT.DK S-93 ELB.2-1/2' PVC

334446 1|FITT.DK S-93 ELB. 2' RUBBER

334647 1|FITT.DK S93 ELB 1-1/2" 90 PVC

390231 1|FITT.DK NIPPLE 1-1/2 X S56

390232 1|FITT.DK HN 1-1/2' X 1-1/4' BSP

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

460202 1|NUT HEX M6

461217 1|NUT HEX M5 LOCK

471122 1|WASHER D20/D10.5X2 SS

821585 1|PUMP 463/5.5 THRGH SHAFT 1000R

821587 1|PUMP 463/10 THROUGH SHAFT TWNF

821649 1|PUMP 463/12/540 OFFSET PORTS

821650 1|PUMP 463/6.5/1000 OFFSET PORTS
10277003 1|FITT.PO.HB 2.00X2.00 MCPHEE
10530803 1|FITT.PO.SE 2.00X2.00 45 DEG.
10531103 1|FITT.PO.HB 2.00"NPT X 1.50"HOS
10592303 1|FITT.PO.HB 2.00X 2.00BSP 90DEG
14012200 1|FITT.DK S-67 FORK W/M5 THREADS
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
28030203 1|CLAMP HOSE T-BOLT S2" 235-67
28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92702703 1|HOSE PVC SUCT GRAY 2"
92702803 1|HOSE PVC SUCT GRAY 2-1/2"
92734403 1|HOSE R X5/4" X200PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A350-HIN, 01:01:01

PUMP - FLO JET 12 VOLT

Date 19.03.2013 9:42

f' 10470703 - COMPLETE REBUILD KIT
74 o 10321003 (MOTOR)—

'W 10322703 (BRUSH KIT)—
*10519103 (SET OF 4)—1

10518503—l

o~

+——10519103 (SET OF 4)

*10604103

‘ S & 10321603 10429403 (SET OF 4)
10323003 (SET OF 6)

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

A3350

10244503 - MODEL 2100 - 573 (SHOWN)




Agroparts: wvw.HARDI-INTERNATIONAL .com

A350-HIN, 01:01:01

PUMP - FLO JET 12 VOLT

Date 19.03.2013 9:42
parts-n° order description
qty
10244503 1|PUMP 12 VOLT FLOJET 2100-573
10321003 1|MOTOR 12 VOLT F. FLOJET PUMP
10321603 1| CHECK VALVE ASSY F. FLOJET
10322703 1|BRUSH KIT F. FLOJET PUMP MTR
10323003 1| SCREW M4X25 PHILLIPS SET OF 6
10323503 1| SCREWS F. BASEPLATE FLOJET
10429203 1| PUMP BASE F.FLOJET PUMP 2100
10429403 1|GROMMET SET OF 4 F.FLOJET
10470703 1| PUMP REPAIR KIT F.FLOJET 2100
10518503 1| PUMP HOUSING FLOJET X£2100-573
10518603 1| PUMP HEAD FLOJET PUMP 2100-573
10518803 1|BEARING & CAM FLOJET 2100-573
10518903 1|DIAPHRAGM F.FLOJET 2100-573
10519103 1|SCREWS (4) FLOJET 2100-573
10519303 1|SET SCREW F.CAM FLJET 2100-573
10604103 1|KIT CAM BEARING/DIA. 2100-573




Agroparts: www.HARDI-INTERNATIONAL .com

A360-HIN, 23:05:11

PUMP - SYSTEM 12 VOLT F/ES30

Date 19.03.2013 9:42

725512 720556
320272 —ﬂ

F332592

—— TANK WALL

92701703 (xFT.)—

10244503 —
927269 (x FT)

FILTER

.
330212 41
330687

10131603 ——— @
261272 ———o——0
— 10131403 ——— \j]

+—92701703 (xFT)

V\- TO CONTROLS

26001303

10134203——




PUMP - SYSTEM 12 VOLT F/ES30

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A360-HIN, 23:05:11
Date 19.03.2013 :42
parts-n° Oiﬁif description
261272 1|FUSE 10A D6X32 MM
320084 1|FITT.DK NUT 1/2" BSP
320095 1|FITT.DK NUT 1" BSP
320117 1|FITT.DK CONN.1/2"BSP F. 1" CAP
320272 1|FITT.DK CAPNUT 3/8' BSP
320386 1|FITT.DK TEE 3/8X3/8HB X3/8"BSP
320423 1|FITT.DK ELB 1/2'HB X 3/8' BSP
321307 1|FITT.DK NUT 1/2" BSP JAMB
330212 1|0O-RING D19/D14X2.4 F.1/2"NUT
330326 1|0O-RING D30/D24X2 F.1"NUT
330676 1|FITT.DK HB 3/8" F. 1/2" NUT
330687 1|FITT.DK HB 1/2" F. 1/2" NUT
332592 1|]0O-RING D26/D20X3
334533 1|CLAMP HOSE PLASTIC 3/8"
334534 1|CLAMP HOSE PLASTIC 1/2"
720556 1| SAFETY VALVE FOR ATV SPRAYER
725512 1| SPRING
927269 1|HOSE R X PVC X 1/2 X 0012"
10131403 1|SWITCH 12V 10 AMP TOGGLE
10131603 1|CLIPS ALLIGATOR 12V
10134203 1|1 FT. 16/2 SJTW ELECT. CABLE
10244503 1|PUMP 12 VOLT FLOJET 2100-573
26001303 1| FUSE HOLDER - INLINE
92701703 1|HOSE R X3/8" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A370-HIN, 01:01:01

PUMP - 12 VOLT F/FRONT TANK

Date 19.03.2013 9:42

M (242142

261357

r,% %"%/ g L
5 Y 284300
/ "" // 284299

S '

AP

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

A370-HIN, 01:01:01
Date 19.03.2013

PUMP - 12 VOLT F/FRONT TANK

:42

order

parts-n° gty description
242141 1| GASKET FOR PUMP FRONT TANK
242142 1]O-RING FOR PUMP FRONT TANK
261357 1|FUSE 10A 32V
283823 1| CENTRIFUGAL PUMP 12 V DC
284299 1|ENGINE 12V F/PUMP (FRONT TANK)
284300 1] COAL FOR EL-MOTOR
320305 1|FITT.DK HB 3/4'- 3/4' BSP




Agroparts: www.HARDI-INTERNATIONAL .com

A380-HIN, 23:05:11
Date 19.03.2013 9:42

PUMP - C6500 HYPRO

10430703

10430903
10431203

10328403 1-3/8" 6 SPLINE
10430603 1-3/8" 21 SPLINE

28019303 —@ 10432503
> 10332903 P
334531 —@ ) 10332203 <= /L
> 10431303

10327403 —o@
10327603 e
10327903 ——
10430203

1 0431303

10337503

10324603
10429703

Nl

10332903 :
10332203
10430105 M ®—— 28019303
110430803 7 o 334531
TO CONTROLS ®— 92703203 (xFT.)

10038003 - COMPLETE PUMP COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




PUMP - C6500 HYPRO

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A380-HIN, 23:05:11
Date 19.03.2013 :42
parts-n° order description
qty

334531 1|CLAMP HOSE PLASTIC 3/4"
10038003 1| PUMP HYPRO C6500 ROLLER
10324603 1|PUMP BODY (CAST IRON)
10325503 1| PISTON/SHAFT
10326703 1| SHAFT ONLY
10327403 1| ROLLER NYLON
10327603 1| ROLLER POLYPROPOLENE
10327903 1| ROLLER RUBBER
10328403 1|]QUICK COUPLER
10332203 1|BEARING BALL (SEAL TECH)
10332903 1| SEAL VITON
10337503 1|ADAPTOR
10429703 1| PUMP BODY NI RESIST
10429803 1|END PLATE (CAST IRON) W/SEAL
10429903 1|END PLATE (NI RESIST) W/SEAL
10430003 1|ROTOR WITH SHAFT (NI RESIST)
10430103 1|NAME PLATE (SPECIFY MODEL NO.)
10430203 1|ROLLER OPTION TEFLON
10430303 1|ADAPTOR FOR PTO
10430603 1|QUICK COUPLER 3/8' 21 SPLINE
10430703 1| SLEEVE
10430803 1|RETAINER RING
10430903 1| COMPRESSION SPRING
10431003 1| SET SCREW
10431203 1|BALL NYLON
10431303 1|SET SCREW (SET OF 3 )
10432503 1|ALLEN WRENCH
28019303 1|FITTING HB ELB 3/4NPT-3/4HOSE
92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A390-HIN, 08:12:09
Date 19.03.2013 9:42

PUMP - SCOT 5 HP

0409003 VITON
10409103 - BUNA-N
10409503 —

-—10431403
@ ——NA
°—1 0431603

10408403
@@ 10408603

-—1 0431803

10431703—T

./
10409303 —\ N, T

10431503

@@— 10036903
§7?§ 28030103

,\\}‘\ ¢« 92702603 (X FT)

A390

“— 10409203




Agroparts: wvw.HARDI-INTERNATIONAL .com

A390-HIN, 08:12:09

PUMP - SCOT 5 HP

Date 19.03.2013 9:42
parts-n° order description
qty
10014003 1|FITT.PO.HB 1.25X1.25 1IMB1010
10036903 1|FITT.PO.HB 1.50X1.50 1IMB1212
10408403 1|SEAL 3/4-6 BUNA CERAMIC
10408603 1|SEAL 3/4-6 VITON CERAMIC
10409003 1|REPAIR KIT VITON SEAL
10409103 1|REPAIR KIT BUNA SEAL
10409203 1|BASE ENGINE 5 HP
10409303 1|CASE 60 IRON 1-1/2X1-1/4
10409503 1|ADAPTOR IRON
10431403 1| FINGER
10431503 1|DRAIN PLUG
10431603 1| SHAFT SLEEVE
10431703 1| IMPELLER
10431803 1| CASE GASKET
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92734403 1|HOSE R X5/4" X200PSI WP X0012"




A
b4

Agroparts: www.HARDI-INTERNATIONAL .com

Page 0
PUMP - SCOT 8 HP

A400-HIN, 08:12:09
Date

19.03.2013 9:

42

J

10432403 — |

7

10408803 - VITON
10408903 - BUNA-N
+——10431903

@ *——10432603

@-—1 0432103
\e/ @

ZB0

W 28030103 \/

o« 92702603 (X FT)

FROM TANK




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - SCOT 8 HP
' A400-HIN, 08:12:09
Date 19.03.2013 9:42
parts-n° order description
qty
10014003 1|FITT.PO.HB 1.25X1.25 1IMB1010
10036903 1|FITT.PO.HB 1.50X1.50 1IMB1212
10408503 1] SEAL BUNA
10408803 1|REPAIR KIT VITON SEAL
10408903 1|REPAIR KIT BUNA SEAL
10409403 1| IMPELLER
10431803 1|CASE GASKET
10431903 1| FINGER
10432003 1|DRAIN PLUG
10432103 1| SHAFT SEAL
10432203 1| PUMP BASE
10432303 1| CASE
10432403 1|ADAPTOR
10432603 1|O-RING
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92734403 1|HOSE R X5/4" X200PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A410-HIN, 01:01:01
Date 19.03.2013 9:42

PUMP - SYSTEM TMS

10277103 10312803

10312903 10288703
m -10015003 TO CONTROLS

10014903 10313403
10312903 m 10812703+

10312403 N
10312303 & 10014103

0

J 10312108

Naih

—h
(=]
w
—
N
~1
o
T

10277003
283866

TO AGITATION =—10312203
NOZZLES

10312503

103126030
FROM TANK 10186703-

f-10013403
10299503—- Q\ :
10216103 (HONDA)

+—10311703

10037803 10312003 10159203 (B&S)
10313003
10028703L 10311903
Py

§—10140203
érﬂ 0028703

ZH 0037803

+—10298603

10028703

} 10302003

>»—10028703
¢+—10028603
©—10028503

A410

{6




PUMP - SYSTEM TMS

Agroparts: wvw.HARDI-INTERNATIONAL .com

A410-HIN, 01:01:01
Date

19.03.2013

9:

42

parts-n° Oiﬁif description

10013403 1|BOLT HEX 3/8-16X1 1/4 HCS Z5
10014003 1|FITT.PO.HB 1.25X1.25 1IMB1010
10014103 1|CLAMP HOSE GEAR 1-1/4" HS24
10014903 1|GATE VALVE 1/2" 2001
10015003 1|poly bag
10028503 1|NUT HEX NC 5/16'
10028603 1|WASHER LOCK 5/16"
10028703 1|WASHER PLATE 5/16
10037803 1|BOLT HEX 5/16 NC GR.2 00.75'
10051603 1|FILTER ASSY.1-1/2 W/20X40 MESH
10053503 1|FITT.PO.TEE 2"MX2"FX2"M BSP
10053803 1|FITT.PO.REDUCER 2' X 1-1/2"
10094803 1|HOSE 1/2 X 80 BAR 0110
10140203 1|BOLT HEX 5/16 NC GR.2 02.00'
10159203 1|ENG.B&S 8HP £19402
10160403 1|KEY - 1/4' SQ. X 1-1/2' LONG
10186703 1|KEY 3/16 SQ.X 1-1/2 LONG
10212903 1|NUT HEX NC (NYLON LOCK) 3/8"
10216103 1|ENG.HON.8HP AGX240QT
10277003 1|FITT.PO.HB 2.00X2.00 MCPHEE
10277103 1|]QUICK COUPLER (MALE)Z180170
10288703 1|FITT.PO.EL 2MX2M 90 DEG MCPHEE
10298603 1| PUMP BASE TMS
10299503 1|PULLEY COVER (REAR)
10302003 1| PULLEY COVER
10311703 1| PUMP HYPRO MODEL 9203C
10311803 1|pPULLY OD 4-1/2'/ID 1' F/B-BELT
10311903 1|pPULLY OD 3'/ID 5/8 F/B-BELT
10312003 1|VEE BELT B-35
10312103 1|FITT.PO.EL 1.125FM X 1.125FM
10312203 1|FITT.TEE 1-1/4MX1-1/4FMX1-1/4M
10312303 1|FITT.PO.HR 1-1/4M X 3/4FM
10312403 1|FITT.PO.HR 3/4M X 1/2M
10312503 1|FITT.PO.EL 1.5X1.5 FEMALE
10312603 1|FITT.PO.HB 1-1/2M X 1-1/2M
10312703 1|GATE VALVE 2'FM > 2'FM (BAGDAD
10312803 1|FITT.PO.BU 2' X 2'
10312903 1|BOLT U 5/16"
10313003 1|VEE BELT B-31
10313403 1|*HOSE 1-1/4 X 60 BAR 0025’
10313503 1]*HOSE 2 X PVC 0056

283866 1| CLAMP HOSE SCREW TYPE 2"DELTA

334534 1|CLAMP HOSE PLASTIC 1/2"




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP - CENTRIFUGAL M300
A420-HIN, 08:12:09
Date 19.03.2013 :42
451037ﬁ

A

146422 — "

D

284236

194308 L
149011 P
149181 < '[ P
[ ~
210827—.®@/ 210827 -
/ e 420744
. / o 471074
l / 111539 — <@
| -
| ./ N
L 219060 $
460143j
471074—
TO AGITATION
— 210764 r\q
&o—— 146340

92702603 (XFT)—

145996—-?\
821 858\

o) 119044
450979

FROM TANK




PUMP - CENTRIFUGAL M300

Agroparts: wvw.HARDI-INTERNATIONAL .com

A420-HIN, 08:12:09
Date

19.03.2013

9:

42

order . .
arts-n° description
p qty p

111539 1| FOOT F/CENTRIFUGAL PUMP

119043 1|HOUSING F. M300 PUMP

119044 1|HOUSING FRT COVER F. M300 PUMP

145996 1|FITT.DK S-67 FORK

146340 1|PLUG 1/4"

146422 1|WASHER FOR CENTRIFUGAL PUMP

149011 1| PULLEY D60 FOR CENT. PUMP

149181 1|AXLE F. M300 CENTRIFUGAL PUMP

194308 1|KEY 6 X 6 X 2

210764 1] SEAL OIL BRASS 13 X 18 X 1.5

210827 1|BALL BEARING 6204

219060 1|BEARING AND SEAL KIT M300 PUMP

241973 1|O-RING 44.2 x 3.0 (use-242353)

242204 1]0-RING D110X2

284236 1| SNAP-RING INNER 47X1.75

322131 1| CENTRIFUGAL WHEEL

334444 1|FITT.DK S-67 STR.1-1/2" PVC

334445 1|FITT.DK S-67 ELB.1-1/2"

420744 1|BOLT HEX 8.8 DEL M8X40

450979 1| SCREW M8X20 HEX

451037 1| SCREW M6X20 HEX

460143 1|NUT HEX M8 LOCK

471074 1|WASHER M8 ELZ

471095 1|WASHER D6,4

821858 1| PUMP M300 CENTRIFUGAL
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
92702603 1|HOSE PVC SUCT GRAY 1-1/2"




Agroparts: www.HARDI-INTERNATIONAL .com

A430-HIN, 14:06:12
Date 19.03.2013 9:

PUMP-204,206-150,210,310 ACE

42

TO CONTROLS

-

10597703

92712403 (XFT.)—e

FOR 206-150 ONLY

334231——o

10527403 - 204, 210, 310 (VALOX STD.)
242353 < 10527503 - 204, 210, 310 (CAST IRON)
* € e 330326 28022803 - 206-150 (CAST IRON)
. 28022703 - 206-150 (VALOX STD.)
28027103 - 204, 210, 310
10595903 - 206-150

(204,210, 310)
10425003
(206-150)

10527603
10527703

@ 3 | n\\ \ /‘\ T
(oY ,C \x b
28013703 —= ¢ 0%

(206-150)

~
-7 10527803

1 . -
e e
R

/’/” /r‘(
T
.~ 28028 13/
- - o)

10553203 —=
//
_~" 28028803

10012103 (204, 210, 310) —e /=5 -
10036903 (206-150) g

: "7 10527903 ®/ )}
N I - J. %28028103
28030103 — (5, N Q 7 7" 10527903

-
-

e < ? MOTOR REPAIR KIT
- 28028303
< L28028503 10320003 - 204, 206-150, 210

~ l T 28028603 10320103 - 310
~.. \%/(@% 28028703

N “
< N "
W
28028603
- / I L 2028503
’ 5 28028403
‘ I *+— 145997 (206-150)
FROMTANK i
322329 (206-150) ;

242351 (206-150)

COMPLETE PUMPS
10013603 - HY204
10013703 - HY210
10013803 - HY310
10572403 - 206-150

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP-204,206-150,210,310 ACE
A430-HIN, 14:06:12
Date 19.03.2013 142
order . .
arts-n° description
p qty p
145996 1|FITT.DK S-67 FORK
145997 1|FITT.DK S-93 FORK
242351 1]0-RING D69.5X3.0 VITON F.S-93
242353 1]0-RING D44.2X3.0 VITON F.S-67
320095 1|FITT.DK NUT 1" BSP
322322 1|FITT.DK S-67 X 1-1/4"BSP MALE
322329 1|FITT.DK S-93 X 1-1/2"BSP MALE2
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
334231 1|FITT.DK S-67 STR.1'
334243 1|FITT.DK S-67 ELB.1"
334304 1|FITT.DK S-93 STR.1-1/2" PVC
334647 1|FITT.DK S93 ELB 1-1/2" 90 PVC
334680 1|{CLAMP HOSE PLASTIC 1"
10012103 1|FITT.PO.HB 1.25X1.50 IMB1012
10013603 1| PUMP ACE HY 204
10013703 1| PUMP ACE HY 210
10013803 1| PUMP ACE HY 310
10015303 1|FITT.PO.HN 1.00X1.00 M1000
10036903 1|FITT.PO.HB 1.50X1.50 1IMB1212
10320003 1| MOTOR REPAIRKIT ACE204,206,210
10320103 1IMOTOR REPAIR KIT ACE 304,310
10425003 1|FITT.PO.HN 1.25X1.00 MCPHEE
10527403 1| IMPELLER VALOX F.ACE PUMP
10527503 1| IMPELLER CASTIRON F.ACE PUMP
10527603 1|WASHER 3/8' F.ACE PUMP
10527703 1|NUT HEX NF 3/8 F.ACE PUMP
10527803 1|KEY 1/8x1/8x1/2'F.ACE PUMP
10527903 1|BEARING F.ACE PUMP (#40870)
10553203 1|FITT.PO.EL 1.5X1.5 HB BLACK
10572403 1|PUMP ACE HY 206 SERIES 150
10595903 1|REPAIR KIT ACE 206-150
10597603 1|ORIFACE RESTRICTOR F. ACE 206
10597703 1|FITT, HYD FLOW FUSE ACE 2060LD
28013703 1| PUMP HOUSING FRONT ACE 206-150
28014303 1| PUMP HOUSING W.FEET 206-150
28022703 1| IMPELLER THERMOPLASTIC
28022803 1| IMPELLER CAST IRON
28027103 1|REPAIR KIT ACE 204,210,310
28028103 1|SHAFT 5/8"DIA.1/2"KEYWAY SS
28028303 1|{O-RING, SHAFT SEAL
28028403 1| SLINGER
28028503 1|SNAP RING - INTERNAL
28028603 1|SNAP RING - EXTERNAL
28028703 1| SPACER FOR SHAFT
28028803 1|SEAL SUPPORT SPACER 200 SERIES
28028903 1] COUPLING FOR HYDRAULIC MOTOR
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
63009003 1| CENTRIFUGAL PUMP BRACKET
78600703 1|FITT, HYD FLOW FUSE ACE 206N
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92712403 1|HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A431-HIN, 13:11:12

PUMP - ACE 150 BELT DRIVE

Date 19.03.2013 9:

42

SHIELD KIT - 28022303

28029303

28029203
450015

* REPAIR KIT
28022903 (600 RPM)
28023003 (1000 RPM)

28022503 (600 RPM)———='
28022603 (1000 RPM)

21002203

28022703 (THERMOPLASTIC)
28022803 (CAST IRON),_

NOTE: 600 RPM AND 1000 RPM
PUMPS HAVE 1" INPUT SHAFT

A431




PUMP - ACE 150 BELT DRIVE

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A431-HIN, 13:11:12
Date 19.03.2013 :42
parts-n° order description
qty
450015 1|SCREW ALLAN 3/8'X5/8' BLACK
10527803 1|KEY 1/8x1/8x1/2'F.ACE PUMP
21002203 1|BEARING, SEALED ACE BELT DRIVE
28022303 1|SHIELD KIT
28022403 1|OUTPUT SHAFT ACE BELT DR PUMP
28022503 1|BELT 600 RPM ACE PUMP
28022603 1|BELT 1000 RPM ACE PUMP
28022703 1| IMPELLER THERMOPLASTIC
28022803 1| IMPELLER CAST IRON
28022903 1|REPAIR KIT 600 RPM
28023003 1|REPAIR KIT 1000 RPM
28029203 1]11.6"P.D.X2"BORE PULLEY 600RPM
28029303 1]17.9"P.D.X2"BORE PULLEY 1000RPM




Agroparts: www.HARDI-INTERNATIONAL .com

A432-HIN, 15:12:09

PUMP - 304 ACE CENTRIFUGAL

Date 19.03.2013 9:42

28021003 —

322324—1

92734403 (xFT.) 4

N
& :\\’!)_/J\/) 334244

——28027203 (CAST IRON, 13/16" KEYWAY)

28027303 (VALOX, 13/16" KEYWAY)
«— 334601

28027403 (CAST IRON, 1/2" KEYWAY)

.

28027103
28027003

28027503 (1/8"x1/8"x13/16")
10527803 (1/8"x1/8"x1/2")

7

) /'4)527903 . /&®

10527903 28028203

‘ 4. MOTOR REPAIR KIT

28028503 10320103 - 304, 310
28028603
28028703
28028603
28028503
28028403

COMPLETE PUMP
28020903 - HY304

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




PUMP - 304 ACE CENTRIFUGAL

Agroparts: wvw.HARDI-INTERNATIONAL .com

A432-HIN, 15:12:09
Date

19.03.2013

:42

order . .
arts-n° description
p qty p
145996 1|FITT.DK S-67 FORK
145997 1|FITT.DK S-93 FORK
241973 1|O-RING 44.2 x 3.0 (use-242353)
242351 1]0-RING D69.5X3.0 VITON F.S-93
283866 1|CLAMP HOSE SCREW TYPE 2"DELTA
322323 1|FITT.DK S-93 X 1-1/2"BSP MALE
322324 1|FITT.DK S-93 X 2"BSP MALE
334244 1|FITT.DK S-67 ELB.1-1/4"
334426 1|FITT.DK S-93 STR.2'
334446 1|FITT.DK S-93 ELB. 2' RUBBER
334601 1|FITT.DK S-93 TO S67 ADAPTOR
10320103 1IMOTOR REPAIR KIT ACE 304,310
10527603 1|WASHER 3/8' F.ACE PUMP
10527703 1|NUT HEX NF 3/8 F.ACE PUMP
10527803 1|KEY 1/8x1/8x1/2'F.ACE PUMP
10527903 1|BEARING F.ACE PUMP (#40870)
28020903 1| PUMP ACE 304 HYD.
28021003 1|FITT, HYD FLOW FUSE ACE 304
28026903 1| PUMP HOUSING FRONT ACE 304
28027003 1| PUMP HOUSING W.FEET 304
28027103 1|REPAIR KIT ACE 204,210,310
28027203 1| IMPELLER CAST IRON 13/16"SLOT
28027303 1| IMPELLER VALOX 13/16"SLOT
28027403 1| IMPELLER CAST IRON 1/2"SLOT
28027503 1|KEY 1/8x1/8x13/16"F.ACE PUMP
28028203 1| SHAFT 5/8"DIA.13/16"KEYWAY SS
28028303 1|{O-RING, SHAFT SEAL
28028403 1| SLINGER
28028503 1|SNAP RING - INTERNAL
28028603 1|SNAP RING - EXTERNAL
28028703 1| SPACER FOR SHAFT
28029003 1|SEAL SUPPORT SPACER 300 SERIES
63009003 1| CENTRIFUGAL PUMP BRACKET
92702703 1|HOSE PVC SUCT GRAY 2"
92734403 1|HOSE R X5/4" X200PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A433-HIN, 01:11:12

PUMP - 650 ACE CENTRIFUGAL

Date 19.03.2013 9:42

*ITEMS INCLUDED @® f
IN REPAIR KIT (26) @ @) @ NS
\‘1 @k}l

/ 0 5
o 'v
I\ &
"
- Q)
SR

i @ A
) Commander w8
20) Seum Navigator A433




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP - 650 ACE CENTRIFUGAL
' A433-HIN, 01:11:12
Date 19.03.2013 9:42
Pos. parts-n° order description
qty
1 145996 1|FITT.DK S-67 FORK
2 145997 1|FITT.DK S-93 FORK
3 242351 1]O-RING D69.5X3.0 VITON F.S-93
4 242353 1]O-RING D44 .2X3.0 VITON F.S-67
5 334244 1|FITT.DK S-67 ELB.1-1/4"
6 334572 1|FITT.DK S-93 ADAPTOR MALE MALE
7 334883 1|FITT.DK S-93 ELB.2-1/2"45D PVC
8 420906 1|BOLT HEX 8.8 DEL M10X60
9 421002 1|BOLT HEX 8.8 DEL M10X30 FT
10 430286 1|BOLT HEX 8.8 DEL M12X30 FT
11 460423 1INUT HEX M10X1.5 LOCK
12 460703 1INUT HEX M12X1.75 LOCK
13 726573 1|FITT. S67 5/4" 90° W/O-RING
14 728525 1|FITT. S93 CONNECTOR W/O-RINGS
15 782131 1|BLIND PLUG F.3/4" CARTR.VALVE
16 16162303 1|BRKT, ACE 650, GAUGE
GAUGE BRACKET FOR COMMANDER
17 16162703 1|BRKT, ACE 650, NAV. GAUGE
GAUGE BRACKET FOR NAVIGATOR
18 23003703 1|FITT 1/4 NPTF-1/4 PTC
19 23003803 1|FITT 1/8 NPTF-1/4 PTC
20 23003903 1|FITT 1/4 THRU-WALL COUP,3/4-16
21 23004003 1|FITT 1/8 THRU-WALL COUP,5/8-18
22 23004203 1|FITT 1/4" NPTF-1/4" NPTF UNION
23 28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
24 28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
25 28065303 1|REGULATOR 1/4", 30PSI, PARKER
26 28066503 1| PUMP REPAIR KIT ACE 650
INCLUDES 1 QT. BARRIER FLUID
27 28068303 1|PLUG 1/8" NPT SS
28 28068403 1| PUMP HOUSING FRONT ACE 650
29 28068503 1|CcAP SCREW 3/8" X 3/4" SS
30 28068603 1| IMPELLER, WETSEAL SS ACE 650
31 28068703 1| SEAL PLATE SS ACE 650
32 28068803 1|ADAPTER #8 SAE X 1/4" FNPT
33 28068903 1|AIR VALVE 1/4"
34 28069003 1|PLUG #8 SAE X 1/8" FNPT
35 28069203 1|PRESS.GAUGE 0-60 PSI 1/8" NPT
36 28069303 1|SIGHT GAUGE #8 SAE W/FLOAT
37 28069403 1| PUMP HOUSING REAR ACE 650
38 28069503 1|CAP SCREW 3/8" X 2"
39 28069603 1|CAP SCREW 3/8" X 1"
40 28069703 1|SLINGER 1.5" X 7/8"
41 28069803 1| SNAP RING INTERNAL, FRAME
42 28069903 1| SNAP RING EXTERNAL, SHAFT
43 28070003 1|BEARING F.ACE 650 PUMP
44 28070103 1|KEY 0.188 X 0.188 X 0.875
45 28070203 1|SHAFT 11T FEMALE SPLINE SS
46 28070303 1| SPACER, SHAFT ACE 650
47 28070403 1 |HYDRAULIC MOTOR ACE 650
48 28070503 1|WASHER 3/8" SS
49 28070603 1|O-RING #10 SAE
50 28070703 1|REVERSE CHECK ASSEMBLY #10 SAE
51 28070803 1|BODY F.RESTRICTOR, #10 SAE
52 28070903 1|RESTRICTOR
53 29004303 1|ACE 650, BARRIER FLUID 320z
54 72072900 1|FITT.S93 2-1/2" 45°PVC W/ORING
55 78601603 1]O-RING F. RESTRIC ACE HYD PUMP
56 92702803 1|HOSE PVC SUCT GRAY 2-1/2"
57 92703303 1|HOSE LLDPE .25"X.17"X12" BLACK
58 92734403 1|HOSE R X5/4" X200PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

A434-HIN, 10:05:12
Date 19.03.2013 9:42

PUMP HYD.MOTOR ACE 650

(2>— COMPLETE MOTOR

* SEAL INSTALLATION TOOL
INCLUDED IN SEAL KIT




Agroparts: wvw.HARDI-INTERNATIONAL .com

PUMP HYD.MOTOR ACE 650
' A434-HIN, 10:05:12
Date 19.03.2013 9:42
Pos. parts-n° order description
qty
1 28066603 1 |MOTOR REPAIR KIT ACE 650
2 28070403 1 |HYDRAULIC MOTOR ACE 650
3 28071003 1|DRIVE PLATE, FLANGE, ACE MOTOR
4 28071103 1]PIN, MOTOR ASSEMBLY
5 28071203 1 |HOUSING SEAL, FRONT EXTERNAL
6 28071303 1|ANTI-EXTRUSION SEAL
7 28071403 1| COMPENSATION SEAL
8 28071503 1 |HOUSING SEAL, REAR EXTERNAL
9 28071603 1]O0-RING, COASTING CHECK CAP
10 28071703 1| SPRING, COASTING CHECK
11 28071803 1|BALL, COASTING CHECK
12 28071903 1|END PLATE W.#10 SAE END PORTS
13 28072003 1|HEX CAP SCREW, MOTOR ASSEMBLY




Agroparts: www.HARDI-INTERNATIONAL .com

PUMP 9016/9018 HYPRO CENT.

A440-HIN, 08:12:09

Date 19.03.2013 9:

42

(MEGA ONLY)

10498003 j10498103 (VENTED)

10441103 (PRE 94) 10441203 (PRE 94) s

10441303 7 N

10441403 - ~
-— N\
m 10320403, @ 10440903 10440703
10340003 NS /// 10440603
0—92712403 (xFT.} —l oo—10441403
10331403 ; e 103410(-)2220403
e e—334680 10332403j —J & I :0/2219094(')21 003
N P

320095 c
10331803 25— 10334303 0?\?\\“

*—330341 10440803 — 10332803 N
o - ®—10440303 _ \Q\
*— 330326 O 7 10443103 ?’“\‘a QQ\%

+—10425003 N7 10331503 7032500 “ pez\,\*o'

10325603 ) 10440103 ™ P
10334403 Q
10334203
10334303
10324803 10332503
10331503
10441203 10340103
{/°-10443208 ) 1299003 —1

ﬁ044-oo3 10331803 —J?M 5
10332803 )
K 110440203 d"b‘@
10439903 1044010&T 10332503 o

10333303 OPTION - BUNA N. " Cl e\)\o'

10333403 STANDARD - VITON 10334403 ob¥ " (o
o

10334303

@

105532034T

10036903

28030103
I . 92702603 (xFT))

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE PUMPS
10012903 - 9016C 540 RPM

iAniminn  omio o F 3
T0UTS31TUS - YUT8L TUUURPNI A

N
N
(-

Gear lube requirement: 6fl. oz. 80W90 Oil




PUMP 9016/9018 HYPRO CENT.

Agroparts: wvw.HARDI-INTERNATIONAL .com

A440-HIN, 08:12:09
Date

19.03.2013

:42

parts-n° Oiﬁif description
10012903 1| PUMP HYPRO C9016 540 RPM 90023
10013103 1| PUMP HYPRO 9018C CENT.1000 RPM
10036903 1|FITT.PO.HB 1.50X1.50 1IMB1212
10324803 1|PUMP CASING
10325603 1| IMPELLER NYLON
10325903 1| IMPELLER SHAFT
10329403 1| CUSHION BUMPER
10329903 1| KEY WOODRUFF
10331203 1|O-RING
10331403 1|RING RETAINING
10331503 1| SNAP-RING
10331803 1|RING RETAINING
10332403 1|BEARING BALL
10332503 1| BEARING INNER RACE
10332803 1| BEARING BALL
10333303 1|SEAL KIT F. HYPRO 9016/18 BUNA
10333403 1|SEAL KIT F.HYPRO 9016/18 VITON
10333503 1|BEARING SHIELD & OIL SEAL
10334203 1|NUT HEX CAP HYPRO PUMP
10334303 1|WASHER 320D X 19ID X 2.5TK PLA
10334403 1|WASHER 320D X13ID X 1.5
10340003 1|RING GEAR
10340103 1| PINION GEARED IMPELLER SHAFT
10340203 1] SUN GEAR
10425003 1|FITT.PO.HN 1.25X1.00 MCPHEE
10439903 1| MOUNTING FLANGE ADAPTOR
10440003 1| SCREW HEX HEAD CAP
10440103 1| SCREW HEX HEAD CAP
10440203 1|GEAR W BGRS.540 RPM (DRIVER)
10440303 1|GEAR W BGRS. 1000 RPM (DRIVER)
10440403 1|RING RETAINER HYPRO 1K CENT.
10440503 1|DRIVER HUB 540 RPM
10440603 1|DRIVER HUB 1000 RPM
10440703 1|KEY SQ 1/4"x1-1/2"
10440803 1|RING RETAINER
10440903 1]0OIL SEAL
10441003 1| SCREW HEX HEAD CAP
10441103 1| GEAR CASING
10441203 1|]0OIL FILL PLUG
10441303 1]O-RING
10441403 1]0OIL PLUG
10443103 1|WASHER SEAL (PAPER)
10443203 1]O-RING
10498003 1|CASTING F.HYPRO 9016/18 (GEAR)
10498103 1| PLUG F.HYPRO GEAR CASTING 9016
10553203 1|FITT.PO.EL 1.5X1.5 HB BLACK
10609003 1| PUMP BASE HYPRO NAV.

160151 1| SHEILD FOR 9016 PUMP ESC
160907 1|MOUNT PLATE F.CENT.PUMP MEGA
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724

320095 1|FITT.DK NUT 1" BSP
330326 1|0O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
334680 1|CLAMP HOSE PLASTIC 1"
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
1

92712403

HOSE R X1" X300PSI WP X0012"




‘ Agroparts: www.HARDI-INTERNATIONAL .com
GEAR DRIVE 1000RPM 361-3/460-3
A450-HIN, 10:12:05
Date 19.03.2013 9:42
284586 — |/ /;gc ‘ L\
10549503
(REFER TO PAGE A460)
242226
—l 471122
X 1 — 420626
284268 — o ‘ 3 .
10151603
% E % — 460202
—— 330746
Y-
10213003 &) ) 7112
284267 — a 0
242206 — / 410347 W T\ 460423
330757 —
285633
202226+ o r 284808
/
//
|
\‘ 1
242226—l - :
0 V4
@
g
284268 N5
O 242226 ]
& 284140
Vo 284267 SEAL KIT
284812 ) - X
284814J
GEAR LUBE REQUIREMENT COMPLETE ASSEMBLIES A45 0
SAE 90 GEAR LUBE
{FILL TO SIGHT GAUGE CENTER) WHOLEGOODS ITEMS




GEAR DRIVE 1000RPM 361-3/460-3

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A450-HIN, 10:12:05
Date 19.03.2013 9:42
parts-n° Oiﬁif description
242226 1| SEAL WASHER F.BOTTOM PLUG
284140 1|GASKET SET FOR GEAR ML52 1/3
284267 1|BOTTOM PLUG F. GEAR ML52
284268 1|LEVEL INDICATOR GEAR ML 52
284571 1| SHAFT F.ML52
284586 1|]GEAR BOX 1000 RPM
284808 1|HOUSING F.ML52 GEARBOX
284810 1|BEARING INNER ML52 GEARBOX
284811 1| SNAP-RING OUTER 46X2
284812 1|BEARING OUTER ML52 GEARBOX
284813 1| ENDCOVER F.ML52 GEARBOX
284814 1| SCREW F.END COVER ML52 GEARBOX
285633 1|BOTTOM PLUG F.M7 GEAR
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
410347 1| SCREW M6X20 8.8
420626 1|BOLT HEX 8.8 DEL M10X20 FT
460202 1|NUT HEX M6
460423 1|NUT HEX M10X1.5 LOCK
471122 1|WASHER D20/D10.5X2 SS
10151603 1|BOLT HEX 7/16 NC GR.2 01.50'
10213003 1|NUT HEX NC (NYLON LOCK) 7/16"
10549503 1|GEAR BOX KIT 1000 RPM LESS G/B




Agroparts: www.HARDI-INTERNATIONAL .com

A460-HIN, 01:01:01
Date 19.03.2013 9:42

GEAR BOX KIT 1000 RPM

430721 — 10549403
470466
F N

10549103 I
| :

470127—J

421216

N

! >
s | ]
284586

242226

I

L330757

420582—J

10549303

330746

460143 —

10549503 - KIT WITHOUT GEARBOX
10549603 - COMPLETE KIT WITH GEARBOX

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS




GEAR BOX KIT 1000 RPM

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A460-HIN, 01:01:01
Date 19.03.2013 9:42
parts-n° Oiﬁif description
10549103 1|BUSHING D28/D10.5X50
10549203 1|BUSHING D28/D12.5X16
10549303 1|MOUNT PLATE PTO COVER 1000 RPM
10549403 1|MOUNT PLATE F.G/BOX 1000 PRM
10549503 1|GEAR BOX KIT 1000 RPM LESS G/B
10549603 1|GEAR BOX KIT 1000 RPM 361/462
242226 1| SEAL WASHER F.BOTTOM PLUG
284268 1|LEVEL INDICATOR GEAR ML 52
284586 1|]GEAR BOX 1000 RPM
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
410347 1| SCREW M6X20 8.8
420582 1|BOLT HEX 8.8 DEL M8X20 FT
420862 1|BOLT HEX 8.8 DEL M10X16 FT
421216 1|BOLT HEX 8.8 DEL M10X130
430721 1|BOLT HEX 8.8 DEL M12X40 FT
460143 1|NUT HEX M8 LOCK
460202 1|NUT HEX M6
470127 1|WASHER D15D10X2 M10 LOCK
470466 1|WASHER D21.1/D12.2X2.5 LOCK
471126 1|WASHER D16/D8.4X1.6 SS




Agroparts: www.HARDI-INTERNATIONAL .com

A470-HIN, 16:11:09
Date 19.03.2013 9:42

GEAR BOX - TWIN FORCE 540/1000

*
282984
\ \m

stmss
219040%
147660 (540 RPM)
147775 (1000 RPM)

)@T %
K 14013400 (1000 RPM)

147661 (540 RPM)
147780 (1000 RPM)

210125*\

285633
N 4AN12I0N (AN DDA %
A d bl B AVE RSPV VR Ro LtV nTnd )]
\ 14013300 (1000 RPM) g
219040 %
* 280453 *

72314700—" 1"

GEAR LUBE REQUIREMENT

SAE 90 Gear Lube s
{FILL TO SIGHT GAUGE LEVEL) 28010200 (540 RPM)
285649 (1000 RPM)




GEAR BOX - TWIN FORCE 540/1000

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A470-HIN, 16:11:09
Date 19.03.2013 :42
parts-n° order description
qty
147660 1|AXLE (LOWER) F.M7 GEAR 540 RPM
147661 1|AXLE (UPPER) F.M7 GEAR 540 RPM
147775 1|AXLE (LOWER) F.M7 GEAR 1000 RPM
147780 1|AXLE (UPPER) F.M7 GEAR 1000 RPM
194774 1|]KEY 16X10X40
210125 1| BEARING BALL 6210
210867 1|0IL SEAL D80/40X8/F.M7 GEAR
210868 1|0IL SEAL D90/50X10/F.M7 GEAR
219040 1| BEARING
231924 1|PLUG 3/8'
280453 1| SNAP-RING INNER 80X2.5
282984 1| SNAP-RING INNER 90X3.00 DIN472
285633 1|BOTTOM PLUG F.M7 GEAR
285634 1|]COVER F.M7 GEAR BOX
285635 1| PLUG F.COVER M7 GEAR BOX
285636 1|LEVEL INDICATOR F.M7 GEAR BOX
285649 1|GEAR BOX F.1000RPM TWIN FORCE
410701 1|SCREW M6X16 GALV.
451056 1|BOLT ALLEN HEAD M14 X 35
471173 1|WASHER D28.0/15.0 X 2.5
14013200 1|GEARWHEEL M7 (540 RPM)
14013300 1|GEARWHEEL M7 (1000 RPM)
14013400 1| TOOTHED WHEEL M7 GEAR 1000RPM
28010200 1|GEAR M7 28010100 540
1

72314700

GASKET SET FOR M7 GEARBOX




Agroparts: www.HARDI-INTERNATIONAL .com

A480-HIN, 13:12:11
Date 19.03.2013 9:42

PTO SHAFTS - BONDIOLI DIAPH.

O 020 &

28040703

: D : : E : : F :

PTO TRACTOR | IMPLEMENT | LENGTH A B c D E F
28020203 |po coiing | o1 SSCNE | 86071313 | 28015703 | 28000403 | 28040603 | 28015803 28015903 | 28016003
28020308 |5 o8 | 1638 g | 8601328 | 28015103 | 28015203 | 28015303 | 28015403 28015503 | 28015603

829445 sonB e | eanlB e | 8101219 | 284041 | 280045 | 280041 | 28016703 28016803 | 289050
829446 sonlB e | somS e | 8101230 | 280040 | 284041 | 289040 | 28016203 28016303 | 289049
829480 21 jS-E’/I?IHNE 21 jS-I%/EIHN E 1210/1912 | 28005200 289042 28005800 28006700 28007300 28008100
goog2* | LYE | D25 | 610912 | 28005400 | 289042 | 28006000 | 28008500 28007500 | 28008600
gaoas3* | OB | O30 | 610912 | 28005400 | 289042 | 28006100 | 28008500 - 28008600
829484 * sonB e | sonl8 e | 610912 | 28005400 | 289042 | 28006200 | 28008500 - 28008600
829486 6-1S§I/_5I3lllE c gng 4 | 860/1328 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
829487 * 6-1S_F:’3I/_EISI:IE 6-1S-F?I{?II;IE 860/1328 | 28005400 | 289042 | 28006200 | 28006900 - 28008100
829490 so8 e | 8%, |12101912 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
829491 6ol o1 610/912 | 28005400 | 289042 | 28006300 | 28008500 28007800 | 28008600
829502 * 1-8/8 188" 11210/1912 | 28068800 | 28069700 | 28073000 - - 28072800

6-SPLINE | 6-SPLINE
* Supplier changed in 2011 - see page A560 for “AMA” PTO’s (yellow and black shields).

A480




PTO SHAFTS - BONDIOLI DIAPH.

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
A480-HIN, 13:12:11
Date 19.03.2013 9:42
parts-n° order description
qty
284041 1JUNIV. JOINT 27x70mm
289040 1|PTO YOKE 1-3/8" X 6 SPLINE
289041 1|PTO YOKE 1-3/8" X 6 SPLINE
289042 1]UNIV.CROSS F. PTO SHAFT 41201
289045 1|JUNIV.CROSS F. PTO SHAFT TWIN
289049 1|PTO SHIELD COMPLETE F.829446
289050 1|PTO SHIELD COMPLETE F.829445
829445 1|PTO 1-3/8/6X1-3/8/6X810M AXIAL
829446 1|PTO SHAFT LE-SPV + LP ZE-P540
829480 1|PTO 1-3/8/21 x 1-3/8/21x1210MM
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|PTO 1-3/8/6X1-3/8/6X575MM 361
829486 1|PTO 1-3/8/6X30MM X870MM 1302
829487 1|PTO 1-3/8/6X1-3/8/6X870MM 361
829490 1|PTO 1-3/8/6X30MM 1320MM 1302
829491 1|pPTO 1-3/8/6X1' 610/913MM 9016
829502 1|PTO 3/8-1210/1745
28005200 1|PTO YOKE 1-3/8" X 21 SPLINE
28005400 1|PTO YOKE 1-3/8" X 6 SPLINE
28005800 1|PTO YOKE 1-3/8" X 21 SPLINE
28006000 1|PTO YOKE D25 CONE 3 DEG.
28006100 1|PTO YOKE D30 CONE 4 DEG.
28006200 1|PTO YOKE 1-3/8" X 6 SPLINE
28006300 1|PTO YOKE D1"
28006700 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28006900 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28007300 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007500 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007800 1|PTO INNER 1-3/8"X21(NO SHIELD)
28008100 1|TRACK RH 187" X 14" (30-1401)
28008500 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28008600 1| PTO SHIELD ASSY COMPLETE
28009403 1]JUNIV. JOINT 23.8x61.3mm
28015103 1|PTO YOKE 1-3/8"X21 TWST OLD
28015203 1]JUNIV. JOINT 23.8x61.3mm
28015303 1|PTO YOKE 1-3/8"X21 BALL COLLAR
28015403 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28015503 1|PTO INNER 1-3/8"X21(NO SHIELD)
28015603 1|PTO SHIELD COMPLETE F.28020303
28015703 1|PTO YOKE 1-3/4"X20 SPL OUTER
28015803 1|PTO OUTER 1-3/4"X20(NO SHIELD)
28015903 1|PTO INNER 1-3/8"X21(NO SHIELD)
28016003 1| PTO SHIELD COMPLETE F.10465803
28016203 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016303 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28016703 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016803 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28020203 1|PTO 1-3/4/20x1-3/8/21 BP L=860
28020303 1|PTO 1-3/8/21 x 1-3/8/21 B&P
28040603 1|PTO YOKE 1-3/8X21SPL BLACK
28040703 1| SAFETY CHAIN F.CV BLACK PTO
28068800 1|PTO YOKE 1-3/8" X 6 SPLINE
28069700 1]JUNIV. JOINT STD1l SFT
28072800 1|PTO SHIELD COMPLETE L=1912 SFT
28073000 1|PTO YOKE 1-3/8" X 6 SPLINE




Agroparts: www.HARDI-INTERNATIONAL .com

PTO SHAFTS

- BONDIOLI CENT.

A485-HIN,

Page

13:11:12

Date

19.03.2013 9:

42

|12l
o
IR | i1
E N — H =
K o
COMPLETE ASSEMBLIES PTO # 28021403 28021503 28021603
WHOLEGOOD ITEMS TRACTOR | 1-3/8”6 SPLINE | 1-3/8” 21 SPLINE [ 1-3/4” 20 SPLINE
IMPLEMENT D1’ D1” D1’

LENGTH 1031/1501 1031/1499 1066/1519

A 28056703 28056803 28056903

B 289042 289042 28040503

c 28057003 28057003 28057103

D 28057203 28057203 28009803

E 28057303 28057303 28057403

F 28057503 28057503 28057603

G 28057703 28057703 28009903

H 28058503 28058503 28010103

| 28057803 28057803 28057903

J 28040703 28040703 28040703

K 28058003 28058003 28058103

L 28058203 8058203 28058303

M 28027903 28027903 28058403

N 28041803 28041803 28041803

0 28041903 28041903 28041903

P 450015 450015 450015

A485




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - BONDIOLI CENT.
' A485-HIN, 13:11:12
Date 19.03.2013 142
parts-n° order description
gty

289042 1|UNIV.CROSS F. PTO SHAFT 41201

450015 1| SCREW ALLAN 3/8'X5/8' BLACK
28009803 1|PTO PIN TUBE RETAINER OUTER
28009903 1|PTO TUBE RETAINER INNER
28010103 1|PTO YOKE F.INNER TUBE CV PTO
28021403 1|PTO 1"STR/1-3/8" 6SPL B&P
28021503 1|PTO 1"STR/1-3/8" 21SPL B&P
28021603 1|PTO 1"STR/1-3/4" 20SPL B&P
28027903 1|PTO BALL LOCK.KIT F.1-3/8 YOKE
28040503 1|UNIV. JOINT 30.2x79.4mm F/BLK.
28040703 1| SAFETY CHAIN F.CV BLACK PTO
28041803 1|DECAL DANGER GUARD MISSING
28041903 1|DECAL DANGER ROT.DRIVELINE
28056703 1|PTO YOKE #1 1-3/8" X 6 SPLINE
28056803 1|PTO YOKE #1 1-3/8" X 21 SPLINE
28056903 1|PTO YOKE #4 1-3/8" X 20 SPLINE
28057003 1|PTO TUBE YOKE #1-Gl1 OUTER
28057103 1|PTO TUBE YOKE #4-G4 OUTER
28057203 1|PTO PIN TUBE RETAINER OUTER
28057303 1|PTO TUBE OUTER #1 745MM
28057403 1|PTO TUBE OUTER #4 720MM
28057503 1|PTO TUBE INNER #1 745MM
28057603 1|PTO TUBE INNER #4 720MM
28057703 1|PTO TUBE RETAINER INNER
28057803 1|PTO TUBE YOKE #1 @=1"
28057903 1|PTO TUBE YOKE #4 @=1"
28058003 1|PTO SHIELD COMPLETE
28058103 1|PTO SHIELD COMPLETE
28058203 1|TRACK LH 187" X 14" (30-1401)
28058303 1|TRACK LH 187" X 14" (30-1401)
28058403 1|PTO BALL LOCK.KIT F.1-3/4 YOKE
28058503 1|PTO TUBE YOKE #1-G1 INNER




Agroparts: www.HARDI-INTERNATIONAL .com

A490-HIN, 01:01:01

PTO HARDI-SQUARE SHAFT 540 RPM

Date 19.03.2013

9:

42

25mm (1") TAPER - 111168
30mm (1 3/16") TAPER - 111157
13/8" 6 SPLINE - 111124

25.4mm (1") KEYED - 111377
.

280081
PERE
< 7 450612

333023
450015
) 450133 111377
284782 %ﬁ —— 460261
e 333233
= |
TN ;
/\\
\ ! L (22 5/8") 575 - 718827
(33 1/2") 850 - 718783
N ﬁ (51 1/8") 1300 - 727205
333023
A -

8. 283690 -
-

= ~

L /
(22 5/8") 575 - 340955 /
(33 1/2") 850 - 340977
(51 1/8") 1300 - 341144 -

/'
s
,//
//
//
575 - 340944
// 850 - 340966
e 1300 - 341145
//

—— 333233

L (22 5/8") 575 - 718816

(33 1/2") 850 - 718772
(5 1/8") 1300 -727204

.7 280081 §%283699

.

140302

111124 (1 3/8" 6 SPLINE)




Page
PTO HARDI-SQUARE SHAFT 540 RPM

Agroparts: wvw.HARDI-INTERNATIONAL .com

A490-HIN, 01:01:01
Date

19.03.2013

:42

order . .
arts-n° description
p qty p
111124 1| YOKE PTO 1-3/8' X 6 SPLINE
111157 1|{YOKE PTO 30MM TAPERED
111168 1|YOKE PTO 25 MM TAPERED
111377 1|YOKE PTO 1' KEYED
140302 1|BUTTON P.T.O. SHAFT
220124 1| SPRING FOR PIVOT 32/0 7,8
280081 1|UNIV. JOINT CROSS COMPL.W NIPP
283699 1|GREASE NIPPLE M6X1
284782 1|CHAIN F.PTO
333023 1|BEARING HALF, SMALL
333034 1|BEARING HALF BIG
333056 1|LOCK FOR P.T.O. COVER
333233 1]P.T.0. COVER FOR CARDAN
340944 1|PTO SHAFT COVER, TRACT.END 420
340955 1| PTO SHAFT, PUMP END420alt341144
340966 1| PTO SHFT TRCT.END690 alt341145
340977 1|PTO ,PUMP END 690 alt 341144
341144 1| PTO SHAFT COVER, PUMP END 1140
341145 1| PTO SHAFT COVER, TRACT.END 1140
410686 1|BOLT HEX 8.8 DEL M6X30
450015 1| SCREW ALLAN 3/8'X5/8' BLACK
450133 1|SCREW SET M6X10 BLACK ALLAN
450612 1|SCREW M10X16 POINTED
460261 1|NUT HEX M6X1 LOCK
480093 1|{PIN RETAINING M3X16 BLACK
718772 1|PTO YOKE & OUTER TUBE L=850
718783 1|PTO YOKE & INNER TUBE L=850MM
718816 1|PTO YOKE & OUTER TUBE L=575MM
718827 1|PTO YOKE & INNER TUBE L=575MM
727204 1|PTO YOKE & OUTER TUBE L=1200MM
727205 1|PTO YOKE & INNER TUBE L=1200MM




Agroparts: www.HARDI-INTERNATIONAL .com

A500-HIN, 01:01:01
Date 19.03.2013 9:42

PTO HARDI TRIANGULAR SHAFT 540

(23 1/2") 600: 340944
(34 1/4") 870: 340966 957
(52") 1320: 341145

333034

(22 5/8") 575: 729307 —
(33 1/2") 850: 729309
(51 1/8") 1300: 729311 334664

(1") 25mm TAPER - 111168 —
(1 3/16") 30mm TAPER - 111157

L RIAYE, T JEVQeeY 444279
Al Javinm = 11ivia

SV e (1 3/8") 35mm - 111573
o~ - 333034 450612
= g
- —— 283699
220861

333023 j 280081

=
i

111573 333056
— 460261 |

284782 <
f\fﬁr .

LA \ L (225/") 575: 729306
o & / e (33 1/2") 850: 729308
i J o o (51 1/8") 1300: 729310

N
410583 5 \ «— 333023
T o\ J
/,J§$>\\ﬁg§\;§;{ E/ : V
P = b // g 283699
L S~ 333233
//
L
S /\/I (23 1/2") 600: 340955
SN (2") @ 51 (34 1/4") 870: 340977

(52") 1320: 341144 A 5 00




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PTO HARDI TRIANGULAR SHAFT 540
A500-HIN, 01:01:01
Date 19.03.2013  9:42
order . .
arts-n° description
b qty b
111157 1|YOKE PTO 30MM TAPERED
111168 1|YOKE PTO 25 MM TAPERED
111572 1|PTO YOKE 1'BORED TRIANGLE
111573 1|PTO YOKE 1-3/8'X6 SPLINE TRIAN
147182 1] PTO LOCK PIN
220861 1| SPRING F.PTO YOKE
280081 1|UNIV. JOINT CROSS COMPL.W NIPP
283699 1|GREASE NIPPLE M6X1
284782 1| CHAIN F.PTO
333023 1|BEARING HALF, SMALL
333034 1|BEARING HALF BIG
333056 1|LOCK FOR P.T.O. COVER
333233 1]P.T.0. COVER FOR CARDAN
334663 1|BUSHING D45.8/D38.5X25MM
334664 1|BUSHING D51.8/D44.5X25MM
340944 1| PTO SHAFT COVER, TRACT.END 420
340955 1| PTO SHAFT, PUMP END420alt341144
340966 1| PTO SHFT TRCT.END690 alt341145
340977 1|PTO ,PUMP END 690 alt 341144
341144 1| PTO SHAFT COVER, PUMP END 1140
341145 1| PTO SHAFT COVER, TRACT.END 1140
410583 1|BOLT HEX 8.8 DEL M6X40
450612 1] SCREW M10X16 POINTED
450645 1|SCREW ALLAN M6 X 6 SS
460261 1|NUT HEX M6X1l LOCK
729306 1| PTO INNER YOKE&TUBE L=575 TRIA
729307 1| PTO OUTER YOKE&TUBE L=575 TRIA
729308 1|PTO INNER YOKE&TUBE L=850 TRIA
729309 1| PTO OUTER YOKE&TUBE L=850 TRIA
729310 1|PTO INNER YOKE&TUBE L=1300TRIA
729311 1| PTO OUTER YOKE&TUBE L=1300TRIA




Agroparts: www.HARDI-INTERNATIONAL .com

C.V.PTO SHAFTS YELLOW

(PRE'O05)

A510-HIN, 13:12:11

Page 0

Date 19.03.2013

9:

42

28040703

==

@!

n n H.
C
m H] E A g
v | | w | X
* REPLACE THE ENTIRE PTO IF THIS PART IS DAMAGED
PTO # 10639503 | 10639603 | 10839703 829444 829478 829801
TRACTOR 1.3/8" 1-3/4" 13/4" 1-3/8" 1-3/8" 1-3/8"
21-SPLINE | 20-SPLINE | 20-SPLINE | 6-SPLINE | 21-SPLINE | 6-SPLINE
3/8" 3/8" 3/g" 1-3/8" 3/8" 3/8"
IMPLEMENT | o 1380 | o 588N | o1 S80Ne | o-SPLINE | 21 SPONE | 6-5PLINE
LENGTH 1210/1890 | 121071890 | 1210/1870 | 1210/1870 | 1210/1870 | 810/1203
A 28009503 28010903 28008403 10627803 28008803 10627803
B 28008903 | 28008903 | 10601203 | 10601203 | 10601208 | 10601203
c 28010803 | 28010803 | 10627203 | 10627203 | 10627203 | 10627203
D 28009803 | 28009803 | 10627103 | 10627103 | 10627103 | 10627103
E 28000003 | 28009003 | 10627003 | 10627003 | 10627003 | 10627003
F 28009103 | 28009103 | 10627303 | 28017803 | 10627303 | 10627303
G 28009903 | 28009903 | 10627403 | 10627403 | 10627403 | 10627403
H 28010103 | 28010103 | 10627503 | 10627503 | 10627503 | 10627503
| 28009403 | 28009403 284042 284042 284042 284042
J 28010203 | 28010203 | 28008603 | 28017903 | 28008603 | 28017903
K 28010003 | 28010003 | 10602203 | 10602203 | 10602203 | 10602203
L 28010403 | 28010403 | 10601703 | 10601703 | 10601703 | 10601703
M 28010503 | 28010503 | 10601803 | 10601803 | 28018003 | 10601803
N 28000203 | 28009203 | 10596103 | 10596103 | 10596103 | 10596103
0 28009303 | 28009303 | 10596203 | 10596203 | 10596203 | 10596203
P 28010603 | 28010603 | 10601903 | 10601903 | 10601903 | 10601903
Q 28010703 | 28010703 | 10602003 | 10602003 | 10602003 | 10602003
R 10628003 | 28008503 | 28008503 | 10628003 | 10628003 | 10628003
S 10627703 | 28017303 | 28017303 | 10627703 | 28018103 | 10627703
T 10627703 | 10627703 | 10627703 | 10627703 | 10627703 | 10627703
U 28000603 | 28009603 | 28008703 | XXXXXXXX | 28008703 | XXXXXXXX
v 28010303 | 28010303 | 10602303 | 10602303 | 10602303 | 10602303
W 28017103 | 28017103 | 28017403 | 28017403 | 28017403 | 28017403
X 28017203 | 28017203 | 28017503 | 28017503 | 28017503 | 28017503

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

A510




Agroparts: wvw.HARDI-INTERNATIONAL .com

C.V.PTO SHAFTS YELLOW (PRE'O05)
' A510-HIN, 13:12:11
Date 19.03.2013 9:42
parts-n° order description
qty

284042 1] CROSS BEARING F.PTO

829444 1|PTO 1-3/8/6X1-3/8/6x1210MM HAC

829478 1|PTO 1-3/8/21x1210 TF

829801 1|pTO 1-3/8/6 X 1-3/8/6 CV
10596103 1|PTO SHIELD OUTER 1000x82mm OD
10596203 1|PTO SHIELD INNER 1000x75mm OD
10601203 1JUNIV. JOINT 30.2x99.4mm TWIN
10601703 1| SHIELD BGR.F.OUTER TUBE CV TWI
10601803 1|SHIELD CONE F.OUTER TUBE CV
10601903 1|SHIELD CONE F.INNER TUBE CV TW
10602003 1| SHIELD BGR.F.INNER TUBE CV TWI
10602203 1|SHIELD RETAINER F.CV TWIN PTO
10602303 1|SHIELD CONE F.CV END TWIN
10627003 1|PTO TUBE OUTER F.CV PTO SHAFT
10627103 1|PTO PIN TUBE RETAINER OUTER
10627203 1| PTO YOKE INNER F.CV PTO SHAFT
10627303 1|PTO TUBE INNER F.CV PTO SHAFT
10627403 1|PTO TUBE RETAINER INNER
10627503 1|PTO YOKE F.INNER TUBE CV PTO
10627703 1|PTO PIN KIT F. CV PTO SHAFT
10627803 1|PTO YOKE 1-3/8X6 SPL SLIP F.CV
10628003 1| PTO REPAIR KIT F.SLIP YOKE CV
10639503 1|pPTO 1-3/8/21 alt 28035003
10639603 1|PTO 1-3/4/20 alt 28035103
10639703 1|PTO 1-3/4/20X1-3/8/21X1210 TF
28008403 1|PTO YOKE 1-3/4X20SPL SLIP F.CV
28008503 1|PTO REPAIR KIT 1-3/4"SLIP YOKE
28008603 1|PTO YOKE 1-3/8X21SPL
28008703 1|PTO REPAIR KIT 1-3/8"SLIP YOKE
28008803 1|PTO YOKE 1-3/8X21SPL SLIP F.CV
28008903 1|JUNIV. JOINT 23.8x86 F.CV PTO
28009003 1|PTO TUBE OUTER F.CV 1060MM
28009103 1| PTO TUBE INNER F.CV 1060MM
28009203 1| PTO SHIELD OUTER 1007x67mm OD
28009303 1| PTO SHIELD INNER 1007x60mm OD
28009403 1]JUNIV. JOINT 23.8x61.3mm
28009503 1|PTO YOKE 1-3/8X21SPL SLIP F.CV
28009603 1|PTO REPAIR KIT 1-3/8"SLIP YOKE
28009803 1|PTO PIN TUBE RETAINER OUTER
28009903 1| PTO TUBE RETAINER INNER
28010003 1|SHIELD RETAINER F.CV TF PTO
28010103 1|PTO YOKE F.INNER TUBE CV PTO
28010203 1|PTO YOKE 1-3/8X21SPL
28010303 1| SHIELD CONE F.CV END TF
28010403 1| SHIELD BGR.F.OUTER TUBE CV TF
28010503 1|SHIELD CONE F.OUTER TUBE CV TF
28010603 1|SHIELD CONE F.INNER TUBE CV TF
28010703 1|SHIELD BGR.F.INNER TUBE CV TF
28010803 1|PTO YOKE INNER F.CV PTO SHAFT
28010903 1|PTO YOKE 1-3/4X20SPL SLIP F.CV
28017103 1| PTO HALF SAFETY SHIELD
28017203 1| PTO HALF SAFETY SHIELD
28017303 1|PTO PIN KIT F. CV PTO SHAFT
28017403 1| PTO HALF SAFETY SHIELD
28017503 1| PTO HALF SAFETY SHIELD
28017803 1|PTO TUBE INNER F.CV
28017903 1|PTO YOKE 1-3/8X6SPL
28018103 1|PTO PIN KIT F. CV PTO SHAFT

1

28040703

SAFETY CHAIN F.CV BLACK PTO




Agroparts: www.HARDI-INTERNATIONAL .com

C.V.PTO-BLACK TRIANG. (POST'O05)

A511-HIN,

29:11:06

Page

Date

19.03.2013

9:

42

O g
S 3
© O

E

o ==

o | 3=

7S

®
COMPLETE ASSEMBLIES PTO # 28035003 28035103
WHOLEGOODS ITEMS TRACTOR 1-3/8" 21 SPLINE | 1-3/4" 20 SPLINE
IMPLEMENT 1-3/8" 21 SPLINE | 1-3/8" 21 SPLINE
LENGTH 1210/1890 1210/1890
A 28040203 28041303
B 28040303 28040303
c 28040403 28040403
D 28009803 28009803
E 28009003 28009003
F 28009103 28009103
G 28009903 28009903
H 28010103 28010103
| 28040503 28009403
J 28040603 28027803
K 28040903 28040903
L 28041703 28041703
M 28041603 28041603
N 28040703 28040703
0 28041103 28041103
P 28041203 28041503
Q 28040803 28041403
R 28041003 XXXXXXXX
S 28041803 28041803
T 28041903 28041903 A5 1 1




Agroparts: wvw.HARDI-INTERNATIONAL .com

A511-HIN, 29:11:06

C.V.PTO-BLACK TRIANG. (POST'O05)

Date 19.03.2013 9:42
parts-n° order description
qty
28009003 1|PTO TUBE OUTER F.CV 1060MM
28009103 1|PTO TUBE INNER F.CV 1060MM
28009403 1JUNIV. JOINT 23.8x61.3mm
28009803 1|PTO PIN TUBE RETAINER OUTER
28009903 1| PTO TUBE RETAINER INNER
28010103 1|PTO YOKE F.INNER TUBE CV PTO
28027803 1|PTO YOKE 1-3/8X21SPL BALL LOCK
28035003 1|PTO 1-3/8/21X1-3/8/21X1260 CV
28035103 1|PTO 1-3/4/20X1-3/8/21X1260 CV
28040203 1|PTO YOKE 1-3/8X21SPL SLIP F.CV
28040303 1JUNIV. JOINT 27x100mm F.CV BLK.
28040403 1|PTO YOKE INNER F.CV PTO SHAFT
28040503 1|UNIV. JOINT 30.2x79.4mm F/BLK.
28040603 1|PTO YOKE 1-3/8X21SPL BLACK
28040703 1| SAFETY CHAIN F.CV BLACK PTO
28040803 1| PTO REPAIR KIT F.PUSH YOKE CV
28040903 1|SELF TAPPING SHIELDING SCREW
28041003 1|PTO REPAIR KIT F.PUSH YOKE
28041103 1|PTO HALF SAFETY SHIELD BLACK
28041203 1|PTO HALF SAFETY SHIELD BLACK
28041303 1|PTO YOKE 1-3/4X20SPL SLIP F.CV
28041403 1| PTO REPAIR KIT F.PUSH YOKE CV
28041503 1| PTO HALF SAFETY SHIELD BLACK
28041603 1| WASHER F.SHIELDING SCREW BLACK
28041703 1|ANCHOR F.RETAINING CHAIN BLACK
28041803 1| DECAL DANGER GUARD MISSING
1

28041903

DECAL DANGER ROT.DRIVELINE




Agroparts: www.HARDI-INTERNATIONAL .com

C.V.PTO-BLACK SQUARE

A512-HIN,

13:06:08

(POST'O05)

Page

Date

19.03.2013

9:

42

) ©
COMPLETE ASSEMBLIES PTO # 28035203 28035303 28035403
WHOLEGOODS ITEMS TRACTOR 1-3/4" 20 SPLINE | 1-3/8"6 SPLINE | 1-3/8" 21 SPLINE
IMPLEMENT | 1-3/8" 21 SPLINE | 1-3/8" 6 SPLINE | 1-3/8" 21-SPLINE

LENGTH 1210/1890 1210/1890 1210/1890

A 28042003 28043303 28069300

B 28042103 28042103 28042103

c 28042203 28042203 28042203

D 28042303 28042303 28042303

E 28042403 28042403 28042403

F 28042503 28042503 28042503

G 10627403 10627403 10627403

H 28042603 28042603 28042603

I 28042803 28042803 28042803

J 28042703 28042703 28042703

K 28040903 28040903 28040903

L 28041603 28041603 28041603

M 28042903 28042903 28042903

N 28043103 28043103 28043103

0 28043203 28043203 28043203

P 28043003 28040803 28040803

Q 10627703 10627703 10627703

R 28041803 28041803 28041803

A5 1 2 S 28041903 28041903 28041903




Agroparts: wvw.HARDI-INTERNATIONAL .com

C.V.PTO-BLACK SQUARE (POST'O05)
' A512-HIN, 13:06:08
Date 19.03.2013 9:42
parts-n° order description
qty
10627403 1| PTO TUBE RETAINER INNER
10627703 1|PTO PIN KIT F. CV PTO SHAFT
28035203 1|PTO 1-3/4/20X1-3/8/21X1210 CVH
28035303 1|pTO 1-3/8/6 X1-3/8/6 X1210 CVH
28035403 1|PTO 1-3/8/21X1-3/8/21X1210 CVH
28040803 1| PTO REPAIR KIT F.PUSH YOKE CV
28040903 1| SELF TAPPING SHIELDING SCREW
28041603 1|WASHER F.SHIELDING SCREW BLACK
28041803 1| DECAL DANGER GUARD MISSING
28041903 1| DECAL DANGER ROT.DRIVELINE
28042003 1|PTO YOKE 1-3/4X20SPL SLIP F.CV
28042103 1JUNIV. JOINT 27x100mm F.CV BLK.
28042203 1|PTO YOKE INNER F.CV PTO SHAFT
28042303 1|ROLL PIN
28042403 1|PTO TUBE OUTER F.CV PTO SHAFT
28042503 1| PTO TUBE INNER F.CV PTO SHAFT
28042603 1|PTO YOKE F.INNER TUBE CV PTO
28042703 1|PTO YOKE 1-3/8X21SPL BLACK
28042803 1|UNIV. JOINT 30.2x79.4mm F/BLK.
28042903 1|SAFETY CHAIN F.CV BLACK PTO
28043003 1|PTO REPAIR KIT F.PUSH YOKE CV
28043103 1| PTO HALF SAFETY SHIELD BLACK
28043203 1| PTO HALF SAFETY SHIELD BLACK
28043303 1|PTO YOKE 1-3/8X6 SPL SLIP F.CV
28069300 1|PTO YOKE 1-3/8X21 SFT F.CV




Agroparts: www.HARDI-INTERNATIONAL .com

A520-HIN, 01:01:01
Date 19.03.2013 9:42

PTO WALTERSCHEID HC650M/950M

10497403 10472703

10472603
i f a— = ]

10472403
10472503

S

10497203

MIN.
1210 mm (47.64")

MAX.
1629 mm (64.13")

COMPLETE ASSEMBLIES

10481503 1000 RPM - 1 3/8" X 21 SPLINE X 1210 mm
10481603 1000 RPM - 1 3/4" X 20 SPLINE X 1210 mm | USED WITH 1000 RPM GEARBOX ONK

10472803 (10471203 ONLY)
10472903 (10473003 ONLY) [~ 10496703

; 10496803
10497103 ~ r
! 10471303
)

T A\ = \
Jf }?w Q 3. 0 } 4@ "D «2;10472903
;3—10471303 10497003 10496903 “50 S@a—

=T

1 0496703—1

S

L 10473003 - 1-3/8" X 21 SPLINE 10473003 1-3/8" X 21 SPLINE
10471203 - 1-3/4" X 20 SPLINE

COMPLETE ASSEMBLIES A R 9 n
MYV iaVv

WHOLEGOODS ITEMS




Page
PTO WALTERSCHEID HC650M/950M

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
A520-HIN, 01:01:01
Date 19.03.2013 9:42
parts-n° order description
qty
10471203 1|PTO YOKE 1-3/4 X 20 SPLINE
10471303 1JUNIV. JOINT 23.8x62.5mm
10472403 1| PTO SAFETY CHAIN
10472503 1| SCREW/ATTACHES ITEME 1104720
10472603 1|DECAL PTO OUTER IN ITEM 104721
10472703 1|DECAL PTO IN ITEM 104717
10472803 1|PTO PIN KIT IN ITEM 104712
10472903 1|PTO KIT IN ITEM 104719
10473003 1|PTO YOKE 1-3/8 X 21 SPLINE
10481503 1|PTO 1-3/8/21X1-3/8/21X1210MM
10481603 1|PTO 1-3/4/20X1-3/8/21X1210MM
10496703 1|1PTO SPRING PIN 10X65
10496803 1] PTO YOKE INBOARD OV
10496903 1| PTO INNER PROFILE OV
10497003 1| PTO OUTER PROFILE 1
10497103 1| PTO YOKE INBOARD 1
10497203 1|PTO SHIELD CONE 4 RIB
10497303 1|PTO OUT.SHIELD TUBE OVAL
10497403 1|PTO INN.SHIELD TUBE ROUND
10497503 1|PTO BEARING RING SC15




Agroparts: www.HARDI-INTERNATIONAL .com

PTO WALTERSCHEID TR/NAV
A530-HIN, 01:01:01
Date 19.03.2013  9:42
10472303 10472703
10472203
104721 03—1 —[ 104975031
;\ f B e TR —
’<</) YL I
E Yi3=3f TS oo —::::;B‘- 777777777777777777
™~ L1 0472303 Cfﬁ_‘:
1

MIN.

10472503 J

860 mm (33.86")

MAX.
1225 mm (48.23")

COMPLETE ASSEMBLIES

10303903 - 1000 RPM - 1 3/8" X 21 SPLINE /1 3/8" X 6 SPLINE X 860mm
10465803 - 1000 RPM - 1 3/4" X 20 SPLINE /1 3/8" X 21 SPLINE X 860mm |

10481403 - 1000 RPM - 1 3/8" X 21 SPLINE /1 3/8" X 21 SPLINE X 860mmJ_

USED WITH 1000RPM GEARBOX ONLY

10497903 - 1000 RPM - 1 3/8" X 21 SPLINE / 1" BORE X 860mm - USED WITH HYPRO CENTRIFUGAL PUMP
OR BELT DRIVE 1000RPM KITS
10545803 - 540 RPM -1 3/8" X6 SPLINE /1" BORE X 860mm - USED WITH MEGA CENTRIFUGAL

10472803 (10471203 ONLY)
10472903 (10471903, 10473003)

10472803 (10471203 ONLY)
10472903 (10471903, 10473003)
£ 10471403 10471403 10471503
104718037 _ < [ 10471303
R e i ’7@1\;# Y \" } DEVE X 3 &i‘( N
e Ay 13- 10471303 10471703 10471603
} L 10473003 - 1-3/8" X 21 SPLINE 10471903 - 1-3/8" X 6 SPLINE
AAATAAAN 4 AIAI Y AN AP IR 10A72NNT - 1.2/2" ¥ 21 QDI INF
10471203 - 1-3/4" K 20 SPLINE PAroLRe T ATorm A 2R SPLINE
10551803 - 1-3/8" X 6 SPLINE 10497803 - 1" BORE
10551903 - SLIP YOKE KIT 10563703 - 1" BORE X 1/4" KEYWAY

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

A530




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO WALTERSCHEID TR/NAV
' A530-HIN, 01:01:01
Date 19.03.2013 9:42
parts-n° order description
qty
10303903 1|PTO 1-3/8/21X1-3/8/6X860MM 361
10465803 1|PTO 1-3/4/20x 1-3/8/21 WLTRSHD
10471203 1|PTO YOKE 1-3/4 X 20 SPLINE
10471303 1|UNIV. JOINT 23.8x62.5mm
10471403 1|PTO SPRING PIN 8 X 60
10471503 1| PTO INBOARD YOKE
10471603 1| PTO INNER PROFILE
10471703 1| PTO OUTER PROFILE
10471803 1| PTO INBOARD YOKE
10471903 1|PTO YOKE 1-3/8 X 6 SPLINE
10472003 1|PTO SHIELD CONE 5 RIB
10472103 1| PTO OUTER SHIELD TUBE
10472203 1| PTO INNER SHIELD TUBE
10472303 1] PTO BEARING RING
10472403 1| PTO SAFETY CHAIN
10472503 1| SCREW/ATTACHES ITEME 1104720
10472703 1|DECAL PTO IN ITEM 104717
10472803 1|PTO PIN KIT IN ITEM 104712
10472903 1|PTO KIT IN ITEM 104719
10473003 1|PTO YOKE 1-3/8 X 21 SPLINE
10481403 1|pTO 1-3/8/21 x1-3/8/21 WLTRSHD
10497503 1| PTO BEARING RING SC15
10497803 1|PTO YOKE 1'
10497903 1|pTO 1-3/8/21X1" X860MM
10545803 1|pTO 1-3/8/6X1" X860
10551803 1|PTO YOKE 1-3/8 x 6 SPL SPLIP
10551903 1] PTO REPAIR KIT F.SLIP YOKE
10563703 1|YOKE 1'x 1/4' KEYED WALTERSCHE




Agroparts: www.HARDI-INTERNATIONAL .com

PTO SHAFT-EUROCARDAN 1000 RPM
A540-HIN, 01:01:01
Date 19.03.2013 9:42
MANUFACTURER'S

—— 10423903

10424203
10424003 T

L1 0424103

IDENTIFICATION MARK

L 10424403

L 10423903

10471403
1 0473803—J 1_ 10471 4037 r1 0473403
r1 0473103 i | \ L. 10473303
'\\ N :\ ) 2 0:' }j o
e « % Hope - o -
4" 4—;\, ' L L gy
J 10473303 10473603 10473703 it/
10473203 L10473003
COMPLETE ASSEMBLIES

WHOLEGOODS ITEMS

COMPLETE ASSEMBLY
10497903 - 1000 RPM - 1 3/8"X21 SPLINE X 575 mm

A540




Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
PTO SHAFT-EUROCARDAN 1000 RPM
' A540-HIN, 01:01:01
Date 19.03.2013 9:42
parts-n° order description
qty
10423903 1|CLIP FOR SHIELD FY85/90
10424003 1|PTO SHIELD RET.BIG END FY85/90
10424103 1|PTO BELL SHIELD FY85/90
10424203 1|PTO TUBE BIG END FY85/90
10424303 1|PTO TUBE SMALL FY85/90
10424403 1|PTO SHIELD SMALL END FY85/90
10471403 1|PTO SPRING PIN 8 X 60
10473103 1]YOKE PIN KIT 1101264
10473203 1|YOKE 1-3/8 21 SPLINE
10473303 1|UNIV. JOINT 21x60mm (NLA)
10473403 1] YOKE INNER FOR OUTER TUBE
10473603 1|TUBE OUTER (STEEL) 1101264
10473703 1|TUBE INNER (STEEL) 1101264
10473803 1] YOKE INNER FOR INNER TUBE
10473903 1|]YOKE 1'BORE 1101264
10497903 1|pTO 1-3/8/21X1" X860MM




Agroparts: www.HARDI-INTERNATIONAL .com

A550-HIN, 01:01:01
Date 19.03.2013 9:42

PTO SHAFT-CANIMEX

MANUFACTURERS
IDENTIFICATION MARK

COMPLETE SHIELD ASSEMBLY
#10629903

10474603
10474903 r
fo \ 10474503
(m B 3 o) e X }4@ %) [ 10474403
Q L -
oL
ngg (‘8310474503 L10474803 10474703 Y0 3@

L 10475603 1 0475703

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

COMPLETE ASSEMBLIES
10497903 - 1000 RPM - 1 3/8"X 21 SPLINE X 575 mm (ALTERNATIVE SHAFT)




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFT-CANIMEX

' A550-HIN, 01:01:01
Date 19.03.2013 9:42
parts-n° order description
qty

10474403 1|PTO YOKE 1-3/8 21
10474503 1JUNIV. JOINT 23.8x61.3mm
10474603 1] PTO YOKE OUTER TUBE
10474703 1|PTO OUTER TUBE 700MM
10474803 1|PTO INNER TUBE 700MM
10474903 1] PTO YOKE INNER TUBE
10475603 1|PTO YOKE 1' BORE
10475703 1|PTO PIN ASSY.
10497903 1|PTO 1-3/8/21X1" X860MM
10629903 1| PTO COVER ASSY F.CANIMEX PTO




Agroparts: www.HARDI-INTERNATIONAL .com

A560-HIN, 22:12:11
Date 19.03.2013 9:42

PTO SHAFTS - AMA DIAPHRAGM

28062203 28062203 ®
el N e N
b o =i 3
© ©

28062403
. - /= T
) = -G ‘
®
PTO # 829482 829483 829484 829487
TRACTOR 1-3/8” 6 SPLINE | 1-3/8”6 SPLINE | 1-3/8” 6 SPLINE | 1-3/8" 6 SPLINE
IMPLEMENT 25 mm 30 mm 1-3/8" 6 SPLINE | 1-3/8” 6 SPLINE
LENGTH 610/800 610/800 610/800 860/1050
A 28062103 28062103 28062103 28062103
B 28062303 28063003 28062103 28062103
C 28062703 28062703 28062703 28063403
D 28062803 28063103 28063203 28063503
E 28062903 28062903 28062903 28063303

Note: For “Bondioli” PTO’s (previous supplier) - see page A480.

COMPLETE ASSEMBLIES
WHOLEGOOD ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - AMA DIAPHRAGM
' A560-HIN, 22:12:11
Date 19.03.2013 9:42
parts-n° order description
qty
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|PTO 1-3/8/6X1-3/8/6X575MM 361
829487 1|pPTO 1-3/8/6X1-3/8/6X870MM 361
28062103 1|PTO YOKE 1-3/8X6 AMA
28062203 1|JUNIV.JOINT CAT.1 AMA
28062303 1]PTO YOKE D25 AMA
28062403 1|DECAL - DANGER ROTATING SHAFT
28062503 1|DECAL - DANGER MISSING GUARD
28062603 1| SAFETY CHAIN F.PTO AMA
28062703 1|WHEEL, MID-ROLLER (1401,1402)
28062803 1|PTO INNER D25 (NO SHIELD)
28062903 1|PTO SHIELD COMPLETE
28063003 1|TRACK LH 187" X 14" (30-1401)
28063103 1|TRACK RH 187" X 14" (30-1401)
28063203 1|PTO INNER 1-3/8X6 (NO SHIELD)
28063303 1|PTO SHIELD COMPLETE
28063403 1|WHEEL, MID-ROLLER(45-1801)
28063503 1|TRACK RH 187" X 14" (30-1401)






